 HAMADA PRI







C

How to use Parts Catalog

Find the parts you need in the illustrations and get their code
numbers and descriptions in this parts catalog. Your order must
show: (D index numbers, @) code numbers, and () quantities
required.

For structural accuracy, we supply certain parts already assem-
bled into larger unit components instead of supplying basic
members individually.

Some of the parts are for use in § Series only and some are not.
Parts of B Series are shown in the catalog as follows.

(Example)
580103008 5801 = Group symbol
03 = Sub-division
008 = Parts code
5801-03008A A = Assembly

The parts which are not exclusive to HAMADA Series but used
in our all other presses (high speed rotary letterpresses, web

offset, etc.) are shown as follows:

(Example)
101-366 101 = Hexagonal bolt
366 = 6mm dia. 16 mm long

This parts catalog is designed for use of all § Series Presses
(8252, B252-SF) and quantities of parts needed for respective
presses can be found as per Units per Assembly.

This parts catalog has 7 groups, which are composed of the
parts exclusively used on § Series and the parts (H. M. 1. G.
F. A.X. R. B. U. CK. KC. PC) interchangeably used on other
Hamada Series Presses.

5801 Group. . .... Feed Section (8252)

5802 Group...... Press Section, Drive Section

5803 Group . .. ... Ink Section, Dampening Section,
Blanket Cleaner

5804 Group . .. ... Delivery Section

5805 Group . .. ... Covers

5813Group...... Feed Section ($252-SF)

E Group........ Electric Section

The exploded views contained in the Catalog will help under-
standing of mechanism and will be found useful in making

simple repair.

Subject to change without prior notice.




Moo 8 &

)

P

STANDARD STOCK PARTS. NO.

ARBREML B o7 N E i ~
L | | 14 AL b ﬂ; d Anb G| d
- ,
Screw ) Screw Q Screw Q
d X ¢ d x 2 d x %
101 — 358 M6x 8 117 — 330 M 3 x 30 117 — 576 M10 x 60
101 — 360 M6 x 10 117 — 358 M6 x 8 117 — 580 M10 x 80
101 — 362 M6 x 12 117 — 360 M6 x 10 117 — 630 M12 x 30
101 — 365 M6 x 15 117 — 360.01 M6 x 10 117 — 632 M12 x 35
101 — 366 M6 x 16 117 - 362 M6 x 12 117 — 633 M12 x 40
101 — 370 M 6 x 20 117 — 365 M6 x 15
101 — 375 M6 x 26 117 — 368 M6 x 18
101 — 380 M6 x 30 117 — 368.01 M6 x 18
101 — 380A M 6 x 30A 117 - 370 M6 x 20
101 — 381 M6 x 35 117 — 372 M6 x 22 NA R
101 — 382 M6 x 40 117 — 375 M6 x 25 RAPNRS GL Id
101 — 383 M6 x 45 117 — 380 M6 x 30
101 — 384 M 6 x 50 117 — 381 M6 x 35 Screw L
101 — 408 M4x 8 117 — 382 M6 x 40
101 — 412 M4 x 12 117 — 382A M 6 x 40A d X %
101 — 416 M4 x 15 117 ~ 383 M6 x 45 125 — 605 M3x 5
101 — 420 M4 x 20 117 — 383A M 6 x 45A 1256 — 606 M3x 6
101 — 426 M4 x 25 117 — 384 M 6 x 50 126 — 608 M3x 8
101 — 430 M 4 x 30 117 — 385 M 6 x 55 126 — 610 M 3 x 10
101 — 470 M8 x 20 117 — 387 M 6 x 65 126 — 612 M3 x 12
101 — 475 M8 x 25 117 — 389 M6 x 75 125 = 615 M3 x 15
101 = 480 M 8 x 30 117 — 405 M4x 5 125 — 620 M3 x 20
101 — 481 M8 x 35 117 — 408 M4x 8 125 — 630 M3 x 30
101 — 482 M 8 x 40 117 — 410 M4 x 10 126 — 655 M4x 5
101 — 483 M 8 x 45 17 — 412 M4 x 12 1256 — 656 M4x 6
101 — 484 M 8 x 50 117 — 415 M4 x 15 125 — 658 M4x 8
101 — 488 M8x 70 117 — 425 M4 x25 125 — 665 Max 15
101 — 508 MGEx 8 117 — 430 M 4 x 30 125 — 668 M4 x 18
101 — 510 M5 x 10 117 — 430A M 4 x 30A 1256 — 675 M4x25
101 — 612 M5 x 12 117 — 465 M8 x 15 126 — 680 M 4 x 30
101 — 515 M5 x 15 117 — 468 M8 x 18 126 — 706 M5x 6
101 — 516 M5 x 16 117 — 470 M8 x 20 1256 — 708 M5x 8
101 — 525 M5 x 25 117 - 472 M8 x 22 126 — 710 M5 x 10
101 — 530 M5 x 30 17 — 475 M8 x 25 1256 — 712 M5 x 12
101 — 531 M5 x 35 117 — 480 M 8 x 30 126 — 712.01 M5 x 12
101 — 556 M10 x 16 117 — 480A M 8 x 30A 125 — 715 M6 x 15
101 — 565 M10 x 25 117 — 481 M 8 x 35 126 — 718 M5 x 18
101 — 570 M10 x 30 117 — 482 M 8 x 40 125 — 720 M5 x 20
101 — 571 M10 x 35 117 — 484 M 8 x 50 126 — 725 M5 x 25
101 - 620 M12 x 30 117 — 485 M 8 x 55 126 — 730 M 5 x 30
117 — 487 M 8 x 65 126 — 731 M5 x 35
117 — 508 M5x 8 125 — 760 M6 x 10
117 — 510 M5 x 10 1256 — 762 M6 x 12
117 — 512 M5 x 12 1256 — 766 M6 x 15
” 117 — 512.01 M5 x 12 1256 — 770 M6 x 20
FEiphrD 117 — 615 M5 x 15
in d 117 — 518 M5 x 18
S o 117 — 520 M5 x 20
crew * 117 — 522 M5 x 22 -
117 — 525 M5 x 26 +F it <
d X % 117 — 530 M5 x 30 A b : d
111 - 362 M6 x 12 117 — 531 M5 x 35 X :
111 — 408 M4x 8 117 — B33 M 5 x 45 Screw 2
111 —- 526 M5 x 256 117 — 540 M 5 x 60
117 — 560 M10 x 20 d X g
117 — 565 M10 x 25 125 — 110.01 M4 x 10
117 — 570 M10 x 30 125 — 180 M5 x 30
117 — 67 M10 x 35
117 — 672 M10 x 40
M10 x 50

117 — 574




C

AV PN o) Rao—€v b w Dy,
EBHL b E[L WE x> | Ja Rv97 5% @
Screw R Set Screw ~—%— Lock Washer d
d X 2 d x ¢ d
122 — 006 M3x 6 145 — 305 M3x 5 180 — 103 3.1¢
122 — 008 M3x 8 145 — 355 M6 x 5 180 — 104 41¢
122 - 010 M3 x 10 145 — 356 M6 x 6 180 — 104.01 419
122 — 056 Ma4x 6 145 — 358 M6x 8 180 — 105 5.1¢
122 — 058 M4x 8 145 — 360 M6 x 10 180 — 105.01 5.1¢
122 — 060 M4 x 10 145 — 362 M6 x 12 180 — 106 6.19
122 — 065 M4 x 15 145 — 365 M6 x 15 180 — 106.01 6.1¢
122 — 108 M6x 8 145 — 368 M6 x 18 180 — 108 8.2¢
122 — 108.01 M5x 8 145 — 375 M6 x 25 180 — 108.01 8.2¢
122 — 110 M5 x 10 145 — 380 M6 x 30 180 — 110 10.2¢
122 — 112 M5 x 12 145 — 404 Md4x 4 180 — 112 122¢
122 — 115 M5 x 15 145 — 405 M4x 5 180 — 114 14.2¢
122 — 125 M5 x 25 145 — 406 M4x 6 180 — 116 16.2¢
122 — 132 M5 x 45 146 — 410 M4 x 10
122 — 162 M6 x 12 145 — 458 M8x 8
122 — 165 M6 x 15 145 — 460 M8 x 10 N
122 — 16501 M 6 x 15 145 — 462 M8 x 12 R d
122 — 170 M 6 x 20 145 — 465 M 8 x 15 @
122 - 180 M6 x 30 145 — 467 M8 x 20
122 — 181 M6 x 35 145 — 475 M8 x 25 Flat Washer
122 — 195 M6 x 45 145 — 480 M8 x 30
122 — 765 M8 x 15 145 — 505 M5x 5 d
122 — 768 M8 x 18 145 — 505.01 MBEx 5 184 — 103 3.2¢
122 — 770 M8 x 20 _ 145 — 506 M5x 6 184 — 104 43¢
122 — 800 M 8 x 50 145 — 508 M5x 8 184 — 105 53¢
b 146 — 510 M5 x 10 184 — 106 6.4¢
145 — 512 M5 x 12 184 — 106.3 6.4¢
145 — 515 M 5 x 15 184 — 108 8.49
+ 5t N~ 145 — 530 M 5 x 30 184 — 110 105¢
adhxs O] d 145 — 570 M10 x 20 184 — 112 13¢
184 — 114 15¢
Screw L 184 — 116 16¢
184 — 120 209
d x 8 RA—=Hy b |
122 — 612 M5 x 12 o
*2 #URAI/SE .
Set Screw
RAF b d x g Washer
140 — 366 M6 x 16 ashe
140 — 370 M6 x 20
Nut d 140 — 372 M6 x 22 d
140 — 375 M6 x 25 180 — 403 3
d 140 — 260 M5B x 12 180 — 404 4
170 — 103 M3 180 — 405 5
170 — 104 M 4 180 — 406 6
170 — 104.1 M4 180 — 408 8
170 — 106 M5 vl o) 180 — 410 10
170 — 106 M6 kRt 4| B ) 180 — 412 12
170 — 106.1 M6
170 —~ 106.3 M6 |<— —
170 — 108 M8 Set Screw 2 SR RV MA d
170 — 1081 M 8 d x ¢ msex
170 — 108.3 M8 141 — 355 M6 x 5
170 - 110 M10 141 — 356 M6x 6
170 — 110.3 M10 141 — 358 M6x 8 Washer
170 — 110.36 M10 141 — 406 M4x 6 d
‘ 170 — 112 M12 141 — 408 M4x 8
b 170 — 1123 M12 141 — 460 M8 x 30 180 — 404.1 4
141 — 506 M5x 6 180 ~ 405.1 5
141 — 556 M10 x 16 180 — 406.1 6
180 — 408.1 8
180 — 410.1 10




TV TEY F—IREYV HACEILOE
; il @,

Roll Pin 2 Taper Pin b C—Ring
d x 8 d x ¢ d
183 — 140 169 x 10 182 — 110 20 x 20 181 — 008 8¢
183 — 142 160 x 14 182 — 132 259 x 25 181 — 010 10 ¢
183 — 148 2¢ x 6 182 — 142.1 3¢ x 15 181 — o1 1¢
183 — 149 20 x 8 182 — 145 3¢ x 20 181 — 012 12¢
183 — 150 20 x 10 182 — 146 3¢ x 22 181 — 016 16 ¢
183 — 151 2¢ x 12 182 — 147 3¢ x 25 181 — 018 18¢
183 — 154 2¢ x 18 182 — 149 39 x 32 181 — 020 209
183 — 156 2¢ x 20 182 — 169 49 x 32 181 — 025 25 ¢
183 — 166 25¢ x 10 182 — 170 4¢ x 36 181 — 030 30¢
183 — 168 25¢ x 16 182 — 189 5¢ x 32 181 — 032 32¢
183 — 170 25¢ x 20 182 — 190.1 50 x 35 181 — 070 70 ¢
183 — 172 25¢ x 25 182 — 190 5¢ x 36
183 — 178 33 x 6 182 — 191 sg x 40
183 — 179 3¢ x 8 182 — 192 50 x 45 -
183 — 180 3¢ x 10 182 — 211 69 x 40 - RACREILHE
183 — 181 3¢ x 12 182 — 212 69 x 45
183 — 182 3¢ x 14 182 — 213 69 x 50 )
183 — 183 3¢ x 16 182 — 213.1 69 x 55 C—Ring
183 — 184 3¢ x 18 182 — 215 69 x 63
183 — 185 3¢ x 20 182 — 223.1 79 x BB D
183 — 186 3¢ x 22 182 — 252 8¢ x 80 181 — 226 26 ¢
183 — 187 39 x 25 181 — 228 28 ¢
183 — 188 3¢ x 28 181 — 230 309
183 — 189 3¢ x 32 181 — 232 329
183 — 192 30 x 45 F=m KL b 181 — 235 39
183 — 200 49 x 10 dFE— . 181 — 242 429
183 — 201 49 x 12 g 181 — 247 47 ¢
183 — 203 49 x 16 Taper Bolt 181 — 252 52¢
183 — 204 4¢ x 18
183 — 205 4gx20 %XQ
183 — 206 49 x 22 182 — 604 50 x 40 .
183 — 207 4¢ x 25 182 — 632 8% x 30 BES
183 — 208 49 x 28
}22 _ 388'1 Zf;f : 3‘2’ Wave Washer
183 — 210 49 x 36 BHTEES
183 — 229 5¢ x 32 d
183 — 231 5¢ x 40 180 — 176 6¢
183 — 248 6¢ x 30 Flat Washer 180 — 180 129
d
“ 184 — 156 6.4¢
WEr b 184 — 159 8.4¢ ®ro b
184 — 190 649 T
4o
Nut Wing Nut d
ERTyL e d
174 — 702 M15 x 1 163 — 106 M 6
174 — 704 M20 x 1 @
174 — 705 M25 x 1.5 .
E-Ring K g
B2RES , d
((@ 181 — 403 3¢ Cotter Pin ¢ [~—%—
X 181 — 404 4¢
Washer = 181 — 405 5 d x ¢
181 — 406 6¢ 183 — 743 1.6¢0 x 10
D 181 — 408 8¢ 183 — 744 169 x 12
180 — 702 15¢ 181 — 410 100 183 — 745 169 x 15
180 — 704 20¢ 181 — 412 12¢ 183 — 764 2¢ x 12
183 — 767 2¢ x 20




R7UVY d 252 b DU ws
via
sHka DS I B
B é D
Q] (o] s 1
Bearing ~—D— Thrust Needle Bearing Bushing IR
d X D X B d XD X B d x D x ¢
250 — 000 100 x.26¢0 x 8 2568 — 351 12¢ x 269 x 2 243 — 508 8¢ x 100 x 8
250 — 000.6 100 x 26¢ x 8 258 — 351.1 120 x 260 x 2 243 — 511 109 x 129 x 10
250 — 001 120 x 289 x 8 268 — 352 150 x 28¢ x 2 243 — 528 18¢ x 209 x 20
250 — 001.6 120 x 280 x 8 258 — 352.1 15¢ x 280 x 2
250 — 002.6 150 x 320 x 9
250 — 003 179 x 35¢ x 10 s
250 — 004 200 x 42¢ x 12 — Ty¥a b
250 — 085.6 50 x 119 x 3 AR—-27217
250 — 088.6 8¢ x 169 x 4 . 0
250 — 104.6 4 x 120 x 4 Bushing *
250 — 108 80 x 22¢ x 7 Roller Follower
2560 — 108.6 8 x 22¢ x 7 d XD x ¢
250 — 108.7 80 x 220 x 7 d X D xB 243 — 601 56 x 7¢ x 6
250 — 109.6 99 x 249 x 7 258 — 568 6¢ x 19¢ x 2 243 ~ 610 8¢ x 100 x 12
250 — 125 5¢ x 16¢ x 6 258 — 572 156¢ x 356¢ x 14 243 - 617 12¢ x 14¢ x 10
250 — 126 50 x 19¢ x 6 258 — 631 66 x 19¢ x 12 243 — 619 120 x 149 x 15
250 — 126.6 60 x 19¢ x 6 258 — 635.2 15¢ x 35¢ x 19 243 — 625 149 x 16¢ x 20
250 — 1286 80 x 249 x 8 243 — 633 169 x 189 x 15
250 — 138.6 80 x 280 x 9 243 — 634 169 x 189 x 20
250 — 200 9% x 26¢ x 8 ~ 243 — 641 60 x 8¢ x 20
250 — 200.6 99 x 266 x 8 A—-57307 B
250 — 201 120 x 32¢ x 10
250 — 201.6 120 x 32¢ x 15 D =X d RSB REHT —»|
‘ )50 — 202.6 150 x 35¢ x 11 Roller Follower A B
250 — 204.2 200 x 47¢ x 14 y
250 — 204.6 200 x 47¢ x 14 X D X B .
eedle Bearin —PD—
250 — 205.6 25¢ x 52¢ x 15 258 — 650 69 x 16¢ x 11 N Bearing
250 — 205.8 25¢ x 52¢ x 15 258 — 650.2 60 x 16¢ x 11
d XD XB
. 258 — 651.1 8¢ x 19¢ x 11
BYROEEHS @F 268 — 651.2 8¢ x 19¢ x 11 257 — 140 29¢ x 38¢ x 20
‘“——L 258 — 651.3 8¢ x 19¢ x 11
D 1.1
| MAXZIS5R b ——d—> — : 5 ‘
. S5 : g Is R7YY H
Bearing B, ] D d
L—de Needle B .
d XD XB Bearing D— eedle Bearing
251 — 202 15¢ x 360 x 11
251 — 205 25¢ x 520 x 15 d X de x D xB d XD x B
251 — 501 12¢ x 32¢ x 14 256 — 104 200 x 21¢ x 36¢ x 10 258 — 235 1/4" x 7/16” x 7/16"
EHT7UELS B B
e L S ' S 72 e
oAy [ 1 stk 2 O “[B
1 ! d '
]l) ? Needle Bearing [~ ]
. m Bearin ] &7
Bearing - g d X D X B
258 — 067 12¢ x 19 12
d X D x B d XD xB ¢ x 199 x
250 — 502 159 x 35¢ x 15.9 258 — 303 25¢ x 29¢ x 20
250 — 504 20¢ x 47¢ x 20.6

C




Ry RV E L HS5—

L l Ed é " p|| 4]
Joint ¥ Collar ° Key

|
i

d X S XL d X D x ¢ dX hx ¢
268 — 856 6¢ x M 6 x 45 185 — 081001 8¢ x 169 x 10 188 — 015 4 x4x20
258 — 858.1 8¢ x M 8 x 47 185 — 1615.01 16¢ x 28¢ x 15 188 — 052 6 x6x25
258 — 860 10¢ x M10 x 56 188 — 060 6 x 6 x 63
258 — 860.1 10¢ x M10 x 56 188 — 070 8 x 7 x 20
188 — 072 8x7x25
e, ke PR 188 — 077 8 x 7 x 45
Ay kxok FTEY 188 — 078 8 x 7 x 50
s
'l
Joint Pin o ouvy
d x S xL d x ¢
258 — 858.3 80 x M 8 x 53 220 — 045 3¢ x 16 O—Ring
d
— L d -
® 27 %D TJUR=y TN 324 — 314 1189
boc A B H 324 — 324 221 ¢
0.
i =l (%)
Hose Nipple Grease Nipple RBEF v b
—
X X
D d ’ d X¢x Hx B
321 — 604 659 x 1/4 x 38 323 — 104 18 x 8 x 20 x 10
321 — 609 119 x 3/8 x 46 Nut
d
170 — 508 M8
¥—-oUv7
@
Cir Clip
d
181 — 622 22¢







E2001

— 10 —




Feed Section

Paper Table and Elevator (3252) E2001
IN;EX Parts No. Description Remarks Unit PerAssy
i B252 B252SF
01 | 5801-08062A | Front Guide 1 0
02 | H12-06-3 Paper Table Bracket NOP-S 2 0
03 | H12-05-3 Paper Table Bracket OP-§ 1 0
04 | H12-15-3 Screw 3 0
05 | 170-106 Nut 1 0
06 | 180-106 Lock Washer 9 0
07 | 5801-08053 Stopper Pin 1 0
08 | 5801-08016A { Chain Sprocket 2 0
09 | 5201-05073 Bushing Included in 08 2 0
10 | 181-016 C-Ring. 2 0
11 | 170-112 Nut 2 0
12 |180-112 Lock Washer 2 0
13 | 5801-08015 Stud Pin 2 0
14
15 | H09-14-3 Sprocket 2 0
16 | 183-209 Roll Pin 2 0
17 ]1101-571 Screw 6 0
18 | 180-110 Lock Washer 12 0
19 | H04-53-3 Spacer 6 0
20 | 5801-08006 Guide Rail 2 0
21 | 5801-08009 Sprocket Shaft 1 0
22 | 5801-08024 Chain Guard OP-S 1 0
23 | 5801-08025 Chain Guard NOP-S 1 0
24 | H09-27-3 Elevator Chain Connecting Eyelet 2 0
25 | 5801-08014 Chain Lock Stud 2 0
26 | 5801-08019 Screw 4 0
27 | 5801-08020 Guide Roller NOP-S 2 0
28 | 180-105 Lock Washer 4 0
29 1125710 Screw 4 0
30 | 117-375 Screw 2 0
31 | 5801-08026 Bracket 1 0
32 | 5101-08051 Elevator Chain 2 0
33 | HC05-19 Chain Stopper 2 0
34 | 117-410 Screw 2 0
35 | H09-29-1A-3 | Chain Weight 2 0
36 | 117-362 Screw 6 0
37 1170-110 Nut 6 0
38 | 5801-08022 Paper Table Tie Rod 3 0
39 | H12-16-3 Washer 3 0
40 | 163-105 Wing Nut 3 0
41 | 5801-08001 Paper Table 1 0
42 | 5801-08021 Guide Roller OP-S 2 0
43 | 117-465 Screw 2 0
44 | 5801-08038 Guide Rail Support Bracket 2 0
45 1117-358 Screw 2 0

~ 11—




E2002

R

NOP-Side

—-12—




Feed Section

Paper Magazine Shifter ($252) E2002
IND Parts No. Description Remarks Unit Per Assy
No. 252 | P252SF
01 | 145-505 Set Screw 2 0
02 | CK06-29 Blower Nozzle Knob 2 0
03 | 5101-12012 Blower Nozzle 2 0
04 | 145-355 Set Screw 2 0
05 | H12-47-1A-3 | Blower Nozzle Bracket 2 0
06 | H12-45-3 Spring 2 0
07 | KT-66-2 Hose Joint 2 0
08 | 5801-08054A | Paper Magazine Guide NOP-S 1 0
09 | 5801-08055A | Paper Magazine Guide OP-S 1 0
10 | 122-165 Screw 2 0
11 | 117-525 Screw 6 0
12 | 5801-01003 Spreader (Upper) 1 0
13 | 5801-08058 Magazine Head Channel Lock Shaft 1 0
14 | 184-110 Flat Washer 1 0
15 | H12-30-3 Magazine Head Channel Lock Lever Knob 1 0
16 | 5801-08070 Magazine Head Channel Lock Shaft Lever 1 0
17 | 5801-08059 Flat Spring 1 0
18 | 180-105 Lock Washer 4 0
19 | 125-715 Screw 2 0
20 | F44-22-3 Spacer 2 0
21 | H12-33-3 Head Guide Channel Locking Block 2 0
22 | H12-34-01-3 | Eccentric Shoulder Nut for Lock Angle 2 0
23 | 180-114 Lock Washer 2 0
24 | 4206-01019 Screw 2 0
25 | 5801-08003 Panel 1 0
26 | 117-365 Screw 8 0
27 | 180-106 Lock Washer 8 0
28 | 5801-08057 Bracket 2 0
29 | 180-110 Lock Washer 2 0
30 | 117-560 Screw 2 0
31 | 5801-01004 Spreader (Lower) 1 0
32 | 5801-08007 Base Panel 1 0
33 | 125-710 Screw 2 0
34 | 5801-08061 Shaft 1 0
35 | 185-1212.01 Collar 2 0

—13 -




E2003

— 14—



Feed Section

Side and Back Guide ($252) E2003
™NOEX|  Parts No. Description Remarks Unit Per Assy
No. B252 | B252SF
01 | 5801-01001 Feeder Side Frame NOP-S 1 0
02 | 170-108 Nut 2 0
03 [118-59-1A-3 Snubber 2 0
04 | 5801-06001 Guide Support Cross Bar 1 0
05_{ 5801-06005 Feeder Pile Guide NOP-S 1 0
06 | 5801-06006 Feeder Pile Guide OP-S 1 0
07 { KC05-33 Thumb Screw 2 0
08 | EH11-12 Mounting Bracket 2 0
09 | EH11-08A Tail Guide Bar 2 0
10 | 125-656 Screw 2 0
11 | 180-104 Lock Washer 4 0
12 | CK05-35 Plate 2 0
13 | CK05-34 Weight (SS41) 2 0
14 | KC05-34 Back Guide Knob 2 0
15 | EH11-09 Tail Guide 2 0
16 | KC05-14 Plate Spring 2 0
17 1 125-655 Screw 6 0
18 | EH11-09A Tail Guide Assy (11,14~17) 2 0
19 | 180-105 Lock Washer 4 0
20 | 125-712 Screw 4 0
21 | F4.7-01 Thumb Screw 6 0
22 | 5801-06004 Bracket 2 0
23 | EH11-17 Collar 2 0
24 | EH11-03 Feeder Pile Guide Support Arm 2 0
25 | 181-412 E-Ring 2 0
26 | 5801-06002 Feeder Pile Guide Slide Shaft 1 0
27 | 145-355 Set Screw 2 0
28 | 183-165 Roll Pin 2 0
29 | EH11-19 Pivot Stud 2 0
30 | E11-02-01-8 Anti-Static Bar 1 0
31 | 125680 Screw 2 0
32 | EH11-19B Anti-Static Bar Assy (29~31) 1 0
33 | 5801-01006 Frame Spreader 1 0
34 | H11-34.3 Thumb Screw 8 0
35 | H11-29-3 Blower Nozzle Bracket 4 0
36 | H11-27-1A-3 | Blower Nozzle 4 0
37 | 5801-05003 Scaled Cross Bar 1 0
38 | 184-104 Flat Washer 4 0
39 | H11-253 Sheet Separator 4 0
40 | CK05-33 Sheet Separator Bracket 4 0
41 | CK05-33A Sheet Separator Assy (17,34, 38~40) 4 0
42 | 5801-01002 Feeder Side Frame OP-S 1 0
43 | 180-106 Lock Washer 6 0
44 1 117-375 Screw 6 0
45 1 117-475 Screw 4 0
46 | 180-108 Lock Washer 2 0
47 1117-525 Screw 2 0
48 | 5801-06026 Block 2 0
49 | 5801-06027 Guide 2 0
50 | 5801-06025 Weight (Al) Option 2 0

—15—




DETAIL A

69161~68)

- 16—




Feed Section

Suction Foot and Pullout Roller (3252) E2004
PoEx| s No. Description Remarks Unit Per Assy
No. B252 | P252SF
01 | 182-170 Taper Pin 2 0
02 | 122-110 Screw 7 0
03 | 5801-05023 Bushing Bracket 1 0
04 | 5801-05012A | Suction Foot Drive Lever 1 0
05 | 5801-05033 Bushing Included in 04 1 0
06 | CK02-24 Hose Joint 1 0
07 | 5801-05030 Hose 1 0
08 | M05-50-3 Cam Follower Pin 1 0
09 [ 250-126.6 Bearing (Brg. 626zz) 3 0
10 | M05-50-1A-3 | Cam Follower (08,09) 1 0
11 | 5801-05013 Suction Foot Operating Arm 1 0
12 | 180-106 Lock Washer 2 0
13 | 170-106 Nut 2 0
14 | 117-475 Screw 2 0
15 | 180-108 Lock Washer 2 0
16 | 117-470 Screw 1 0
17 | 5801-05021 Pin 1 0
18 | 5801-05013A | Suction Foot Operating Arm Assy (10~13,17) 1 0
19 | 5801-06028A | Spring 1 0
20 | 145-356 Set Screw 3 0
21 | 5801-05038 Collar 1 0
22 | 5801-05017 Pilot Shaft Bracket 3 0
23 | 5801-05001 Suction Pilot Shaft 1 0
24 | 182-169 Taper Pin 3 0
25 [ 5801-05015 Suction Pilot Shaft 1 0
26 | CK02-37 Collar 2 0
27 | 127-42-3 Flat Washer 14 0
28 | CK02-11 Suction ON-OFF Vaive 14 0
29 | CK02-46 O-Ring 56 0
30 | CK02-12 Suction Foot 14 0
31 | CK02-12A Suction Foot Assy (27~29) 14 0
32 | CK02-77 Sucker 14 0
33 | 5801-02001 Upper Pullout Roller 1 0
34 | 181-405 E-Ring 2 0
35 | 5801-02001B | Upper Pullout Roller Assy (09, 33,34) 1 0
36 | CK02-58 Knob 2 0
37 | 5801-01005 Spreader 1 0
38 | 183-178 Roll Pin 2 0
39 | 184-104 Flat Washer 2 0
40 | 180-104 Lock Washer 14 0
41 | 125-656 Screw 2 0
42 | CK02-57 Pin 2 0
43 | CK02-64 Spring 2 0
44 | 117-508 Screw 4 0
45 | 180-105 Lock Washer 4 0
46 | 184-105 Flat Washer 4 0
47 | 5801-02010 Collar 1 0
48 | CK02-54 Bracket 2 0
49 | 183-182 Roll Pin 2 0
50 | 5101-02019 Spacer 2 0
51 | 5801-02008 Bracket for Pullout Roller NOP-S 1 0
52 { R11.78-3 Collar 1 0
53 | 145-358 Set Screw 1 0
54 | 5801-02006 Upper Pullout Roller Pilot Shaft 1 0
55 | 5801-10007A | Paper Retainer (16mm x 605mm) t=0.2mm 2 0
56 | 5801-10008A | Paper Retainer (16mm x 605mm) t=0.1mm 2 0
57 | 5801-10053A | Paper Retainer (16mm x 660mm) t=0.2mm 2 0
58 | 5801-10054A | Paper Retainer (16mm x 660mm) t=0.lmm 2 0
59 | 5801-02007 Bracket for Pullout Roller OP-S 1 0
60 | 125-668 Screw 12 0
61 | 5801-02016 Guide Roller Bracket 6 0
62 | 181-404 E-Ring 12 0
63 | 5101-02030 Pin 6 0
64 | 5801-02022 Spring 6 0
65 | 170-104 Nut 12 0
66 | 5101-02021 Guide Roller Shaft 6 0
67 | 5801-02021 Guide Roller Plate 12 0
68 | 5101-02022 Guide Roller 6 0
69 | 5801-02016A | Guide Roller Assy (60 ~67) 6 0
70 | 5801-05035 Bushing 1 0

—-17—




36109,33,34)

""" (@{(( 2»—-S E

OP-Side
2 | m

69161~68)

DETAIL A

_ 18—




Feed Section

Suction Foot and Pullout Roller (3252) E2004
Unit Per Ass
INDEX|  parts No. Description Remarks Y
No. B252 | B252SF
71 | HO1-21-3 Retaining Washer 1 0
72 | 145-355 Set Screw 1 0

—19_




E2005

—20—

(38.46~ 48)

!
i
!
|




Feed Section

Height Control Mechanism ($252) E2005
INDEX| " Parts No. Description Remarks Unit Per Assy
No. B252 | P252SF
01 {170-108 Nut 1 0
02 | CK05-11 Shoulder Screw 1 0
03 | CK05-29 Height Control Bar Connecting Link 1 0
04 | 184-105 Flat Washer 2 0
05 | 125-708 Screw 2 0
06 | 181-404 E-Ring 2 0
07 | 5801-06009 Height Control Bar 1 0
08 | 5801-06020A | Height Control Lever 1 0
09 | 5801-06022 Spacer 1 0
10 | H06-16-02-3 | Spring 1 0
11 | 125-656 Screw 1 0
12 | 180-104 Lock Washer 1 0
13 | CK05-30 Flat Spring 1 0
14 | 5801-06003 Adjusting Knob Guide Block 1 0
15 | CK05-31 Adjusting Knob Guide Block Swivel Pin 1 0
16 | 183-140 Roll Pin 1 0
17_| CK05-32A Adjusting Knob for Height Control 1 0
18 | H06-31-3 Spring 1 0
19 | 181-406 E-Ring - 1 0
20 | H06-26-02-3 Height Control Intermediate Lever 1 0
21 | H06-28-3 Height Control Adjusting Swivel Pin 1 0
22 | CK05-12 Shoulder Screw 1 0
23 | CK05-22A Height Control Drive Lever 1 0
24 | CK05-22B Height Control Drive Lever Assy (19~23) 1 0
25 | 5801-05002 Cam Shaft 1 0
26 | 180-106 Lock Washer 2 0
27 1117-522 Screw 2 0
28 | 180-106 Lock Washer 2 0
29 | 170-106 Nut 2 0
30 | 184-106 Flat Washer 1 0
31 | 5101-06009 Eccentric Pin 1 0
32 | 5801-06021 Kicker 1 0
33 | 5801-06018A | Height Control Drive Lever 1 0
34 )
35 | 5801-06018B | Height Control Drive Lever Assy (28,29,31~33) 1 0
36 | 5801-06017 Pin 1 0
37 | SP-35 Spring 1 0
38 | 5801-06010C | Drive Lever 1 0
39 | 145-508 Set Screw 1 0
40 | 5801-06028A | Spring 1 0
41 | 5801-06014 Stud Pin 1 0
42 | 5801-06023B | Drive Lever 1 0
43 | A02-10-3 Bushing Included in 42 1 0
44 | A02-08-3 Bushing Included in 38 2 0
45 | 181-410 E-Ring 1 0
46 | 258-651.1 Cam Follower (Brg. KR19X/CF8) 2 0
47 | 180-108 Lock Washer 2 0
48 | 170-108 Nut 2 0
49 | 5801-06010B | Drive Lever Assy (38,46 ~48) 1 0
50
51
52 | 5801-06015 Eccentric Pin 1 0
53 | 5101-06003 Drive Link 1 0
54 | 5801-06023D | Drive Lever Assy (42,46 ~48) 1 0
55 1 5203-09060 Spring 1 0
56 | 250-204.6 Bearing (Brg. 6204zz) 1 0
57 | 5801-06016 Spacer 1 0
58 | 145-360 Set Screw 2 0
59 | 5801-06019 Cam 1 0
60 | 117-360 Screw 2 0
61 | 5801-06012 Cam 1 0

—21 -




3F(0|~34 )

E2006

—22_



'

Feed Section

Double Sheet Detector (§252) E2006
EX  Parts No. Description Remarks Unit Per Assy
No. B252 | B252SF
01 | 125-708 Screw 3 0
02 | 180-104 Lock Washer 12 0
03 | 5101-04003 Flat Spring 1 0
04 | 5101-04002 Knob 1 0
05 [ 117-525 Screw 2 0
06 | E30-55-3 Bushing 1 0
07 [ 125-656 Screw 2 0
08 | 5101-04006 Cover 1 0
09 | 5101-04005 Adjusting Stem 1 0
10 | 117-512 Screw 2 0
11 | CK10-29 Block 1 0
12 | CK10-28 Flat Spring 1 0
13 | 5101-04001 Detector Frame 1 0
14 | H03-20-3 Spring 2 0
15 | 180-105 Lock Washer 1 0
16 | CK10-26 Spring Hook 1 0
17 | 117-410 Screw 4 0
18 | CK10-05 Detector Side Frame 2 0
19 [ 170-103 Nut 4 0
20 | 180-103 Lock Washer 4 0
21 | CK10-27 Spring Hook 2 0
22 [ 170-104 Nut 2 0
23 | CK10-10 Screw 2 0
24 { CK10-08 Bushing 1 0
25 | 5101-04004 Spring 1 0
26 | CK10-03 Sensing Foot Bracket 1 0
27 [ CK10-07 Spot Base 1 0
28 | 183-168 Roll Pin 1 0
29 | 125-630 Screw 1 0
30 | 125-615 Screw 3 0
31 | CK10-06 Sensing Foot 2 0
32 | CK10-11 Sensing Foot Pin 1 0
33 | 250-085.6 Bearing (Brg. 685zz) 1 0
34 | CK10-09 Fulcrum Pin 1 0
35 | 5101-04001B | Detector Assy (01~34) 1 0

—23_




E2007

NOP-Side

— 24—




Feed Section

Feed Roller and Drive Pulley (252) E2007
INDEX]  Parts No. Description Remarks Unit Per Assy
No. B252 | B252SF
01 | 181-012 C-Ring 3 0
02 | 250-201.6 Bearing (Brg. 62012z) 6 0
03 | 5801-02003 Lower Pullout Roller 1 0
04 [ 5801-02004 Forwarding Roller 1 0
05
06 | 5801-02024 Lower Feed Roller 1 0
07 | R02-23-3 Flat Washer 6 0
08 | 125-708 Screw 6 0
09 | CK02-09 Spacer 2 0
10 | CK02-08 Spacer 2 0
11 } 145-356 Set Screw 3 0
12 | CK02-18 Drive Sprocket 2 0
13 | CK02-17 Forwarding Roller Drive Sprocket 1 0
14 | 5101-02031 Chain 1 0
15 | 280-000.2 Chain Connecting Link Included in 14 1 0
16 | 180-108 Lock Washer 3 0
17 {117-480 Screw 2 0
18 | 5801-02005A | Drive Pulley Bracket Including 02 1 0
19 | M52-42-3 Spacer 1 0
20 | 5801-02009 Drive Pulley 1 0
21 | 183-208 Roll Pin 1 0
22
23 | 5801-02019 V-Belt M-66" 1 0
24 | 184-106 Flat Washer 5 0
25 | 117-362 Screw 2 0
26 | 5101-02013A | Idle Sprocket Bracket 1 0
27 | H02-23-1A-3 | Idle Sprocket 1 0
28 | 181-404 E-Ring 1 0
29 15101-02013B | Idle Sprocket Assy (24,26 ~28) 1 0
30 | 5801-02014 Drive Pulley Bracket 1 0
31
32 | 5801-02020 Belt Tightener Bracket 1 0
33 [ 180-106 Lock Washer 2 0
34 | 117-365 Screw 2 0
35 [ 117-375 Screw 2 0
36 | 170-108 Nut 1 0
37 [ 5202-14022 Bearing Shaft 1 0
38 [ 184-110 Flat Washer 2 0
39 | 5202-14023A [ Pulley 1 0
40 | 5202-14021 Bearing (Brg. NK10/16) Included in 39 1 0
41 | 181-408 E-Ring 1 0
42
43 | 5801-02020A | Belt Tightener Assy (24,30,32~34,37~41) 1 0
44 | 250-002.6 Bearing (Brg. 6002zz) 1 0
45 15101-02041 Spacer 1 0
46 | 5101-02040 Spacer 1 0

—925_




E2008

—_26 —

OP-Side




Feed Section

Paper Deflector ($252) E2008
ln;':,“ Parts No. Description Remarks Unit Per Assy
. . 252 | P252SF
01 | 125-658 Screw 4 0
02 { 180-104 Lock Washer 5 0
03 | 5801-03002 Paper Guide 1 0
04 | 5101-03016 Paper Guide Bracket NOP-S 1 0
05 | 117-515 Screw 4 0
06 | 5101-03015 Paper Guide Bracket OP-S 1 0
07 | 125-708 Screw 4 0
08 | 180-105 Lock Washer 20 0
09 | 5801-03003 Paper Deflector Guide Plate 1 0
10 | 183-168 Roll Pin 2 0
11 | 5801-03008A | Paper Deflector Lever OP-S 1 0
12 | HO05-83-3 Spring 1 0
13 | X06-16-3 Bushing 2 0
14 | 5801-03007 Paper Deflector Guide Plate Shaft 2 0
15 | 170-105 Nut 2 0
16 | 5101-03008 Eccentric Pin 2 0
17 | 145-505 Set Screw 1 0
18 | 185-0810.01 Collar 1 0
19 | 5101-03004 Angle 2 0
20 [ 5801-03009 Guide Plate 1 0
21 | 117-508 Screw 4 0
22 | 5101-03013 Stud Pin 2 0
23 | 5801-03001 Double Sheet Receiving Tray 1 0
24 | 117-512 Screw 4 0
25 | X07-21-3 Spacer 1 0
26 | CK03-24A Paper Deflector Lever NOP-S 1 0
27 | CK03-29A Stop Lever 1 0
28 | X52-97-3 Spring 1 0
29 [ 181-404 E-Ring 2 0
30 | HO05-85-3 Spring 1 0
31 | 170-104 Nut 1 0
32 | 5801-03006A | Link 1 0
33 { CK03-30 Eccentric Pin 1 0
34 | H03-36-3- Spacer 2 0
35 | 183-744 Cotter Pin 2 0
36 | H03-37-3 Pin 1 0
37 | E09-02-02-3 Solenoid (SA2501/100V) 1 0
38 | 117-510 Screw 6 0
39 | 184-105 Flat Washer 2 0
40 | 5801-03004 Solenoid Bracket 1 0

27—




E2009

_28 _




Feed Section

Suction Valve and Cam (f252) E2009

[eoex|  pares No. Description Remarks Unit Per Assy

No. B252 | P252SF
01 | 5801-06028A [ Spring 1 0
02 ! 5801-05034 Eccentric Pin 2 0
03 | 5801-05020 Pivot Stud 1 0
04 | 180-106 Lock Washer 11 0
05 | 117-368 Screw 6 0
06 | 125-708 Screw 1 0
07 | 180-105 Lock Washer 6 0
08 | CK02-33 Stopper 1 0
09 | 5801-05009 Pivot Stud 1 0
10 [ 117-365 Screw 3 0
11 [ 170-106 Nut 4 0
12 | 124-36-01-3 Bushing Included in 15 1 0
13 | 184-114 Flat Washer 1 0
14 { 181410 E-Ring 1 0
15 [ 5801-05008A | Lever Including 16 1 0
16 | 5801-05033 Bushing 3 0
17 | 5801-05022 Pin 2 0
18 | 184-116 Flat Washer 1 0
19 | 181412 E-Ring 1 0
20 | 5201-05073 Bushing Included in 24 1 0
21 | 5801-05007 Connecting Link 1 0
22 | 170-108 Nut 2 0
23 | 180-108 Lock Washer 2 0
24 | 5801-05010A | Lever Including 16 1 0
25 | 258-651.3 Cam Follower (Brg. KR19XLL/CF8UU) 2 0
26 | 5801-05011A | Lever Including 16 1 0
27 | 5801-05031 Bushing Included in 26 1 0
28 | 5801-05006 Connecting Link 1 0
29 | 117-375 Screw 2 1]
30 | 122-112 Screw 6 0
31 | MC03-05 Bearing Retainer 6 0
32 | CK08-08 Screw 1 0
33 | 250-204.6 Bearing (Brg. 6204zz) 1 0
34 | 145-510 Set Screw 1 0
35 | 5801-05010D [ Lever Assy (22~25) 1 0
36 | 5801-05026 Chain Sprocket 1 0
37 | 188-052 Key 1 0
38 | 5801-05011D [ Lever Assy (22,23,25,26) 1 0
39 | 182-189 Taper Pin 1 0
40 | 5801-05040 Cam 1 0
41 | 5801-05039 Cam 1 0
42 | 5801-05004 Cam 1 0
43 | 5101-05025 Flange 1 0
44 | 184-105 Flat Washer 3 0
45 | 117-520 Screw 3 0
46 | 243-612 Bushing Included in 47 1 1]
47 | CK08-21C Lever 1 0
48 | CK08-22 Connecting Link 1 0
49 1181-404 E-Ring 1 0
50 | CK08-21B Lever Assy (47 ~49) 1 0
51 | X5297-3 Spring 1 0
52 | 181-408 E-Ring 1 0
53 | 183-182 Roll Pin 1 0
54 | 125-608 Screw 4 0
55 [ 180-103 Lock Washer 4 0
56 | 5801-05027A [ Solenoid Bracket 1 0
57 | 184-106 Flat Washer 2 0
58 | 117-362 Screw 2 0
59 [ E09-25-3 Solenoid (SD12M, 72Q) 1 0
60 | 5101-05015 Bracket 1 0
61 | 5801-05024A | Valve 1 0
62 | 125-715 Screw 2 0
63 | H05-73-02-3 | Pin 1 0
64 | 125-660 Screw 1 0
65 | CK08-65 Washer 1 0
66 | H05-72-01-3 Valve Cover 1 0
67 | CK08-41 Valve Cover 1 0
68 | 145-506 Set Screw 1 0
69 | KU-05 Spring 1 0
70 | CK08-23 Pin 1 0

—~29




E2009

—-30-—




Feed Section

Suction Valve and Cam ($252) E2009
(MR parts No. Description Remarks Unit Per Assy
No. B252 | B252SF
71 | 250-1266 Bearing (Brg. 62622) 1 0
72_| 184-106.3 Flat Washer 1 0
73 [ 5801-05024B | Valve Assy (07,61~ 68,70~72) 1 0

—31—




E2010

— 32—




Feed Section

Paper Elevator Mechanism ($252) E2010
INDEX Parts No. Descripﬁon Remarks Unit Per Assy
No. B252 | B252SF
01 | 125-708 Screw 1 0
02 | 180-105 Lock Washer 4 0
03 | 5801-08039 Flat Spring 1 0
04 | 5101-08052 Bracket 1 0
05 | 5801-08039A | . Stopper Assy (01~04) 1 0
06 | 125-710 Screw 2 0
07 | 5801-08029 Spacer 1 0
08 | CK04-41 Bushing 1 0
09 | 117-368 Screw 8 0
10 | HO8-33-3 Bumper 1 0
11 | 117-470 Screw 1 0
12 | A01-46-3 Flat Washer 1 0
13 | 170-105 Nut 1 0
14 | 5101-08047A | Release Lever 1 0
15 | 5101-08050 Handle 1 0
16 | 5101-08047B | Release Lever Assy (02,13~15) 1 0
17 ] 182-191 Taper Pin 1 0
18 | 5101-08022 Spacer 1 0
19 | 5801-08064 Worm Wheel 1 0
20 | 181-406 E-Ring 1 0
21 | R11-60-01-3 | Spring 1 0
22 | 5101-06007A | Detent Pawl 1 0
23 | 181-404 E-Ring 1 0
24 | 183-208 Roll Pin 2 0
25 | 5101-08028 Collar 1 0
26 | 258-352.1 Plate (Brg. AS1102) 2 0
27 | 258-352 Needle Bearing (Brg. AXK1102) 1 0
28 | 183-207 Roll Pin 1 0
29 | 5101-08027 Worm 1 0
30 | 5101-08023 ‘Worm Bracket 1 0
31 | 5101-08026 Bevel Gear 1 0
32 | 5801-08023 Worm Shaft 1 0
33 [ 5801-08023A | Worm Assy (24~32) 1 0
34 | 5801-08068 Bracket 1 0
35 | 5801-08065 Pivot Stud 1 0
36 | 117-365 Screw 3 0
37 | H09-02-3 Pilot Screw 2 0
38 | 5801-08066 Chain Sprocket 1 0
39 | 5801-08069 Chain 1 0
40 | 5801-08067 Chain Sprocket 1 0
41 | 5104-05030A | Handle 1 0
42 | 5801-08056 Stud Pin 1 0
43 | 5101-08033B [ Drive Link Guide Arm 1 0
44 | 5101-08036 Bushing Included in 43, 45 2 0
45 | 5801-08063A | Drive Lever 1 0
46 | 5101-08053A | Drive Pawl 1 0
47 | CK04-31 Spring 1 0
48 | HO8-21-3 Drive Pawl Collar 1 0
49 | 183-745 Cotter Pin 1 0
50 | 5801-08063B | Drive Link Assy (43,45~49) 1 0
51 | 5101-08031A | Combination Gear 1 0
52 | 5101-08034 Bevel Gear 1 0

—33 -




41(07,25~38)
3

— 34—

NOP-Side

E2011



Feed Section

Air Valve and Air Piping (252) E2011
PNDEX  pares No. Description Remarks Unit Per Assy
No. B252 | 252SF
01 | H13-51-05-3 | Hose 1 0
02 | 5103-09106 Hose Joint (JT-03) 1 0
03 | 5103-09105 Hose Joint (TS-03) 1 0
04 | 5801-12028 Hose Joint Bracket 1 0
05 | H13-51-06-3 | Hose 1 0
06 | 125-710 Screw 2 0
07 | 180-105 Lock Washer 6 0
08 | KC05-33 Thumb Screw 2 0
09 | EH11-12 Mounting Bracket 1 0
10 | KT-66-2 Hose Joint 1 0
11 | H12-38-3 Blower Nozzle 1 0
12 | 5801-12027 Bracket 1 0
13 | 145-505 Set Screw 2 0
14 | 5801-12026 Nozzle Bracket 1 0
15 | 5101-12022 Hose 2 0
16 | 5101-12019 Hose 4 0
17 { H13-46-01-3 Hose Joint 2 0
18 | 5101-12020 Hose 2 0
19 | 5801-12016 Valve Hose Joint 1 0
20 | 117-515 Screw 2 0
21 | EH23-01 Hose 1 0
22 | 5101-12003 Hose 1 0
23 | 5801-12025 Hose 1 0
24 | EH13-14 Hose 2 0
25 | 117-362 Screw 2 0
26 | 180-106 Lock Washer 2 0
27 | 117-512 Screw 4 0
28 | 183-200 Roll Pin 4 0
29 | 183-211 Roll Pin 2 0
30 | CK16-04 Air Control Shaft 2 0
31 | 5801-12015A | Air Control 1 0
32 | 5801-12014 Air Control Bracket 1 0
33 | 184-114 Flat Washer 2 0
34 | 5201-12018 Spring 2 0
35 | 181412 E-Ring 2 0
36 | 145-506 Set Screw 4 0
37 | 5801-12017 Collar 2 0
38 | 5801-12018 Air Control Shaft 2 0
39 | H13-14-3 Knob 2 0
40 | 145-410 Set Screw 2 0
41 | 5801-12015B [ Air Control Valve Assy (07,25~ 38) 1 0

~35_




E2012

-Side

OoP

— 36—



Pump and Pump Motor (B252) E2012
INDEX|  Parts No. Description Remarks Unit Per Assy
No. p252 B252SF
01 | EH13-12 Inlet (Outlet) Hose Fitting 4 0
02 | EH13-05 Filter Bracket 4 0
03 | EH13-09 Bend 9 0
04 | EH13-10 Joint 4 0
05 | EH13-05D Outlet Filter Bracket (01~04) Blower 1 0
06 | EH13-05A Inlet Filter Bracket (01~04) Vacuum 2 0
07 | H13-25-3 Filter Gasket 4 0
08 | H13-26-3 Filter Retaining Stem 4 0
09 | H13-28-3 Filter 4 0
10 | H13-27-3 Filter Retaining Plate 4 0
11 | 163-105 Wing Nut for Filter Retaining 4 0
12 | H13-24-3 Filter Bottle 4 0
13
14
15
16
17
18 | E01-66-3 Pump Motor ( 200V, 0.75kw ) 3 Phase 1 0
19 | E01-68-3 Pump Motor (220V/380V, 0.75kw ) 3 Phase 1 0
20 | 145-360 Set Screw 1 0
21 | F33-11-01-3 Pump Drive Belt A-34" 50HZ 1 0
22 | M05-86-06-3 | Pump Drive Belt A-33" 60HZ 1 0
23 | F33-01-32-3 [ Pump Drive Motor Pulley S0HZ 1 0
24 | F33-02-32-3 | Pump Drive Motor Pulley 60HZ 1 0
25 | EH13-11 Nipple 1 0
26 | EH23-04 Joint 1 0
27 | H33-03-3 Hose Fitting 1 0
28 | EH13-05C Outlet Filter Bracket (01~04,25~27) Blower 1 0
29 | 101-462 Screw 4 0
30 | 180-108 Lock Washer 4 0
31 |101-484 Screw 2 0
32 | 170-108 Nut 2 0
33 | 174-704 Bearing Nut 2 0
34 | H13-77-3 Ball Bearing 4 0
35 | 180-704 Ring Key 2 0
36 | H1391-01-3 | Rotor Brades 8 0
37 | H13-98-3 Oil Shield 2 0
38 | 145-365 Set Screw 2 0
39 | H13-97-3 Key for Pump Pulley 2 0
40 | H13-92-3 Pump Pulley 2 0
41 | EH13-01A Pump with Pulley (33~40) 2 0
42 | H13-61-01-3 | Oil Reservoir Bottle Nipple 2 0
43 | H13-57-0A-3 | Oil Cap 2 0
44 | H13-60-3 Oil Reservoir Washer 2 0
45 | H13-59-3 Qil Reservoir Bottle 2 0
46 | H13-62-3 Oil Wick 2 0
47 | H13-57-1B-3 [ Oil Reservoir Assy (42~46) 2 0
48 | 101-556 Screw 6 0
49 | 180-110 Lock Washer 14 0
50 | 5801-12024 Motor Pump Mounting Platform 1 0
51 | 101-571 Screw 8 0
52 | EH13-01H Pump Pulley with Mafler OP-S 1 0
53 | EH13-011 Pump Pulley with Mafler NOP-S 1 0

— 37—




E2013

65108,24,51~62,64)

5
58(08,24,5I~56,58-64)/

~ 38—




Feed Section

Conveyor Table (B252) E2013
IDEX  parts No. Description Remarks Unit Per Assy
No. 8252 | B252SF
01 | 170-110 Nut 0
02 | 180-110 Lock Washer 3 0
03 | 5201-05088 Spacer 1 0
04 | 5101-10022A | Combination Gear 1 0
05 | 250-001.6 Bearing (Brg. 60012z) Included in 04, 11 3 0
06 | 181-228 C-Ring 1 0
07 | 5101-10023 Stud Pin 1 (1]
08 | 122-110 Screw 8 0
09 | 5801-10048 Guide Plate 1 0
10 | 5801-10049 Guide Plate Bracket 1 0
11 § 5101-10020A | Bearing Case 2 0
12 | 5801-10039 1st Tape Roller 1 0
13 | 5801-10079 Conveyor Tape 25mm x 894.7mm 4 0
14 | 183-185 Roll Pin 1 0
15 | 5101-10021 Gear 1 0
16 | 5801-10081 Conveyor Frame 2 0
17 | 183-150 Roll Pin 2 0
18 | 117-470 Screw 4 0
19 | 5101-10109 Bracket NOP-S 1 0
20 | 5801-10044 Pin 2 0
21 | 5101-10105A | Stopper NOP-$ 1 0
22 | 5101-10108 Spacer NOP-S 1 0
23 | 5101-10107 Flat Spring 2 0
24 | 180-105 Lock Washer 19 0
25 | 125-715 Screw 7 0
26 | 117-525 Screw 3 ]
27 | 180-106 Lock Washer 8 0
28 | 5801-10052 Conveyor Frame Support Bracket NOP-S 1 0
29 | 5801-10026 Screw 2 0
30 § 117-515 Screw 5 0
31 | 180-108 Lock Washer 2 0
32 | 170-108 Nut 2 0
33 ] 125-720 Screw 2 0
34 | H10-30-3 Tape Guide Bracket 2 0
35 | 5801-10046 Tape Guide Cross Bar 1 0
36 | ER04-03 Spacer 2 0
37 | 5801-10047 Conveyor Frame Spreader 1 0
38 | 125-710 Screw 5 0
39 | KC-22 Tape Guide 6 0
40 | H60-22-01-3 | Tape Guide Spring 6 0
41 | KC-23 Tape Guide Spring 6 0
42 | 5801-10080 Conveyor Table 1 0
43 | 5801-10028 Tape Roller Guide Bracket NOP-S 1 0
44 | 181408 E-Ring 2 0
45 | 250-000 Bearing (Brg. 6000) 2 0
46 | 5801-10040 2nd Tape Roller 1 0
47 | 5801-10040A | 2nd Tape Roller Assy (44~46) 1 0
48 | 117-508 Screw 6 0
49 | 5801-10034 Conveyor Frame Spreader 1 0
50 | 5801-10005 Tape Roller Guide 1 0
51 | 5801-10063 Tape Roller Plate 2 0
52 |1 5801-10061 Bracket 2 0
53 | 5801-10060 Bracket 2 0
54 | 5801-10022 Flat Spring 2 0
55 | 5801-10062 Bracket 2 0
56 | 122-132 Screw 4 0
57 | 5801-10083 Tape Roller Guide Plate 1 0
58 | 5801-10059 | Tape Roller Guide Plate 2 0
59 | 184-106.3 Flat Washer 4 0
60_| 5801-10019A | Tape Roller 2 0
61 |250-126.6 Bearing (Brg. 62622) Included in 60 4 0
62 | 5801-10018 Tape Roller Shaft 2 0
63 | 5801-10082 Tape Roller Guide Plate 1 0
64 | 170-105 Nut 4 0
65 | 5801-10018A | Tape Roller Assy (08,24,51~62,64) OP-S 1 0
66 | 5801-10018B | Tape Roller Assy (08,24, 51 ~ 56,58 ~64) NOP-S 1 0
67 | 5801-10078 Conveyor Tape 25mm x 1079.7mm 2 0
68 | 181-226 C-Ring 1 0
69 | 5801-10023 Tape Roller Guide Bracket OP-S 1 0
70 | 125-712 Screw 4 0

— 39—




E2013

" 50 \
65(08,24,51~62,64) 4 18

66(08,24,5I-56,58~64)/




C

Feed Section

Conveyor Table (§252) E2013
INDEX|  Parts No. Description Remarks Unit Per Assy

No. §252 B252SF
71 | 5801-10016 Conveyor Table Support Bracket 2 0
72 | 180-104 Lock Washer 4 0
73 |117-410 Screw 4 0
74 | 122-108 Screw 1 0
75 15101-10112 Bracket OP-S 1 0
76 | 5101-10111A | Stopper OP-§ 1 0
77 | 5801-10051 Conveyor Frame Support Bracket OP-S 1 0

— 41—




E2014

DETAIL C

DETAIL B

—42 -




Feed Section

Skidwheel (3252) E2014
prvEx Parts No. Description Remarks Unit Per Assy
No. 252 | P252SF
01 | H11-34.3 Thumb Screw 10 0
02 | H31-11-01-3 | Skidwheel Knob 10 0
03 | H31-12-3 Spring OP-§ 5 0
04 | H31-13-3 Spring NOP-S 5 0
05 | 181-406 E-Ring 10 0
06 | 183-142 Roll Pin 10 0
07 | H31.04-3 Skidwheel Bracket 10 0
08 | 5801-10075A | Skidwheel Arm 2 0
09 | H31-05-3 Lock Pin 10 0
10 | 324-324 O-Ring 2 0
11 | 5101-10084A [ Skidwheel 2 0
12 | 243-601 Bushing Included in 11 2 0
13 | 181-404 E-Ring ' 2 0
14 | 5101-10084B | Skidwheel Assy (10,11) 2 0
15 | 5801-10075B [ Skidroller Assy (01~03,05~09,13,14) OP-S 1 0
16 | 5801-10075C | Skidroller Assy (01,02,04 ~09,13,14) NOP-S 1 0
17 | 5801-10029 Shoulder Screw 2 0
18 | 5801-10069 Bracket 2 0
19 | 5801-10088 Plate 4 0
20 [ 145-506 Set Screw 4 0
21 | F4-7-01 Thumb Screw 8 0
22 | 125-660 Screw 4 0
23 | 5801-10087 Holder 8 0
24 | 5801-10090 Skidwheel Bracket Guide Arm 4 0
25 | 180-104 Lock Washer 4 0
26 | 5801-10084D | Skidwheel Arm 2 0
27 | 5801-10084E | Skidroller Assy (01~03, 05~07, 09, 26, 38~40) OP-S 1 0
28 | 5801-10084F | Skidroller Assy ( 01, 02, 04~07, 09, 26, 38~40) NOP-S 1 0
29 | 5801-10070 Holder Support Cross Bar 1 0
30 | 5801-10068 Skidroller Frame 1 0
31 | 5801-10068A | Skidwheel Assy (15, 16, 18~30, 32~34, 36, 41, 42) 1 0
32 | 145-356 Set Screw 2 0
33 | F4-135 Holder 2 0
34 | F4-136 Bumper 2 0
35 | H15-84-3 Thumb Nut 2 0
36 | 5801-10076A | Brush Assy (35,43 ~45) 2 0
37 | 5801-10084A | Skidwheel Arm 8 0
38 | 250-138 Bearing (Brg. 638) 8 0
39 | 184-108 Flat Washer 8 0
40 | 181-408 E-Ring 8 0
41 | 5801-10084B | Skidroller Assy (01~03,05~07,09,37 ~40) OP-S 4 0
42 | 5801-10084C | Skidroller Assy (01,02,04~07,09,37 ~40) NOP-S 4 0
43 | H15-85-3 Thumb Screw 2 0
44 | H15-82-1A-3 | Brush Bracket 2 0
45 | 5801-10076 Brush 2 0

— 43—




E2015

(GO1* ¥ 01 001 ~26) L0k

7N 50 1)) E— )

s
B




Feed Section

Feeder Pile Drive Mechanism ($252-SF) E2015

WINDBJ Parts No. Descrip[ion Remarks Unit Per ASSy

No. B252 | B252SF
01 | 117-370 Screw 0 5
02 | 180-406 Washer 0 10
03 | F1-105 Bracket 0 1
04 | 117-481 Screw 0 1
05 | 180-408 Washer 0 7
06 | F1-106 Pin 0 1
07 | 184-108 Flat Washer 0 1
08 | 170-108 Nut 0 2
09 | 117-480 Screw 0 4
10 | 180-408.1 Washer 0 4
11 | 145-358 Set Screw 0 4
12 | 182-209.1 Taper Pin 0 1
13 | F1-101 Worm 0 1
14 | 182-211 Taper Pin 0 1
15 | 145-360 Set Screw 0 3
16 | F1-11 Chain Sprocket 0 1
17 | 258-860 Drive Joint (PHS-10) 0 1
18 | S-145-01 Nut 0 1
19 | F1-107 Rod 0 1
20 | 170-110 Nut 0 2
21 | 117-520 Screw 0 2
22 | SP-103 Flat Spring 0 1
23 | F1-118 Spring Hook 0 1
24 | 182-223.1 Taper Pin 0 1
25 | 5813-16007 Worm Gear Shaft 0 1
26 | 250-205.8 Bearing (Brg. 6205NR) 0 1
27 | 145-462 Set Screw 0 1
28 | Fl4 Worm Gear 0 1
29 | Fl-116 Drive Pawl 0 1
30 | 170-105 Nut 0 1
31 | 250-125 Bearing (Brg. 625) 0 1
32 | 184-105 Flat Washer 0 1
33 | F1-117 Drive Pawl Pin 0 1
34 | IT-6-35 Taper Pin 0 1
35 | F1-119A Pin 0 2
36 | 181-406 E-Ring 0 2
37 | 181-408 E-Ring 0 1
38 | SPF-M610 Stud Pin 0 4
39 | 5813-16011A { Lock Lever 0 1
40 | F1-126 Stud 0 1
41 | 243-508 Bushing Included in 39, 63 0 2
42 | 170-106 Nut 0 9
43 | F1-122 Adjustment Screw . 0 1
44 | 5813-16011B | Lock Lever Assy (35~43) 0 1
45 | 117-362 Screw 0 2
46 | OB-20-1 Bushing Included in 54, 64 0 3
47 | 5813-16006 Worm Shaft 0 1
48 | F1-120 Bracket 0 1
49 | F1-114 Collar 0 2
50 | 117-360 Screw 0 3
51 | 180-406.1 Washer 0 3
52 | 117-389 Screw 0 1
53 | 256-104 Thrust Bearing (Brg. 51104) 0 2
54 | 5813-16001A | Worm Bracket 0 1
55 | 5813-16008 Collar 0 1
56 | IT-5-30 Taper Pin 0 1
57 | 117-576 Screw 0 1
58 | 258-860.1 Drive Joint (PHS-10L) 0 1
59 } 170-112 Nut 0 1
60 | F1-6 Lever 0 1
61 | 180-410 Washer 0 3
62 | F1-102 Ratchet Wheel 0 1
63 | F1-5-A Lever 0 1
64 | F1-2-A Worm Bracket 0 1
65 | IT-4-35 Taper Pin 0 2
66 | 101-571 Screw 0 2
67 | 5813-16033 Motor Cover 0 1
68 | F1-162 Motor Base 0 1
69 | 184-110 Flat Washer 0 3
70 | 101-570 Screw 0 2

—45 _




E2015

(SO ‘POl ‘001 ~L6) [0l

(s

mx.?t.v

L'2v'2o

08

_ 46 —



Feed Section

Feeder Pile Drive Mechanism (252-SF) E2015
PDEX)  Parts No. Description Remarks Unit Per Assy
0. B252 | B252SF
71 | E-101-38 Motor 0 1
72 | 101-470 Screw 0
73 | F1-109 Drive Sprocket 0 1
74 | 117-512 Screw 0 1
75 1 101-360 Screw 0 1
76 | SP-106 Spring 0 3
77 | 5813-16030 | Spring Hook 0 1
78 | 101-375 Screw 0 1
79 | F1-159 Lever Q 1
80 | 5813-16030A | Lever Assy (02,42,75,77~79) 0 1
81 | 125-065 Screw 0 6
82 | 180-403 Washer 0 6
83 | E10-31-3 Limit Switch (V-15F1.2-1C2) 0 3
84 | E-114 Limit Switch Base 0 2
85| 117-515 Screw 0 4
86 | 180-405 Washer 0 7
87 | F1-109-01 Chain 0 1
88 | F1-160 Lever 0 1
89 | 117-375 Screw 0 2
90 | 101-375A Screw 0 1
91 | SPF-M600 Spring Hook 0 1
92 | F1-134 Wire Guide 0 2
93 | 101-510 Screw 0 2
94 | E-113 Limit Switch Base 0 1
95 | 5813-16013 Cam Shaft 0 1
96 | F1-8 Cam 0 1
97 | 5813-16047A | Cam Follower Lever 0 1
98 | 184-106.3 Flat Washer 0 1
99 | 250-108.6 Cam Follower (Brg. 608zz) 0 1
100 | 181-404 E-Ring 0 1
101 | F1-128 Screw 0 1
102 | SPF-M625 Stud Pin 0 1
103 | SP-105 Spring 0 1
104 | SPF-M615 Stud Pin 0 1
105 | 258-856 Drive Joint (PHS-6) 0 2
106 | 5813-16048 | Connecting Bolt 0 1
107 | 5813-16048A | Drive Lever Assy (97 ~ 100, 104,105) 0 1
108 | F1-135-01 Wire 0 1
109 | F1-135 Wire Guide 0 1
110 | 101-530 Screw 0 1
111 | SP-102 Spring 0 1
112 | 170-104 Nut 0 1
113 | 145415 Set Screw 0 1
114 | F1-123 Wire Stopper 0 1
115 | 5813-16012 | Link 0 1
116 | F1-127 Stopper Pin 0 1
117 | 117-380 Screw 0 1
118 | 184-106 Flat Washer 0 2

— 47—




E2016

"0 m.o/O\

7

opIS-dO

9p!S-dON

— 48 —



C

Feed Section

Paper Magazine Shifter (B252-SF) E2016
\NDE’J Parts No. Description Remarks Unit Per Assy
No. B252 | B252SF
01 | 117-515 Screw 0 6
02 { 180-405.1 Washer 0 6
03 | 5813-16053 Bushing Bracket NOP-S 0 1
04 | 117-570 Screw 0 4
05 | 180-410.1 Washer 0 4
06 | 5813-16022 Paper Magazine Guide OP-S 0 1
07 | COM-12 Collar 0 2
08 | COM-20 Collar 0 2
09 | 5813-16044 Paper Magazine Guide Bracket OP-S 0 1
10 | 5813-16023 Front Guide 0 2
11 | 5813-16039 Paper Magazine Guide Shaft 0 2
12 | 5813-16038 Scaled Cross Bar 0 1
13 | 180-406 Washer 0 12
14 | 101-380 Screw 0 4
15 | 117-375 Screw 0 6
16 | 180-406.1 Washer 0 8
17 | 117-360 Screw 0 2
18 | NP-2L Scale OP-S 0 1
19 | 5813-16043 Paper Magazine Guide Bracket OP-S 0 1
20 | 5813-16032 Chain Support OP-S 0 1
21 | 5813-16021 Paper Magazine Guide NOP-S 0 1
22 | 5813-16005 Paper Magazine Guide Bracket NOP-S 0 1
23 | 145-358 Set Screw 0 6
24 | 125-680 Screw 0 4
25 | 5813-16024 Frame Spreader 0 1
26 | 180-404 Washer 0 4
27 | 170-104 Nut 0 4
28 | NP-2R Scale NOP-S 0 1
29 | 5813-16002 Paper Magazine Guide Bracket NOP-S 0 1
30 | 5813-16034 Chain Guide 0 1
31 | 170-106 Nut 0 1
32 | 5813-16031 Chain Support NOP-S 0 1
33 | 181-410 E-Ring 0 2
34 | H09-02-3 Pilot Screw Included in 36 0 2
35 | 183-209 Roll Pin 0 2
36 | CK06-12A Crank Handle 0 2
37 | 117-365 Screw 0 8
38 | R11-78-3 Collar 0 2
39 | 5813-16040 Shaft NOP-S 0 1
40 | 5813-16049 Shaft OP-S 0 1
41 | 5813-16041 Bracket 0 2
42 | 183-189 Roll Pin 0 2
43 | 183-186 Roll Pin 0 2
44 | 5813-16004 Bushing Bracket 0 2
45 | CK06-10 Bevel Gear 0 2
46 | CK06-11 Bevel Gear 0 2
47 | 117-573 Screw 0 3
48 | 180-410 Washer 0 3

—49




E2017

—50—



Feed Section

Paper Table and Elevator (B252-SF) E2017
INDEX|  paris No. Description Remarks Unit Per Assy
No. B252 | B252SF
01 | 117-480 Screw 0 8
02 | 180-408.1 Washer 0 8
03 [ 5813-16027 Stud Pin 0 2
04 [ 5813-16028 Bracket 0 2
05 | OB-10-2 Bushing 0 2
06 | SPF-M610 Stud Pin 0 2
07 | F1-130-01 Handle 0 1
08 | 5813-16036 Handle Shaft 0 1
09 | 117-375 Screw 0 6
10 | 5813-16035 Shoulder Screw 0 1
11 | SPF-M810 Stud Pin 0 2
12 | SP-104 Spring 0 1
13 | 5813-16003 Drive Lever 0 1
14 | 5813-16014 Bracket 0 1
15 |170-106 Nut 0 10
16 |258-856 Drive Joint (PHS-6) 0 2
17 | 5813-16037 Drive Joint Shaft 0 1
18 | 180-405.1 Washer 0 2
19 | 117-520 Screw 0 2
20 | 5813-16010 Stud Pin 0 4
21 !Fl1-111-A Sprocket 0 4
22 | 243-528 Bushing Included in 21 0 4
23 [F1-113-01 Thrust Washer 0 4
24 | 181-018 C-Ring 0 4
25 | 5813-16010A | Chain Sprocket Assy (20~24) 0 4
26 [ 170-108 Nut 0 3
27 | 180-408 Washer 0 5
28 | F1-133 Lever 0 1
29 | 184-108 Flat Washer 0 3
30 {250-108 Bearing (Brg. 608) 0 2
31 | 101-475 Screw 0 1
32 | F1-133-A Lever Assy (26~31) 0 1
33 | 5813-16013 Cam Shaft 0 1
34 | 125-606 Screw 0 6
35 | 180-403 Washer 0 6
36 | F1-154 Front Guide 0 6
37 | 181-010 C-Ring 0 1
38 | 184-110 Flat Washer 0 1
39 |183-170 Roll Pin 0 1
40 ! F1-152 Block [1] 1
41 [ 145-356 Set Screw 0 2
42 [ 5813-16052 Link 0 1
43 [F1-119B Pin 0 2
44 | 181406 E-Ring 0 3
45 [ SP-101 Spring 0 1
46 | 5813-16051 Eccentric Pin 0 1
47 | 181-012 C-Ring 0 1
48 | F1-149-01 Thrust Washer 0 1
49 | F1-7-A Cam Lever 0 1
50 | 5813-16026 Stud Pin 0 1
51 | 170-112 Nut 0 1
52 | F1-166 Table Support Plate 0 2
53 | F1-144 Paper Table 0 1
54
55 | 5813-16020 Paper Table Shaft 0 2
56 |5813-16015 Guide Rail 0 2
57 | 5813-16016 Spacer 0 6
58 1145-365 Set Screw 0 4
59 | 180-406 Washer 0 6
60 [ 250-002.6 Bearing (Brg. 6002zz) 0 8
61 | 5813-16018 Bearing 0 8
62 | 5813-16019 Support Plate 0 4
63 [ 101-571 Screw 0 8
64 | 180-110 Lock Washer 0 8
65 |101-482 Screw 0 4
66 [F1-142 Paper Table Shaft Guide 0 2
67 | F1-141 Spacer 0 4
68 | 5813-16017 Slider Bracket NOP-S 0 1
69 | 5813-16042 Slider Bracket OP-S 0 1
70 | 5813-16045 Chain OP-S 0 1

— 51—




E2017

- 52—



Feed Section

Paper Table and Elevator (252-SF) E2017
INDEXI  Parts No. Description Remarks Unit Per Assy

No. B252 | B252SF
71 | 5813-16046 Chain NOP-§ 0 1
72 | 5813-16007 Shaft 0 1
73 | 182-223.1 Taper Pin 0 2
74 | 5813-16009 Chain Sprocket 0 2
75 | 145-360 Set Screw 0 2
76 | 117-480A Screw 0 2
77 | 101-381 Screw 0 2
78 | F1-157L Chain Guide Plate OP-S 0 1
79 | F1-157R Chain Guide Plate NOP-S 0 1
80 | F1-165 Chain Guide 0 2
81 | 5813-16025 Cross Bar 0 1
82 | 180-410.1 Washer 0 2
83 | 117-570 Screw 0 2

— 53—




E2018

o

DS
’.m)&

1Y

[y

18l

081 6et
8Lk

(2090180
%

—54—



Feed Section

Blower Suction Foot Drive (3252-SF) E2018
INDEX}  parts No. Description Remarks Unit Per Assy
No. p252 | P252SF
01 | 182-147 Taper Pin 0 3
02 | F2-162-A Bracket 0 1
03 | OB-12-1 Bushing Included in 01 0 1
04 | 182-142.1 Taper Pin 0 1
05 | 182-145 Taper Pin 0 3
06 | R2-17 Blower Foot Bracket 0 1
07 | F2-161-A Blower Foot 0 1
08 | F2-161-B Blower Foot Assy (06, 07) 0 1
09 | F2-160A Pin 0 1
10 | F2-160B Pin 0 1
11 { OT-4-22 Taper Pin 0 3
12 | F2-16-A Lever 0 1
13 | OB-12-2 Bushing Included in 12 o 1
14 | C-127-01 Thrust Washer 0 1
15 | 181-410 E-Ring 0 2
16 | 101-370 Screw 0 3
17 | SP-108 Spring 0 1
18 | 170-106 Nut 0 3
19 | 180-406 Washer 0 7
20 | F2-1-01 Pin 0 1
21 | 181-406 E-Ring 0 14
22 | F2-164 Pin 0 1
23 | SP-109 Spring 0 1
24 | F2-154 Stud Pin 0 1
25 | R2-163-A Bracket 0 1
26 { OB-8-1 Bushing Included in 25 0 1
27 | F2-159B Pin 0 1
28 | F2-159A Pin 0 1
29 | 183-170.01 Roll Pin 0 3
30 | F2-156 Pin 0 1
31 | R2-15-A Cam Follower Lever 0 1
32 | F2-158 Pin 0 1
33 | R2-157 Crank Rod 0 1
34 | SP-111 Sprin 0 1
35 | 250-108.6 Cam Follower (Brg. 608zz) 0 3
36 | 182-110 Taper Pin 0 3
37 | F2-133 Hose Joint 0 2
38 | F2-134 Hose Joint 0 1
39 | F2-134-02 Hose Band 0 2
40 | F2-134-01 Hose 0 1
41 | 117-415 Screw 0 6
42 | 180-404.1 Washer 0 8
43 | F2-6 Air Valve Bracket 0 1
44 | 170-105 Nut 0 2
45 | F2-165B Set Screw 0 2
46 | 117-408 Screw 0 2
47 | F2-132 Spring Stopper 0 1
48 | SP-110 Spring 0 2
49 | 170-104 Nut 0 8
50 | F2-165C Set Screw 0 2
51 { 183-165.01 Roll Pin 0 2
52 | 324-314 O-Ring 0 6
53 | F2-131 Blower Adjuster 0 2
54 | F2-168-01 Screw Knob 0 5
55 | F2-141 Brush 0 2
56 | F2-140 Bracket 0 2
57 | 180-405 Washer 0 4
58 | 117-520 Screw 0 12
59 | F2-143 Bracket 0 2
60 | F2-144 Back Guide Pin 0 2
61 | PO-127 Spacer 0 2
62 | F2-143-01 Screw Knob 0 2
63 | 117-508 Screw 0 3
64 | F2-139L Blower Foot OP-S 0 1
65 | SP-120 Spring 0 2
66 | F2-138 Adjusting Nut 0 1
67 | F2-172 Bushing 0 2
68 | F2-137-01 Screw Knob 0 2
69 | F2-139R-01 Pin 0 2
70 | 125056 Screw 0 4

—55_




f]
A
-
|
\0
v
I
S o “
\ 8 .vm% .
6l wI(CS
18 ORI
& 064 ®
1]

18l

081 ‘641
8Lk

(20'90) 80
[

E2018



Feed Section

Blower Suction Foot Drive (252-SF) E2018
TNDEX Parts No. Description Remarks Unit Per Assy
L/ No. B252 | B252SF
71 | 184-103.001 Flat Washer 0 4
72 | F2-169 Plate 0 2
73 | SP-118 Flat Spring 0 6
74 | 180403 Washer 0 4
75 | 170-103 Nut 0 4
76 | 145-362 Set Screw 0 1
77 | F2-170-01 Screw Knob 0 2
78 | 184-105.001 Flat Washer 0 5
79 | F2-168 Holder 0 2
80 | F2-170 Bracket 0 1
81 | SP-121 Sheet Separator 0 1
82 | SP-122 Sheet Separator 0 1
83 [ 183-187 Roll Pin 0 1
84 | 117-430A Screw 0 1
85 | 180-404 Washer 0 12
86 | 145-467 Set Screw 0 1
87 | 170-108 Nut 0 2
88 [ 180-408 Washer 0 1
89 | F2-19 Bracket 0 1
90 | 117-510 Screw 0 1
91 | 117-375 Screw 0 1
92 | 183-185 Roll Pin 0 1
93 { F2-108-01 Key 0 2
94 | F2-20 Bracket 0 1
95 | F2-142 Spacer 0 1
96 | F2-2 Bracket 0 1
97 | F2-117-01 Handle 0 1
98 | F2-117 Handle Shaft 0 1
99 | 180-405.1 ‘Washer 0 4
100} F2-119 Block 0 2
101| F2-136 Shaft 0 1
102| F2-129A Blower Piston 0 1
L/ 103 | F2-130 Pin 0 2
104| F2-130-01 Wave Washer 0 4
105] 250-126.6 Bearing (Brg. 626zz) 0 2
106| F2-129B Blower Piston 0 1
107 F2-139R Blower Foot NOP-S 0 1
108 | 145-356 Set Screw 0 1
109 F2-113 Timing Cam 0 1
110| F2-111 Spacer 0 1
111] F2-112 Timing Cam 0 1
112] NP-3 Name Plate 0 1
113| NP-5 Name Plate 0 1
114| 5813-17006 Joint 0 1
115 101-375 Screw 0 2
116| F2-116 Timing Cam 0 1
117{ F2-109B Cam Flange 0 1
118| F2-115 Timing Cam 0 1
119} 250-003.6 Bearing (Brg. 6003zz) 0 2
120 F2-108 Cam Shaft 0 1
121} 180-108 Lock Washer 0 1
122 145-480 Set Screw 0 1
123| F2-1 Feeder Head Frame 0 1
124 F2-110 Spacer 0 1
125 F2-114 Timing Cam 0 1
126} F2-109A Cam Flange 0 1
127| 184-106.001 Flat Washer 0 4
128] 101-362 Screw 0 2
129 101-382 Screw 0 2
130| 125-108 Screw 0 7
131] 5605-02040 Cover OP-S 0 1
132{ PO-111 Handle 0 1
133| IT-4-25 Taper Pin 0 1
134} F2-152 Handle Shaft 0 1
135] SP-119 Flat Spring 0 1
136| F2-13-A Lever 0 1
C/ 137] SPF-M603 Stud Pin 0 1
138] 183-181 Roll Pin 0 2
139} 5605-02107 Bracket 0 1
140 F2-12L Bracket 0 1

57—




E2018

A=

0-~=Tl)
B
A

D)
%
&

&
0

[= -]
w

D
N33 ::‘u’?
S
[ g
[{=]

(8t Nv_.
08L ‘641 ?

8Lk 2

0w
uwy
[i=)
«©
«©w
w0

(2£0*90)80
I

742

58—



Feed Section
Blower Suction Foot Drive ($252-SF) E2018
fpvex Parts No. Description Remarks Unit Per Assy
No. B252 | B252SF
141 | F2-14 Link 0 1
142 | 182-132 Taper Pin 0 3
143 | F2-11B Pipe Holder 0 1
144 | F2-147C Shaft 0 1
145 | F2-175 Plate 0 2
146 | F2-12R Bracket 0 1
147 | F2-150 Snap Retainer 0 2
148 | 5605-02056 Cover 0 1
149 | 131-11-3 Nut 0 1
150 | 117-383A Screw 0 1
151 | 180-406.1 Washer 0 1
152 ] 117-370 Screw 0 1
153 | F3-108 Bracket 0 1
154 | 117-425 Screw 0 2
155 | F2-148 Pin 0 2
156 | SP-112 Spring 0 2
157 | F2-149 Suction Foot 0 2
158 | F2-167A Sucker t=0.5 0 2
159 | F2-167B Sucker t=0.8 0 2
160 | F2-153 Packing 0 2
161 | F2-174 Guide Bar 0 1
162 | F2-173 Pile 0 1
163 | F2-146 Drive Lever 0 1
164 | F2-159C Pin 0 1
165 | F2-135 Hose Joint 0 1
166 | F2-9 Bushing 0 1
167 | F2-147A Shaft 0 1
168 | F2-10-A Drive Lever 0 1
169 | F2-147B Shaft 0 1
170 | OB-12-3 Bushing 0 2
171 | R2-11A Pipe Holder 0 1
172
173 | F2-5 Air Valve Bracket 0 1
174 | F2-1-A Center Separate Unit Assy ( Excluding 114, 131, 148 ~ 153, 175 ) 0 1
175 | 5813-17027 Cover 0 1
176 | 180-104 Lock Washer 0 2
177 | 125-658 Screw 0 2
178 | 5813-17023 Bracket 0 2
179 [ 5813-17024 Weight Aluminum 0 2
180 | 5813-17025 Weight Plastic 0 2
181 | 5813-17022 Back Guide Pin 0 2

— 59 —




E2019

— 60 —



Feed Section

Feeder Drive Section (252-SF) E2019
Parts No. Description Remarks Unit Per Assy
No. B252 | P252SF
01 | 117-570 Screw 0 3
02 | 180-410.1 Washer 0 3
03 | 170-106 Nut 0 3
04 | 101-381 Screw 0 1
05 | 182-212 Taper Pin 0 1
06 | F24 Guide Rail Bracket 0 1
07 | 145-358 Set Screw 0 1
08 | 250-205.8 Bearing (Brg. 6205NR) 0 2
09 | COM-25 Collar 0 -3
10 | 5813-18006 Drive Shaft 0 1
11 | 145-458 Set Screw 0 3
12 | F2-104 Adjustment Handle 0 1
13 | F2-105 Handle Shaft 0 1
14 | 5813-17001 Center Separate Unit Support Bracket 0 1
15 | 117-358 Screw 0 2
16 | 5813-17005 Guide Rail 0 1
17 { F2-106 Cap 0 1
18 | 180-405.1 Washer 0 6
19 | 117-515 Screw 0 2
20 | 101-571 Screw 0 2
21 | 180-410 Washer 0 3
22 | 145-360 Set Screw 0 3
23 | 145-515 Set Screw 0 2
24 | F4-6 Guide Bar Bracket 0 2
25 | 5813-17004 Guide Bar Spreader 0 1
26 | 117-380 Screw 0 2
27 | 180-406.1 Washer 0 5
28 | 5813-19021 Guide Bar 0 2
29 | 117-360 Screw 0 6
30 | 180-406 Washer 0 13
31 | 5813-18015 Sprocket Cover NOP-S 0 1
32 | 5813-18016 Stud 0 1
33 | 170-110 Nut 0 1
34 | 117-375 Screw 0 3
35 | 184-106 Flat Washer 0 3
36 | 5813-18005 Drive Gear 0 1
37 | 5813-18008A [ Hub 0 1
38 | 145-506 Set Screw 0 1
39 | 257-140 Bearing (Brg. NK29/20R) 0 2
40 | 258-303 Bearing (Brg. IR25x29x20) 0 2
41 | F1-149-01 Thrust Washer 0 1
42 | 181-025 C-Ring 0 2
43 | 125-608 Screw 0 2
44 | F3-109 Key 0 1
45 | 5813-18009A | Clutch Wheel 0 1
46 | SP-114 Spring 0 3
47 | F3-114 Spring Guide Pin 0 3
48 | 5813-18010 Spring Holder 0 1
49 | 170-105 Nut 0 3
50 | 5813-18007 Spacer 0 1
51 | 5813-18001 Drive Shaft Bushing Bracket 0 1
52 | 250-205.6 Bearing (Brg. 6205z2) 0 1
53 | 180-408.1 Washer 0 6
54 | 117-482 Screw 0 3
55 | F3-105 Sprocket 0 1
56 | 182-213.1 Taper Pin 0 1
57 | 117-370 Screw 0 3
58 | 181-020 C-Ring 0 2
59 | 5813-18004 Drive Gear 0 1
60 | 181-242 C-Ring 0 2
61 | 250-004.6 | Bearing (Brg. 6004zz) Included in 64 0 2
62
63 | 5813-18018 Chain 0 1
64 | 5813-18003A | Drive Sprocket 0 1
65 | 5813-18014 Stud Pin 0 ]
66 | 180-412 Washer 0 1
67 | 170-112 Nut 0 1
68 | 5813-17009 Pin 0 2
69 | 183.743 Cotter Pin 0 4
70 | 5813-17007 Washer 0 1

~ 61—




E2019

— 62 —



Feed Section

Feeder Drive Section (B252-SF) E2019
LNDE‘ Parts No. Description Remarks Unit Per Assy
No. B252 | B252SF
71 | 5813-17026 Spring 0 1
72 | 117-512 Screw 0 4
73 |5813-17003 Hose Bracket 0 1
74 | 5813-17002 Hose Bracket 0 1
75 | 117-408 Screw 0 2
76 { 180-404.1 Washer 0 2
77 |5813-17008 Plate 0 1
78 |5813-17012 Piston 0 1
79 15813-17010 Selenoid Link 0 1
80 | E09-46-3 Solenoid (AS41082, 200V) 0 1
81 | 5605-02109 Drive Shaft 0 1
82 | 181-247 C-Ring 0 2
83 [F3-3 Bracket 0 1
84 [250-204.2 Bearing (Brg. 6204z) 0 2
85 | 101-370 Screw 0 3
86 |182-213 Taper Pin 0 1
87 | 145-362 Set Screw 0 1
88 | 5605-02104 Handle 0 1
89 | H-40-01 Grip 0 1
90 |182-189 Taper Pin 0 1
91 |F3-127 Stud Pin 0 1
92 |181-230 C-Ring 0 2
93 | F3-129 Tension Roller 0 1
94 |250-200 Bearing (Brg. 6200) 0 1
95 1181-010 C-Ring 0 1
96 | F3-106 Chain Sprocket 0 1
97 | F3-105-01 Chain 0 1
98 | E-101-44 Solenoid (AS10422) 0 1
99 | F3-120 Solenoid Bracket 0 1
100 | 180-408 Washer 0 7
101 | 101-470 Screw 0 2
102 | 117-485 Screw 0 1
103 | F3-121 Solenoid Link 0 1
104 1170-108 Nut 0 6
105 | F3-117 Pin 0 1
106 | 5813-18002B | Lever 0 1
107 | F3-124 Screw 0 1
108 | 117-480 Screw 0 1
109 | F3-118 Stud 0 1
110 | 101-380A Screw 0 1
111 { 117-481 Screw 0 2
112 | 5813-18011 Bracket 0 1

63—




E2020

DETAIL A

16 (35,107~ 115)

DETAIL B




Feed Section

Conveyor Table (B252-SF) E2020
INDEX  Parts No. Description Remarks Unit Per Assy
No. B252 | PB252SF
01 | 170-104 Nut 0 6
02 | 5813-19047 Spring 0 1
03 | 180-404 Washer 0 3
04 | F4-171 Detector Roller 0 1
05 | 101-425 Screw 0 1
06 01-360 Screw 0 1
07 84-106 Flat Washer 0 1
08 | 101-375 Screw 0 1
09 | 145-360 Set Screw 0 3
10 | 170-106 Nut 0 17
11 | 180-406 Washer 0 6
12 | 101-415 Screw 0 2
13 | 181-012 C-Ring 0 1
14 | 125-620 Screw 0 2
15 ] 180-403 Washer 0 2
16 | E10-46-1A-3 | Limit Switch (D2MV51C2) 0 1
17 | 170-106.3 Nut 0 1
18 | F4-11 Detector Lever 0 1
19 | F4-173 Stud Pin 0 1
20 | 183-208.1 Roll Pin 0 1
21 | F1-149-01 Thrust Washer 0 1
22 | F4-172 Pin [ 1
23 | SP-129 Spring 0 1
24 | 101-412 Screw 0 1
25 | F4-10 Detector Frame 0 1
26
27 | 5813-19014 Pullout Roller Pilot Shaft 0 1
28 | 5813-19050A | Paper Retainer (16mm x 464mm) t=0.lmm 0 1
29 | 5813-19051A | Paper Retainer (16mm x 534mm ) t=0.lmm 0 1
30 [ 101-481 Screw 0 2
31 | 184-108 Flat Washer 0 2
32 | 250-001 Bearing (Brg. 6001) 0 2
33 [ F4-146 Pullout Roller 0 2
34 | F4-130 Pin 0 2
35 { 170-108 Nut 0 10
36 | 145-467 Set Screw 0 2
37 | SP-116 Spring 0 2
38 | 117-382A Screw 0 2
39 [ F4-133A Lock Nut 0 2
40 | 180-408 Washer 0 2
41 | PO-127 Spacer 0 2
42 | F4-3-01 Thumb Screw 0 2
43 | F4-3 Pullout Roller Bracket 0 2
44 | F4-2 Pullout Roller Bracket 0 2
45 | F4-167 Pullout Roller Holder 0 2
46 | 180-404.1 Washer 0 4
47 | 117-408 Screw 0 4
48 | F4-2-A Pullout Roller Assy (30~47) 0 2
49 | 5813-19037 Guide Plate 0 1
50 [ 122-170 Screw 0 6
51 | 5813-19001A | Tape Roller Bracket 0 1
52 [ 117-370 - Screw 0 2
53 | 5813-19035 Guide Plate Bracket 0 2
54 | 181-025 C-Ring 0 1
55 | 251-205 Bearing (Brg. 1205) Included in 51 0 1
56 | 181-252 C-Ring 0 1
57 | 5813-19002 Tape Roller 0 1
58 | 5813-19042 Conveyor Tape 0 4
59 [ 180-106 Lock Washer 0 20
60 | 117-368 Screw 0 4
61 | 5813-19036 Guide Plate Bar 0 1
62 | 117-362 Screw 0 4
63 | F1-12 Operating Cam . 0 1
64 | 250-205.8 Bearing (Brg. 6205NR 0 1
65 | 182-213.1 Taper Pin 0 1
66 | F3-104 Sprocket 0 1
67
68 | 117-475 Screw 0 6
69 | 180-408.1 Washer 0 2
70 | 5813-19039 Spacer 0 1

— 65—




E2020

NOP-Side

DETAIL A

— 66—

16 (35,107~ 115)

DETAIL B




Feed Section

Conveyor Table (§252-SF) E2020
INDEX|  Parts No. Description Remarks Unit Per Assy
No. B252 | B252SF
71 | 5813-19038 | Hook 0 1
72 | 184-110 Flat Washer 0 1
73 | 180-110 Lock Washer 0 1
74 | 117-570 Screw 0 1
75 | 5813-19034 | Bracket 0 2
76 | 180-108 Lock Washer 0 4
77 | 117-482 Screw 0 2
78 | 117-470 Screw 0 7
79 | 5813-19029 | Bracket 0 2
80 | 145-358 Set Screw 0 4
81 | 5813-19033 | Pin 0 2
82 | 5813-19044 | Spacer 0 2
83 [ 122-008 Screw 0 2
84 | 5813-19023 Sensor Bracket 0 1
85 | 170-103 Nut 0 2
86 | 125-615 Screw 0 2
87 | E26-71-3 Sensor (GSZ3RS) 0 1
88 | R-118-01 Handle Grip 0 1
89 | 5813-19028 Stud Pin 0 1
90 { 5813-19025 | Conveyor Frame OP-S 0 1
91 | 5813-19032 | Shaft 0 1
92 | 5813-19005 Cross Bar 0 2
93 | 117-365 Screw 0 10
94 | 5813-19008 Scaled Cross Bar 0 1
95 | 5813-19027 | Tape Roller Bracket 0 2
96 | 5813-19030 Conveyor Table 0 1
97 | 122-180 Screw 0 6
98 | 5813-19024 | Guide 0 1
99 | 5813-19013A | Tape Roller 0 1
100 { 250-200.6 Bearing (Brg. 6200zz) Included in 99 0 2
101 | F4-127 Pin 0 2
102 | 181-408 E-Ring 0 2
103 | 5813-19026 | Conveyor Frame NOP-S§ 0 1
104 { 101-480 Screw 0 2
105 | 5813-19045 Support Bracket OP-S 0 1
106 { 5813-19046 Support Bracket NOP-S 0 1
107 | 101-470 Screw 0 4
108 | F4-4 Lever 0 4
109 | F3-111-01 Bearing 0 4
110 | F4-124 Tension Roller 0 4
111 | F4-125 Collar 0 4
112 | 145-508 Set Screw 0 4
113 | 250-088.6 Bearing (Brg. 688zz) 0 8
114 | F4-123 Tension Roller 0 4
115 { 117-485 Screw 0 4
116 | F4-4-A Tension Roller Assy (35,107 ~115) 0 4

— 67 —




E2021

43 (31~35,37, 38,40~ 42)
44 (31,32, 34,35,37~42)
45 (31~34,36~38,40~42)
46 (31,32,34,36,37~42)

61 (21,58~60)

— 68 —




———}

Feed Section
Skid Roller Frame (252-SF) E2021
WNDE’J Parts No. Description Remarks Unit Per Assy
No. p252 | B252SF
01 | 5813-01002 Feeder Side Frame OP-S 0 1
02 | 5813-17004 Guide Bar Spreader 0 1
03 | F4-7 Guide Bar Bracket 0 2
04 | 145-515 Set Screw 0 2
05 | 183-200.01 Roll Pin 0 4
06 | F4-160 Side Guide Bar 0 2
07
08 | F4-7-01 Thumb Screw 0 16
09 | PO-127 Spacer 0 2
10 | F4-8 Side Guide Bar Bracket 0 2
11 | WSM-2506 Washer 0 2
12 | 101-365 Screw 0 2
13 | 5813-01001 Feeder Side Frame NOP-S 0 1
14 | 145-35¢ Set Screw 0 2
15 | F4-139A Stud Pin NOP-S 0 1
16 | F4-140A Bracket 0 2
17 | 183-205 Roll Pin 0 4
18 | F4-140B Bracket 0 2
19 | F4-142 Holder 0 6
20 | F4-168 Guide 0 2
21 [ 180-406 Washer 0 4
22 | 101-366 Screw 0 2
23 | 145-510 Set Screw 0 7
24 | 5813-19017 Cross Bar 0 1
25 | COM-12 Collar 0 1
26 | 145-356 Set Screw 0 3
27 | F4-139B Stud Pin OP-S 0 1
28 | 5813-19014 Pullout Roller Pilot Shaft 0 1
29 | 180-408.1 Washer 0 2
30 | 117-480 Screw 0 2
31 | F4-134 Adjustment Bolt 0 10
32 | F4-5R-01 Thumb Screw 0 10
33 | F4-149 Brush Roller 0 2
34 | F4-133B Lock Nut 0 10
35 | F4-5L Roller Bracket 0 5
36 | F4-5R Roller Bracket 0 5
37 | 183-248 Roll Pin 0 10
38 | 181-405 E-Ring 0 20
39 | F4-148 Roller 0 8
40 | 181-008 C-Ring 0 10
41 | F4-151 Roller Holder 0 10
42 | F4-150 Roller Pin 0 10
43 | F4-5L-A Roller Assy (31~35,37,38,40 ~42) 0 1
44 | F4-5L-B Roller Assy (31,32,34,35,37~42) 0 4
45 | F4-5R-A Roller Assy (31~34,36~38,40~42) 0 1
46 | F4-5R-B Roller Assy (31,32,34,36,37 ~42) 0 4
47 | 183-185.01 Roll Pin 0 6
48 | F4-141 : Holder 0 6
49 | 5813-19043 Guide Bar 0 2
50 | 5813-19018 Bar Spreader 0 6
51 | 5813-19015 Skid Roller Frame 0 1
52
53
54
55
56 | F4-135 Holder 0 2
57 | F4-136 Bumper 0 2
58 | F4-152-01 Thumb Screw 0 4
59 | F4-152 Brush 0 2
60 | F4-153 Holder 0 2
61 | F4-152-A Brush Assy (21,58~60) 0 2
62 | 145-506 Set Screw 0 2

— 69—




E2022

-
o
E
K=
@

eid,

F— 38(27 29~37)

70—



Air Piping (3252-SF) E2022
INDEX|  Parts No. Description Remarks Unit Per Assy
No. B252 B252SF
01 [ F2-133-01 Hose 0 2
02 | 5813-17017 Hose 0 2
03 | 101-381 Screw 0 2
04 | 180-406 Washer 0 4
05 | F2-127 Hose Guide 0 2
06 | 5813-17015 Pipe 0 1
07 | 5813-17014 Pipe 0 1
08 | 101-366 Screw 0 2
09 | 5813-17011 Bracket 0 2
10 | EH13-14 Hose 0 2
11 | CK16-20 Hose Joint 0 3
12 | EH13-11 Joint 0 1
13 | EH13-09 Nipple 0 2
14 | EH13-11A Joint Assy (11~13) Blower 0 1
15 | 5801-12029 Pump Motor ( 200V, 50Hz ) 3 Phase 0 1
16 | 5801-12030 Pump Motor (200V, 60Hz ) 3 Phase 0 1
17
18
19 | 4206-01043 Joint 0 1
20 | 4206-01044 Joint 0 1
21 | 4206-01045 Ball Valve 0 1
22 | H13-30-3 Nipple 0 1
23 1 4206-01043A { Joint Assy (11,13,19~22) Vacuum 0 1
24 | 5101-12003 Hose 0 1
25 | 5101-12016 Hose 0 1
26 | 5804-04087 Bracket 0 1
27 | 180-105 Lock Washer 0 4
28 | 117-515 Screw 0 2
29 | 183-185 Roll Pin 0 1
30 | 5804-06006 Valve Shaft 0 1
31 | 183-180 Roll Pin 0 2
32 | 184-112 Flat Washer 0 1
33 [ 181410 E-Ring 0 1
34 | H13-14-3 Air Control Knob 0 1
35 [ 145410 Set Screw 0 1
36 | 5804-04088B | Air Control Bracket 0 1
37 | 117-534 Screw 0 2
38 | 5804-040838A [ Air Control Assy (27,29 ~37) 0 1

-~ 71—




— 72 -




Feed Section *

Side Register Frame E2023
!mm] L Unit Per Assy
Parts No. Description Remarks

No. 252 | B252SF
01 | 125-605 Screw 12 12
02 | 180-103 Lock Washer 12 12
03 | 5802-06119 Flat Spring 6 6
04 | 5802-06125 Paper Guide 6 6
05 | 5802-06125A | Paper Guide Assy (01~04) 6 6
06 | 122-185 Screw 0 2
07 | 5802-06123 Paper Guide 0 1
08 | 5802-06127A | Side Register Frame NOP-S 1 1
09 | 241-1216.2 Bushing Included in 08, 31 2 2
10

11 | 180-108 Lock Washer 4 4
12

13

14

15 | 5802-06121 Shoulder Screw 1 1
16 | 183-187 Roll Pin 1 1
17 | 5802-06133 Sprocket 1 1
18 | 5802-06040 Spacer 1 1
19 | 5802-06122 Shoulder Screw 1 1
20

21 [ 145-355 Set Screw 2 2
22 | 185-1212.01 Collar 1 1
23 | 183-201 Roll Pin 1 1
24 | 5802-06124 Shaft 1 1
25 | 5802-06032 Shaft 1 1
26 | 5802-06031 Shaft NOP-S 1 1
27 [ 170-108 Nut 4 4
28 | 145-356 Set Screw 5 5
29 | 5802-06029 Joint 1 1
30 | 5802-06030 Shaft OP-S 1 1
31 | 5802-06128A | Side Register Frame OP-S 1 1
32

33 | 5802-06027 Stud Pin 2 2
34 | 5802-06026 Plate 1 1
35 | 122-165 Screw 2 2
36 | 5802-06036 Spring 1 1
37 | CK08-63 Spacer 1 1
38 | 181-016 C-Ring 1 1
39 | 5802-06037 Shaft 1 1
40 | 5802-06120 Shoulder Screw 2 2
41 | 5802-06019B | Drive Lever 1 1
42 | U12-65-01-3 | Spring 1 1
43 | 185-1615.01 Collar 1 1
44 | 145-506 Set Screw 1 1
45 | M04-46-3 Collar 1 1
46 | 145-505 Set Screw 3 3
47 | 5802-06132 Handle 1 1
48 | 5802-06131 Name Plate 1 1
49 | 5802-06131A | Handle Assy (47,48) 1 1
50 [ 170-104 Nut 4 0
51 | 180-104 Lock Washer 4 0
52 | 5802-06048 Paper Guide Bracket 1 0
53 | H10-76-3 Flat Spring t=0.2mm 1 0
54 { H10-76-01-3 Flat Spring t=0.3mm 1 0
55 | 125-656 Screw 4 0
56 | H11-34-3 Thumb Screw 2 0
57 | 117-360 Screw 2 0
58 | 180-106 Lock Washer 4 0
59 | 5802-06046 Paper Guide Bracket 2 0
60 | 5802-06048A | Paper Guide Assy (50~53,55~59) NOP-S 1 0
61 | 117-370 Screw 2 0
62 | 5802-06047 Paper Guide 1 0
63 | 5802-06047A | Paper Guide Assy ( 56, 58, 59, 61, 62) OP-S 1 0
64 | 5802-06048B | Paper Guide Assy (50~52,54~59) NOP-S 1 0

—73—




01~16,18~28,30,32~ 35

37,39,41,42, 45~48

50QI~15,17~28 31~ 34
36,37,40,41 4348

49¢

— 74—




Feed Section

Side Register E2024
fpvoex Parts No. Description Remarks Unit Per Assy
No. B252 | B252SF
01 | H37-25-3 Upper Roller Bushing 2 2
02 | 5802-06052 Upper Roller (Brg. 6200zz) 2 2
03 | H37-26-3 Spacer 2 2
04 | 5802-06130A | Adjustment Screw 2 2
05 | H37-19-3 Adjustment Lock Knob 2 2
06 | H37-23-3 Upper Roller Shaft 2 2
07 | 5802-06024 Thumb Screw 2 2
08 | H15-84-3 Thumb Nut 2 2
09 | 5802-06016 Bracket 2 2
10 [ 117-518 Screw 2 2
11 | 145-404 Set Screw 2 2
12 ] 117-365 Screw 2 2
13 | 183-185 Roll Pin 2 2
14 | 5802-06007 | Support Bracket 2 2
15 | 145-305 Set Screw 2 2
16 | 5802-06005 Upper Roller Bracket OP-S 1 1
17 1 5802-06006 Upper Roller Bracket NOP-S 1 1
18 | H37-22-3 Upper Roller Bracket Shaft 2 2
19 | 5802-06021 Kick Pin 2 2
20 | SP-28 Upper Roller Spring 0.8¢ 2 2
21 | 5802-06051 Upper Roller Spring 1.2 1 1
22 | H04-62-3 Upper Roller Spring 1.2¢ 1 1
23 | H37-52-3 Upper Roller Spring 0.60 1 1
24 | 140-370 Adjustment Screw 2 2
25 | 170-106 Nut 2 2
26 | 5802-06022 Thumb Screw 2 2
27 | 5802-06023 Pin 2 2
28 |111-408 Screw 4 4
29 | 5802-06025 Bushing Included in 30, 31 2 2
30 | 5802-06001A | Housing OP-S 1 1
31 | 5802-06002A | Housing NOP-S 1 1
32 |170-105 Nut 2 2
33 | 101-531 Screw 2 2
34 |122-110 Screw 6 6
35 | 5802-06003 Paper Guide OP-S 1 1
36 | 5802-06004 Paper Guide NOP-S 1 1
37 | 5802-06020 Paper Guide Plate 2 2
38 | 5802-06034 Bushing Included in 30, 31 4 4
39 | 5802-06010A | Gear OP-S 1 1
40 | 5802-06012A | Gear NOP-S 1 1
41 | 111-525 Screw 4 4
42 | 5802-06011 Gear OP-S 1 1
43 | 5802-06013 Gear NOP-S 1 1
44 | 5802-06014 Drive Gear Bracket 2 2
45 | 5802-06017 Key 2 2
46 | 5802-06008 Lever 2 2
47 | 5802-06009 Cam 2 2
48 | 5802-06035 Key 2 2
49 | 5802-06001B | Side Register Assy OP-S 1 1
50 | 5802-06002B | Side Register Assy NOP-S 1 1
51 | CI-52 Name Plate Included in 04 2 2

—75 -




16




Feeder Drive Section and Timing Cam E2025
fovoex] Parts No. Description Remarks Unit Per Assy

No. B252 | B252SF
01 | 181010 C-Ring 0 1
02 | 250-000.6 Bearing (Brg. 6000zz) Included in 03 0 2
03 [ M61-31-1A-3| Idle Sprocket 0 1
04 | 5802-07052 Idle Sprocket Pin 0 1
05 | 5802-07048A | Idle Sprocket Bracket Assy (01~04,06) 0 1
06 | 5802-07048 Idle Sprocket Bracket 0 1
07 | 180-110 Lock Washer 1 2
08 | 170-110 Nut 1 2
09 | 117-475 Screw 0 2
10 | 180-108 Lock Washer 0 2
11 | 184-108 Flat Washer 1 2
12 | 117-520 Screw 8 12
13 | 180-105 Lock Washer 8 12
14 | 5802-07053 Bracket 0 1
15 | 5802-01015 Base Cross Frame 0 1
16 | 145-506 Set Screw 4 7
17 | 5802-07050 Spacer 0 2
18 | 250-003.6 Bearing (Brg. 6003zz) Included in 20 0 2
19 | 5802-07045 Sprocket 0 1
20 | 5802-07046A| Drive Gear 0 1
21 | 5802-07049 Shaft 0 1
22 | 117-365 Screw 0 3
23 | 180-106 Lock Washer 0 3
24 | 184-106 Flat Washer 0 3
25 | 5802-07059 Spacer 1 1
26 | 5802-07043 Stud Pin 0 1
27 | 250-201.6 Bearing (Brg. 6201zz) Included in 28 1 1
28 | 5802-07007A| Combination Gear 1 1
29 | 250-108.6 Bearing (Brg. 608zz) Included in 28 1 1
30 | U08-20-3 Spacer 0 1
31 | 5802-07010 Spacer . 1 1
32 | 183-252 Roll Pin 1 1
33 | 5802-07006 Gear 1 1
34 | 5802-07041 Timing Cam 2 2
35 | 5802-07040 Timing Cam 2 4
36 { E10-13-3 Sensor (RS3) 4 6
37 | 5802-07038 Sensor Bracket 4 6
38 | 125615 Screw 8 12
39 | 184-103 Flat Washer 8 12
40 | 5802-07042 Timing Cam Shaft 1 1
41 | 117-565 Screw 0 5
42 | 117-560 Screw 6 0
43 | 5802-01009 Base Cross Frame 1 0
44 | 5802-07043 Stud Pin 1 0
45 | 181-406 E-Ring 1 0

-7 —




—78 -

NOP-Side

E2026



Machine Drive Mechanism E2026
hﬁ? Parts No. Description Remarks Unit Per Assy

. B252 B252SF
01 | 250-205.6 Bearing (Brg. 62052z) 2 2
02 | 5802-14027 | Spacer 1 1
03 | 5802-14015 | Bearing Retainer 1 1
04 |1 180-105 | Lock Washer 3 3
05 ] 117-512 Screw 3 3
06 | 580]1-02019 V-Belt M-66" 1 1
07 | 5802-14018 Pulley 1 0
8 | 5802-14024 V-Belt AT 2 2
09 | 5802-14017 Pulley 1 1
10 | 188-072 Key 1 1
11 - |_Main Drive Shaft 1 1
188-078 Key 1 1
13 | 145-358 _Set Screw 2 2
5802-14013 Drive Gear 1 ]
15 | 5802-14016 Spacer 1 1
3 | _Main Drive Shaft Bushing Bracket 1 1
5802-14014 Spacer 1 1
18 1182212 | TaperPin 1 1
9 | 5802-07 | _Chain Sprocket 1 1
0 | 5802-07004 Flange 1 0
21 | 5802-07002 Sprocket 1 0
22 | 5801-05036 Chain 1 0
23 1182215 | TaperPin 1 0
- 1 0
S | 180-106 Lock Washer 5 2
117-382 Screw 3 0
7 | 181-404 E-Ring 1 1
8 | 184-106 Flat Washer 3 3
23-1A-3 | Idie Sprocket 1 1
30 - |_Idle Sprocket Bracket 1 1
= |_Idle Sprocket Assy (27~30) 1 1
32 1 117-36% Screw 2 2
33 | 170-110 _Nut 2 2
34 ! 180-110 Lock Washer 6 6
35 | 5101-05017 Sprocket Pin 1 1
36 | 250-000.6 Bearing (Brg, 6000zz) Included in 37 2 2
7 -31-1A-3 | Idle Sprocket 1 1
38 | 181-010 C-Ring 1 1
9 | 5802-07034 Idle Sprocket Bracket 1 1
40 | 5802-07034A | Idle Sprocket Assy (33 ~35,37.38) 1 1
41 | 184-108 _Flat Washer 4 4
42 | 180- |_Lock Washer _8 8
3 1 117-470 Screw 2 2
117-480 Screw 2 2
45 | 5802-14023 Gui (o) et 1 1
46 | 5802-14022 Guide Roller Stud 1 1
47 | 181-232 C-Ring 2 2
8 | 250-201 i g. 6201z7) 2 2
49 - |_Guide Roller 1 1
50 | 181.012 C-Ring 1 1
51 | 5802-14023A | Guide Roller Assy (33,34,45~50) 1 1
52 | 188-077 Key 1 1
33 | 5802-14019 | Motor Pulley 1 1
4 | 10]1-565 Screw 4 4
55 | 184-110 Flat Washer 4 4
101-475 Screw 4 4
57_{ E01-100-3 Motor 3¢ 200220V 1 1
58 | E01-104-3 Motor 36 380/415V 1 1
5802-14020 | Motor Base 1 1

— 79 —




E2027

OP-Side

— 80—




Paper Feed-in Unit

Upper Feed Roller E2027
NDEX  parts No. Description Remarks Unit Per Assy
No. p252 | B252SF
01 | 5802-05024 Upper Feed Roller Frame Pivot Pin OP-S 1 1
02 | 145-406 Set Screw 3 3
03 | 5802-05051 Pin 2 2
04 | 5802-07058 Spring 1 1
05 | 5802-05097 Spring Pin 1 1
06 | 5802-05020 Shoulder Screw 1 1
07 | 5802-05050A [ Cam Follower Lever 1 1
08 | 180-108 Lock Washer ‘ 1 1
09 [ 170-108 Nut 1 1
10 | 5802-05053 Spring Pin 1 1
11 | 181-406 E-Ring 1 1
12 | 184-108 Flat Washer 1 1
13 | 5802-05007A | Upper Feed Roller 1 1
14 | 5802-05054 Pin 1 1
15 | 5802-05095 Link 1 1
16 | 180-106 Lock Washer 2 2
17 [ 170-106 Nut 2 2
18 | M04-20-3 Click Stop 1 1
19 | 5102-05036 Adjustment Screw 1 1
20 | 5802-05120 Spring 1 1
21 | M04-21-3 Spring 1 1
22 | 5802-05098 Upper Feed Roller Frame 1 1
23 | 5802-05101 Adjustment Knob 1 1
24 | 182-149 Taper Pin 1 1
25 | EM04-61 Spacer 1 1
26 | 5802-05017A | Lever 1 1
27 | 5802-05022 Upper Feed Roller Frame Pivot Pin NOP-§ 1 1
28 | 5802-05098C | Upper Feed Roller Assy (01~03, 13, 19, 20, 22~27) 1 1

—_81—




E2028

=

/)

/5 NOP-Side

B252-SF

OP-Side

—




Paper Feed-in Unit

Paper Feed Plate and Lower Feed Roller E2028
POE b No. Description Remarks Unit Per Assy
No. B252 | B252SF
01 | 5802-05116 Bracket NOP-S 1 1
02 | 125618 Screw 4 4
03 | E26-68-3 Sensor (1.87-013) 0 1
04 | 5802-05118 Sensor Bracket 0 1
05 | 125-656 Screw 4 4
06 | 180-104 Lock Washer 4 4
07 | 122-110 Screw 8 8
08 | 5802-05115 Bracket OP-$ 1 1
09 | 180-103 Lock Washer 2 2
10 | 170-103 Nut 2 2
11 | 125-615 Screw 2 2
12 | E26-69-3 Sensor (R87-013) 0 1
13 | 5802-05117 Sensor Bracket 1 0
14 | E26-71-3 Sensor (GSZ3RS) 1 0
15 ] 117-530 Screw 4 4
16 | 180-105 Lock Washer 5 5
17 | 117-375 Screw 4 4
18 | 170-108 Nut 3 3
19 | 180-108 Lock Washer 3 3
20 | 145-506 Set Screw 2 2
21 | H38-20-3 Collar 1 1
22 | 5802-05041 Spring 2 2
23 | 183-182 Roll Pin 8 8
24 | 125-762 Screw 1 1
25 | 5802-05011 Head Stop Bracket Included in 26 1 1
26 | 5802-05010B | Head Stop 1 1
27 | 183-745 Cotter Pin 2 2
| 28 | 5802-05010D | Head Stop Assy (20~27) 1 1
29 | 5802-05119 Paper Feed Plate 1 1
30 | 5802-05004 Cross Frame 1 1
31 | CK08-57 Bushing 2 2
32 | 5802-05080 Gear 1 1
33 1183-184 Roll Pin 1 1
34 | 5802-05079 Lower Feed Roller 1 1
35 | 5802-05079A | Lower Feed Roller Assy (32~34) 1 1
36 | 5802-05081A | Gear 1 1
37 | M02-10-02-3 | Bushing Included in 36 1 1
38 | 5802-05082 Gear Stud 1 1
39 | 117-512 Screw 2 2
40
41
42 | 5802-05093 Support Bracket NOP-S 1 1
43 | 5802-05065 Guide Roller 1
44 | 5802-05069 Guide Roller Bracket 1
45
46 | 5802-05094 | Support Bracket OP-S 1 1
47 | 184-106 Flat Washer 4 4
48 | 180-106 Lock Washer 3 3
49 | 117-362 Screw 2 2
50 | 5802-07037 Limit Switch Bracket 1 1
51 | E10-20-3 Limit Switch (AZ7141) 1 1
52 1184-104 Flat Washer 2 2
53 | 125-675 Screw 2 2
54 | 5802-05089 Eccentric Bushing 1 1
55 | KC02-59 Retaining Washer 1 1
56 | 125-712 Screw 1 1
57 | 5802-07068 Cam 1 1
58 | 145-460 Set Screw 1 1
59 | 145-508 Set Screw 1 1
60 | 5802-05103 Cam 1 1
61 | 145-356 Set Screw 1 1
62 | 101-508 Screw 1 1
63 | 184-105 Flat Washer 1 1
64 | 5802-10057 Angle Indicated Plate 1 1
65 | 117-360 Screw 1 1
66_| 5802-07055A | Cam 1 1
67 | 5802-07054 Cam 1 1
68 | 5105-02116 Stud 1 1
69 | 5802-10058 Indicator 1 1
70 | 125-758 Screw 1 1

— 83—




B252-SF




Paper Feed-in Unit

Paper Feed Plate and Lower Feed Roller E2028
INDEY  yris No. Description Remarks Unit Per Assy
No. B252 | B252SF
71 | 5805-02431 Stud 1 1
72 | 5802-07069A | Bracket 1 1
73 | 117-370 Screw 1 1
74 | 5802-05102B | Lever 1 1
75 | 5102-11043 Spring 1 1
76 | 5802-07071 Stud Pin 1 1
77 | 184-108 Flat Washer 1 1
78 | 181-406 E-Ring 1 1
79 | 5802-07066B | Link 1 1
80 | 242-0808 Bushing Included in 79 2 2
81 | 5802-07058 Spring 1 1
82 | 184-112 Flat Washer 1 1
83 | 181-410 E-Ring 1 1
84 | 5802-07016A | Lever 1 1
85 | 241-1220.2 Bushing Included in 84 1 1
86 | 258-651.3 Cam Follower (Brg. CFSUU/KR19X1L) 1 1
87 | 5802-07016C | Lever Assy (18,19,84~86) 1 1
88 | HO08-13-3 Spring 1 1
89 | 5802-05084A | Lever 1 1
90 | 250-126.6 Bearing (Brg. 626z7) 1 1
91 | 181-404 E-Ring 1 1
92 | 5802-05084B | Lever Assy (47,89 ~91) 1 1

_ 85




E2029

NOP-Side

— 86—




Head Stop Device (NOP-Side) E2029
kNDEx Parts No. Description Remarks Unit Per Assy
No. p252 | p252SF
01 | 5802-05042 Solenoid Bracket 1 1
02 | 125-658 Screw 2 2
03 | 180-104 Lock Washer 2 2
04 | 184-104 Flat Washer 2 2
05 | 5802-11048 | Stopper 1 1
06 | 184-106 Flat Washer 2 2
07 | 117-362 Screw 2 2
08 | 5802-05113 Spring 1 1
09 | 181-403 E-Ring 3 3
10 | E09-29-01-3 ] Solenoid (SA991, 100V) 1 1
11 | 101-408 Screw 4 4
12 | EM04-42 Pin 1 1
13 | 5802-05083 | Bushing 1 1
14 | 5802-05088A | Lower Feed Roller Bushing 1 1
15 | 122-112 Screw 4 4
16 | 5802-05112A | Hook Lever 1 1
17 | 128-31-01-3 | Spring 1 1
18 | EM04-43 Collar 2 2
19 | 5802-05044A | Lever 1 1
20 | 184-108 Flat Washer 1 1
21 | 181-406 E-Ring 1 1
22 | 5802-05085 | Solenoid Link 1 1
23 | 5802-05046 | Bushing Bracket 1 1
24 | 117-520 Screw 2 2
25 | 5802-05114 | Spiral Roll Pin 1 1
26 | 5802-05009 | Head Stop Operating Cam 1 1
27 | 101-516 Screw 1 1
28 | 170-105 Naut 1 1
29 [ 5802-05104 | Bracket 1 1
30 | 180-105 Lock Washer 2 2
317 117-518 Screw 2 2
32 | 5802-05023 | Upper Feed Roller Bushing 1 1
33 | 5802-05062A | Hook Lever 1 1
34 | M04-21-3 Spring 1 1-
35 | 5802-05086A | Head Stop Operating Lever 1 1
36 | 184-110 Flat Washer 1 1
37 | 181-410 E-Ring 1 1
38 | 5802-05059 | Nut 1 1
39 | 125-725 Screw 1 1
40 | 182-145 Taper Pin 1 1

_87—




E2030

NOP-Side

05,08~ 25
50458244, 46~48 '

OP-Side

60 A= 14.6mm

61 A= 14.8mm
62 A = 150mm
63 A= 152mm

— 88 —




Plate Cylinder E2030
hNDBx Parts No. Description Remarks Unit Per Assy
No. B252 | B252SF
01 | 5802-04005A | Anvil 2 2
02 | 5802-04086 Register Pin for Pin System NOP-S 2 2
03 | 5802-04033 Stopper 4 4
04 | 122-110 Screw 4 4
05| 117-518 Screw 30 30
06 | 145-506 Set Screw 4 4
07 | 5802-04085 Register Pin for Pin System OP-S 2 2
08 | 5802-04044 Screw 4 4
09 | 5802-04041 Spring 12 12
10 | 5802-04045 Pin 4 4
11 | 5802-04171 Plate 4 4
12 | 122-056 Screw 8 8
13 | 5802-04043 Flat Spring 16 16
14 | 5802-04029 Shaft 4 4
15 | 5802-04025 Lever 4 4
16 | 5802-04023 Wedge 4 4
17 | 5802-04031 Adjustment Screw 8 8
18 | 5802-04035 Bracket 8 8
19 | 5802-04034 Bracket 8 8
20 | 182-145 Taper Pin 4 4
21 | 5802-04024 Wedge 4 4
22 | 5802-04021 Wedge 4 4
23 | 5802-04030 Adjustment Screw 8 8
24 | 5802-04022 Wedge 4 4
25 | 5802-04015 Plate Gripper Finger 4 4
26 | 5802-04083 Plate Gripper Finger 2 2
27 | 5802-04084 Plate Gripper Finger 2 2
28 | 5802-04013 Plate Gripper Finger 4 4
29 | 5802-04028 Spacer 16 16
30 | 5802-04027 Spacer 32 32
31 | 5802-04010 Plate 4 4
32 | 180-106 Lock Washer 48 48
33| 117-368 Screw 16 16
34 [ 5802-04026 Knob 8 8
35 | 5802-04008 Bracket 4 4
36 | 180-105 Lock Washer 32 32
37 | 117-530 Screw 16 16
38 | 5802-04047 Thumb Screw 12 12
39 | 5802-04169 Thumb Nut 12 12
40 | 5802-04080 Spacer 12 12
41 | 5802-04012 Plate 4 4
42 | 5802-04011 Plate 4 4
43 | 5802-04009 Plate 4 4
44 | 5802-04007 Bracket 4 4
45 | 5802-04040 Spring 8 8
46 | 5802-04014 Plate Gripper Finger 2 2
47 | 5802-04016 Plate Gripper Finger 2 2
48 | 5802-04006A | Anvil 2 2
49 | 5802-04005B | Head Clamp Bracket Assy (01, 03~05, 08~44) 2 2
50 | 5802-04006B | Tail Clamp Bracket Assy ( 05, 08~25, 28~44, 46~48 ) 2 2
51 1 122-065 Screw 8 8
52 | 5802-04038 Block 8 8
53 | 5802-04032 Scale 2 2
54 | 125-658 Screw 4 4
55 | 5802-04180 Spacing Block 2 2
56 | 117-515 Screw 4 4
57 | CH03-06 Spring Pin 4 4
58 | 117-380 Screw 16 16
59 | 5802-04143 Retaining Plate 8 8
60 | 5802-04144 Spacer A = 14.6mm
61 | 5802-04145 Spacer A =14.8mm
62 | 5802-04146 Spacer A =15.0mm
63 | 5802-04147 Spacer A=152mm
64 | 5802-04138A | Plate Cylinder Bushing Bracket NOP-S (1-P) 1 1
65 | 5802-04140A | Plate Cylinder Bushing Bracket NOP-S (2-P) 1 1
66 | 5802-04157 Needle Bearing 2 2
67 | 5802-04151 Thrust Washer 2 2
68 | 5802-04142 Plate Cylinder Gear 2 2
69 | 5802-04136 Plate Cylinder 2 2
70 | 5802-04036 Spacing Block (Scale) Head 2 2

—89 —




E2030

NOP-Side

05,08~ 25
80(3824 a6~a8 '

OP-Side

~ 90—




Plate Cylinder E2030
INDEX Parts No. Description Remarks Unit Per Assy

No. B252 | B252SF
71 | 5802-04159 | Spacing Block Tail 2 2
72 | 5802-04141 | Plate Cylinder Shaft 2 2
73 | 117-560 Screw 8 8
74 ] 122-058 Screw 6 6
75 | 5802-04150 | Oil Seal 2 2
76 | 5802-04158 | Qil Seal Holder 2 2
77 | 5802-04156 | Needle Bearing 2 2
78 | 5802-04137A | Plate Cylinder Bushing Bracket OP-S (1-P) 1 1
79 | 5802-04139A | Plate Cylinder Bushing Bracket OP-S (2-P) 1 1
80 | 5802-04136B | Plate Cylinder Assy (05, 09, 32, 49~64, 66~78 ) (1-P) 1 1
81 | 5802-04136C | Plate Cylinder Assy (05, 09, 32, 49~63,65~77,79)| (2-P) 1 1

—9] —




E2031

2

(01~07,12-20)

Option
_92._




C

Scraper for Plate Cylinder Bearer (Option) E2031
INDEX|  paris No. Description Remarks Unit Per Assy
No. p252 B252SF
01 | 125-708 Screw 4 4
02 | 180-105 Lock Washer 16 16
03 | 184-105 Flat Washer 4 4
04 | G04-32-3 Spring 2 2
05 | 181-405 E-Ring 2 2
06 | 5802-15007 Adjustment Plate 2 2
07 | 5802-15009 Adjustment Shaft 2 2
08 | X02-41-3 Shoulder Screw 4 4
09 | 5802-15011 Spreader (Scale) 2 2
10 | 5802-15006 Support Bracket 4 4
11 | 117-375 Screw 8 8
12 {125-710 Screw 8 8
13 | 5802-15010 Plate 4 4
14 | 5802-15012 Mounting Bracket 2 2
15 | 125-656 Screw 4 4
16 | 180-104 Lock Washer 4 4
17 | 5802-15005 Scraper 2 2
18 | 5802-15003 Plate 2 2
19 | 5802-15008 Plate 2 2
20 | 117-512 Screw 4 4
21 | 5802-15011B | Scraper for Plate Cylinder Bearer Assy 2 2
22 | 5802-15011A | Scraper Assy (01~07,12~20) 2 2

—93_




E2032

—94_




Blanket Cylinder E2032
INDEY  Pares No. Description Remarks Unit Per Assy
No. B252 B252SF
01 | 117-375 Screw 16 16
02 | 180-106 Lock Washer 16 16
03 | 5802-03007 Block 8 8
04 | 5802-03024 | Shim t= 0.03mm
05 | 5802-03025 Shim t=0.05mm
06 | 5802-03026 Shim t=0.07mm
07 | 117-465 Screw ) 2 2
08 | 5802-03003 | Washer 2 2
09 | 183-149 Roll Pin 2 2
10 | 5802-03004 | Spacer 2 2
11 | 5802-03041A| Blanket Cylinder Bushing Bracket NOP-S 2-P) 1 1
12 | 5802-03043A| Blanket Cylinder Bushing Bracket NOP-S (1-P) 1 1
13 | 5802-03055 Guide Plate 2 2
14 | 117-481 Screw 12 12
15 | 5802-03052 Nut 4 4
16 | 183-168 Roll Pin 4 4
17 | 5802-03048 Guide Plate 2 2
18 | 5802-03054 Bushing 4 4
19 | 5802-03047 Shaft Tail 2 2
20 | 5802-03053 Bushing 4 4
21 | 5802-03051 Spacer 8 8
22 | 5802-03049 Worm Head 2 2
23 | 5802-03050 Worm Tail 2 2
24 | 5802-03046 Shaft Head 2 2
25 | 5802-03008 Spacer 2 2
26 | 122-108 Screw 6 6
27 | MC03-05 Bearing Retainer 6 6
28 | 5802-02024 Bearing (Brg. 6007zz) 4 4
29 | 5802-03077 Screw 6 6
30 | 5802-03044 Flanged Washer 6 6
31 | 105-01-3 Blanket Cylinder Ring Gear 2 2
32 | 122110 Screw 4 4
33 | 5802-03057 Retaining Bracket 4 4
34 | 5802-03056 Flat Spring 4 4
35 | 5803-09102 Cam 2 2
36 | 117-380 Screw 4 4
37 | 5802-03045 Blanket Cylinder 2 2
38 | 5802-03059 Blanket Under Packing 2 2
39 | 5802-03058 Blanket (9600A) 2 2
40 | 5802-03016 Blanket Cylinder Shaft (1-P) 1 1
41 | 5802-03017 Blanket Cylinder Shaft 2-P) 1 1
42 | 5802-03040A| Blanket Cylinder Bushing Bracket OP-S (2-P) 1 )
43 | 5802-03042A| Blanket Cylinder Bushing Bracket OP-S (1-P) 1 1
44 | 5802-03045B [ Blanket Cylinder Assy (13~24,26~34,37,41) (1-P) 1 1
45 | 5802-03045C| Blanket Cylinder Assy (13~24,26~34,37,42) 2-P) 1 1
46 | 5802-03084 Blanket (930AG) 2 2

—95_




E2033

—96 —




Transfer Cylinder E2033
o2 pars No. Description Remarks Unit Per Assy
No. p252 | P252SF
01 | 5802-20034 Oil Seal 6 6
02 | 5802-20033 Needle Bearing 3
03 | 5802-20024 Spacer 1 1
04 | 5802-20014 Gripper Shaft 1 1
05 | 5802-02015 Pin . 2 2
06 | 183-743 Cotter Pin 2 2
07 | 117-375 Screw 2 2
08 | 5802-20020 Bracket 2 2
09 | 117-382 Screw 1 1
10 | 117-380 Screw 1 1
11 | 145-356 Set Screw 1 1
12 | 140-260 Set Screw 10 10
13 | 5802-02053 Gripper Finger 10 10
14 | 5802-20017 Gripper Finger Bracket 10 10
151 117-372 Screw 10 10
16 | 5802-12007 Thrust Washer 1 1
17 | 5802-20019 Pin 10 10
18 | 5802-20018 Spring 10 10
19 | 5802-20021 Lever 1 1
20 | 5802-02009 Shaft 2 2
21 | 5802-20027A [ Shim t=0.1mm
22 | 5802-20027B | Shim t = 0.04mm
23 | 170-108.3 Nut 2 2
24 | 5802-02068 Spring 2 2
25 | 5802-02008 Spacer 2 2
26 [ 117-525 Screw 2 2
27 [ 101-384 Screw 1 1
28 [ 170-106 Nut 1 1
29 | 5802-20023 Block 1 1
30 | 117-468 Screw 3 3
31 | 5802-02007 Flanged Washer 3 3
32 | 101-362 Screw 1 1
33 | 184-106 Flat Washer 1 1
34 | 5802-02013 Adjustment Key 1 1
35 | 5802-12004 Cylinder Gear 1 1
36 | M03-07-01-3 | Cam Band 1 1
37 [ 5802-12009 Key 1 1
38 | 117412 Screw 11 11
39 | 125-658 Screw 10 10
40 | 183-179 Roll Pin 10 10
41 | 5802-02035 Paper Stopper 10 10
42 | 5802-12001A | Transfer Cylinder 1 1
43 | 117-370 Screw 2
44 | 5802-12006 Operating Arm for Gripper Shaft 1 1
45 [ 145-508 Set Screw 1 1
46 | 258-568 Cam Follower (Brg. NA22/6LL) 1 1
47 | 5802-20026 Cam Follower Pin 1 1
48 | 5802-12006A | Operating Arm Assy (43 ~47) 1 1
49 | 5802-12003 Transfer Cylinder Shaft 1 1
50 | 5802-12017 Key 1 1
51 | 250-205.6 Bearing (Brg. 6205zz) 3 3
52 | 5802-12008 Spacer 1 1
53 | 174-705 Nut 1 1
54 | 180-705 Washer 1 1
551 5802-12013 Gear 1 1
56 | 5802-12012 Flange 2 2
57 | 5804-02080 Spacer 1 1
58 { 122-115 Screw 8 8
59 | 5802-12016 Cam 1 1
60 | 5802-12005A [ Transfer Cylinder Bushing Bracket Including 51, 52 1 1
61 [ 180-108 Lock Washer 4 4
62 | 117-475 Screw 4 4
63 [ 117-385 Screw 2 2
64 | 5802-02064 Spacer 1 1
65 | 5802-12001B | Transfer Cylinder Assy (01 ~ 42,48 ~ 50,66 ) 1 1
66 | 5802-20022 Bracket 1 1

—97_




E2034

67 (01~25,31,52)

52 (36~ 42,44~ 5I)

—98 —




C

Impression Cylinder E2034
I‘“ﬁf‘ Parts No. Description Remarks Unit Per Assy
i B252 | B252SF

01 | 5802-20034 | Oil Seal 18 18
02 | 5802-20033 | Needle Bearing 9 9
03 | 5802-20024 | Spacer 6 6
04 | 5802-20014 | Impression Gripper Shaft 3 3
05 | 140-260 Set Screw 24 24
06 | 5802-20016 | Impression Gripper Finger 24 24
07 | 117-372 Screw 24 24
08 | 5802-20017 Impression Gripper Finger Bracket 24 24
09 | 145-356 Set Screw 1 1
10 | 5802-20018 Spring 24 24
11 | 5802-20019 | Pin 24 24
12 | 5802-20021 Lever 3 3
13 | 5802-02015 | Pin 6 6
14 | 183-743 Cotter Pin 6 6
15 | 117-375 Screw 2 2
16 | 5802-20020 | Bracket [ 6
17 | 117-382 Screw 3 3
18 | 5802-20022 | Bracket 3 3
19 | 117-380 Screw 3 3
20 | 5802-20027A | Shim t=0.1mm

21 | 5802-20027B | Shim t=0.04mm

22 | 5802-02009 Shaft 6 6
23 | 170-108.3 Nut 6 6
24 | 5802-02068 Spring 6 6
25 | 5802-02008 Spacer 6 6
26 | 117-370 Screw 6 6
27 | 258-568 Cam Follower (Brg. NA22/6LL) 3 3
28 | 145-508 Set Screw 3 3
29 | 5802-20026 Cam Follower Pin 3 3
30 | 5802-20025 | Operating Arm for Gripper Shaft 3 3
31 | 5802-20025A | Operating Arm Assy (26 ~30) 3 3
32 | 117-525 Screw 6 6
33 | 5802-20023 Block 3 3
34 | 170-106 Nut 3 3
35 | 101-384 Screw 3 3
36 | 5802-20008 | Oil Seal 2 2
37 | 117470 Screw 4 4
38 | 5802-20004 | Flange 1 1
39 | 5802-20005 Spacer 3 3
40 | 5802-20007 Bushing 2 2
41 | 5802-20009 V-Ring 2 2
42 | 117-480 Screw 8 8
43 | 5802-20002 Impression Cylinder Ring Gear 1 1
44 | 117-515 Screw 27 27
45 | 5802-20006 | Lock Gear 1 1
46 | 5802-20010 | Gear 1 1
47 | 5802-20012 Bracket 1 1
48 | 180-105 Lock Washer 2 2
49 | 117-510 Screw 2 2
50 | 5802-20011 Gear 2 2
51 | 184-110 Flat Washer 2 2
52 | 5802-20001A | Impression Cylinder (36~42,44~51) 1 1
53 | 323-104 Nipple 2 2
54 | 5802-20032 Stud Pin NOP-S 1 1
55 | 117-571 Screw 8 8
56 | 180-110 Lock Washer 11 11
57 | 5802-20013 Impression Cylinder Bushing Bracket 2 2
58 | 145-458 Set Screw 2 2
59 | 5802-20029 | Cam 1 1
60 | 5802-20030 | Cam 1 1
61 | 5802-20028 Cam Bracket 1 1
62 | 184-108 Flat Washer 4 4
63 | 117475 Screw 4 4
64 | 117-572 Screw 2 2
65 | 182-632 Taper Pin 2 2
66 | 5802-20031 Stud Pin OP-S 1 1
67 | 5802-20001B | Impression Cylinder Assy (01 ~25,31,52) 1 1

—99 .




E2035

— 100 —




Main Press Section

P-B Pressure Mechanism (1-P) E2035
fvoex Parts No. Description Remarks Umt. Per Assy
No. 252 | 252SF
01 | 5802-11029 | Pivot Stud 1 1
02 | 145-506 Set Screw 5 5
03 | 5802-11030A | Lever 1 1
04 | EH13-07 Spacer 1 1
05 | 181-020 C-Ring 2 2
06 | 5802-11042 | Pin 2 2
07 | 5802-11041 Spacer 2 2
08 | 5802-11040 | Plate 1 1
09 | 180-106 Lock Washer 6 6
10 | 170-106 Nut 5 5
11 | 5802-11046 | Bracket 1 1
12 | 117-484 Screw 2 2
13 | 145-380 Set Screw 1 1
14 | U01-15-3 Bushing Included in 03, 47 4 4
15 | 5802-11050 | Pivot Stud 1 1
16 | 180-108 Lock Washer 6 6
17 | 117472 Screw 3 3
18 { 5802-11051 Lever 1 1
19 | 184-120 Flat Washer 1 1
20 | 5802-10094 | Pin 1 1
21 | 5802-11033 | Link 1 1
22 | 5802-10075 | Pin 2 2
23 | 184-112 Flat Washer 2 2
24 | 181-410 E-Ring 2 2
25 | 5802-11027 Pivot Stud 1 1
26 | 117-475 Screw 3 3
27 [ CM11-04B Spring 1 1
28 | 145-508 Set Screw 1 1
29 | 181-404 E-Ring 3 3
30 | 184-106 Flat Washer 3 3
31 | 5802-11032 Selector 1 1
32 | 5802-11037 | Pin 1 1
33 | 184-110 Flat Washer 1 1
34 | 181-408 E-Ring 1 1
35 | 145-406 Set Screw 2 2
36 | 5802-11031 Lever 1 1
37 | 184-116 Flat Washer 1 1
38 | 181-016 C-Ring 1 1
39 { MC11-19 Collar 2 2
40 | SP-28 Spring 2 2
41 | 5802-11038 | Pin 1 1
42 | 5802-11039 | P-B Operating Rod 1 1
43 | 5802-11035 | Pin 1 1
44 | 5802-11036 | Pin 1 1
45 | 5802-11045 Stud 1 1
46 | HO8-13-3 Spring 1 1
47 | 5802-11067A | Lever 1 1
48 | 5802-11034 | Solenoid Link 1 1
49 | HO03-36-3 Spacer 2 2
50 | 125-658 Screw 2 2
51 | 180-104 Lock Washer 2 2
52 | 184-104 Flat Washer 6 6
53 | 5802-11048 Stopper 1 1
54 | 5802-11043 Solenoid Bracket 1 1
55 | 125-762 Screw 2 2
56 | 183-744 Cotter Pin 2 2
57 | H03-37-3 Pin 1 1
58 | E09-02-02-3 | Solenoid (SA2501, 100V) 1 1
59 | 125-656 Screw 4 4
60 | 117-481 Screw 3 3

- 101 -




OP-Side




Main Press Section

P-B Pressure Mechanism (2-P) E2036
PNDEX  Parts No. Description Remarks Unit Per Assy

No. B252 | B252SF
01 | 125656 Screw 4 4
02 | 184-104 Flat Washer 6 6
03 | E09-02-02-3 Solenoid (SA2501, 100V) 1 1
04 | H03-37-3 Pin 1 1
05 | 5802-11043 Solenoid Bracket 1 1
06 | 180-106 Lock Washer 7 7
07 | 125-762 Screw 2 2
08 | 183-744 Cotter Pin 2 2
09 | H03-36-3 Spacer 2 2
10 | 5802-11048 Stopper 1 1
11 | 180-104 Lock Washer 2 2
12 | 125-658 Screw 2 2
13 | 5802-11055 Stud 1 1
14 | 5802-11057 Lever 1 1
15 | 184-110 Flat Washer 2 2
16 | 145-406 Set Screw 2 2
17 | 181-408 E-Ring 2 2
18 | 5802-11072 Pin 1 1
19 | 184-106 Flat Washer 3 3
20 | 181-404 E-Ring 3 3
21 | 5802-11035 Pin 1 1
22 | 5802-11038 Pin 1 1
23 | 145-506 Set Screw 3 3
24 | MC11-19 Collar 2 2
25 | SP-28 Spring 2 2
26 | 5802-11060 P-B Operating Rod 1 1
27 | 5802-11029 Pivot Stud 1 1
28 | 117481 Screw 2 2
29 | 5802-11070 Lever 1 1
30 | 181-020 C-Ring 1 1
31 | 5802-11075 Pin 1 1
32 | 5802-11068 Pin 2 2
33| 5802-11041 | Spacer 2 2
34 | 5802-11073A| Plate 1 1
35 | 170-106 Nut 5 5
36 | 5802-11053A| Lever 1 1
37 | U01-153 Bushing Included in 36, 52 4 4
38 | 184-120 Flat Washer 2 2
39 | 5802-11069 Cam 1 1
40 | 117-375 Screw 1 1
41 | 5802-11071 Bracket 1 1
42 | 117484 Screw 2 2
43 | 145-380 Set Screw 1 1
44 | 5802-11056 Selector 1 1
45 | 5802-11061 Stud 1 1
46 | B1-223 Spring | 1
47 | EM04-25 Spring 1 1
48 | 5802-11037 Pin 1 1
49 | 5802-11052 Pivot Stud 1 1
50 | 180-108 Lock Washer 3 3
51 | 117475 Screw 3 3
52 | 5802-11063B| Lever 1 1
53 | 181-016 C-Ring 1 1
54 | 5802-11044A| Spring 1 1
55 | 145-508 Set Screw 1 1
56 | 5802-11075A| Lever 1 1
57 | 184-190 Flat Washer 1 1
58 | 117-365 Screw 1 1

—103 —




E2037

/ / OP-Side J 01,02, 03, 04
,./\/,. - Z 7
- A z

— 104 —




Main Press Section

B-I Pressure Mechanism (1-P) E2037
DR ot No. Description Remarks Unit Per Assy
No. B252 | PB252SF
01 | 5802-10063 Name Plate (Indicator) Included in 03 Japanese 1 1
02 | 5802-10112 Name Plate (Indicator) Included in 04 English 1 1
03 | 5803-05035B | Handle Japanese 1 1
04 | 5803-05035C | Handle English 1 1
05 | 3802-10080 Adjusting Shaft 2 2
06 | 3802-10060 Bracket 2 2
07 | 170-110 Nut 4 4
08 | 5802-10032 Spacer 4 4
09 | 5802-10033 Pin 2 2
10 | 5802-10061 Flat Spri 2 2
11 | 180-106 Lock Washer 6 6
12 | 117-381 Screw .| 3
13 | 5802-10087 Lever 1 1
14 | 5802-10075 Pin 4 4
15 | 184-112 Flat Washer 4 4
16 | 181-410 E-Ring 4 4
17 | 5802-10094 Pin 1 1
18 | 182-191 Taper Pin 1 1
19 | 145-506 Set Screw 4 4
20 | 5802-10076 Link 1 1
21 | 5802-10098 Cam 1 1
22 | 145-365 Set Screw 2 2
23 | 5802-10099 Cam 1 1
24 | 5802-10082 Cam 1 1
25 | 5802-10012 Stud 1 1
26 | 5802-T0040A | Release Lever 1 1
27 | 181-406 E-Ring 1 1
28 | U12-65-3 Spring 1 1
29 | 5802-10116 Spacer 2 2
30 | 184-105 Flat Washer 3 3
31 [ 125712 ~Screw 2 2
32 1 181404 E-Ring 3 3
33 | 5802-10114 Pin 1 1
34 | 5103-08116 Stopper 1 1
35 | 184-103 Flat Washer 2 2
36 | 125-606 Screw 2 2
37 | 5802-10113 Solenoid Bracket 1 1
38 1 125-760 Screw 4 4
39 | 184-106 Flat Washer 6 6
40 | E09-32-01-3 Solenoid (SA3501, 100V) 1 1
41 | 101-370 Screw 1 1
42 | 170-106 Nut 1 1
43 | 5802-10122 Block 1 1
44 | 117-470 Screw 6 6
45 | 117-468 Screw 2 2
46 | 5802-10110A| Block 1 1
47 | 117-372 Screw 2 2
48 | 5802-10108 Cushion Included in 46 1 1
49 | 145-508 Set Screw 1 1
50 | 5802-10093 Link 1 1
31 | 5802-10043A [ Drive Pawl 1 1
52 | 3802-10029 Bearing (Brg. FL6252z) 1 1
53 | 5802-10043B [ Drive Pawl Assy (30, 32, 51,52) 1 1
54 1 117412 Screw 2 2
55 | 5802-10004 Block 2 2
56 | 5802-10039A | Cam Follower Lever 1 1
57 | 5802-10039B [ Cam Follower Lever Assy (54 ~56) 1 1
58 | 181-019 C-Ring 1 1
59 | 5802-10070 Pivot Stud 1 1
60 | 117-375 Screw 3 3
61 | 5802-10088 Lever 1 1
62 | 181-415 E-Ring 1 1
63 | 5802-10096 Link 1 1
64 | 5802-10005 Pivot Stud 1 1
65 | 5802-10086B | Lever 1 1
66 | 5208-06092 Spring 1 1
67 | 118-60-3 Nut Included in 65 1 1
68 | 118-59-1A-3 Snubber Included in 65 1 1
69 | 181-009 C-Ring 1 1
70 1 117-360 Screw 3 3

—105 —




E2038

OP-Side : |

— 106 —



Main Press Section

B-I Pressure Mechanism (2-P) E2038
M Parts No. Description Remarks Unit Per Assy
No. B252 | B252SF
01 | 5802-10071 Pivot Stud 1 1
02 | 117-380 Screw 3 3
03 | 145-506 Set Screw 6 6
04 | 5802-10048 Lever 1 1
05 | 184-120 Flat Washer 1 1
06 | 181-415 E-Ring 2 2
07 | 5802-10075 Pin 6 6
08 | 184-112 Flat Washer 7 7
09 | 181-410 E-Ring 7 7
10 | 170-110 Nut 2 2
11 | 5802-10032 Spacer 3 3
12 | 5802-10064 Spacer 1 1
13 | 5802-10033 Pin 2 2
14 | 5802-10079 Adjusting Shaft OP-S 1 1
15 | 5802-10080 Adjusting Shaft NOP-S 1 1
16 | 5802-10060 Bracket 2 2
17 | 5802-10059 Snubber 2 2
18 | 5802-10061 Flat Spring 2 2
19 | 180-106 Lock Washer 4 4
20 | 117-381 Screw 4 4
21 | 5803-05035 Handle 2 2
22
23 | 5802-10123 Name Plate (Indicator) Japanese 2 2
24 | 5802-10124 Name Plate (Indicator) English 2 2
25 | 182-191 Taper Pin 1 1
26 | 5802-10050 Link 1 1
27 | 5802-10076 Link 1 1
28 | 5802-10070 Pivot Stud 1 1
29 | 5802-10054 Lever 1 1
30 | 5802-10055A | Lever 1 1
31| 117-375 Screw 3 3
32 | 5802-10052 Bracket 1 1
33 | 117-485 Screw 2 2
34 | 5802-10053 Stud 1 1
35 | 170-106 Nut 1 1
36 | 145-380 Set Screw 1 1
37 | 5802-10049A | Release Lever 1 1
38 | 181-406 E-Ring 1 1
39 | E09-32-01-3 | Solenoid (SA3501/100V) 1 1
40 | 125-760 Screw 6 6
41 | 184-106 Flat Washer 4 4
42 | 5802-10114 Pin 1 1
43 | 5802-10116 Spacer 2 2
44 | 181-404 E-Ring 3 3
45 | U12-65-3 Spring 1 1
46 | 5802-10113 Solenoid Bracket 1 1
47 | 5103-08116 Stopper 1 1
48 | 184-103 Flat Washer 2 2
49 | 125-606 Screw 2 2
50 | 184-105 Flat Washer 3 3
51 | 125-712 Screw 2 2
52 | 128313 _Spring 1 1
53 | 5802-10043C | Drive Pawl 1 1
54 | 5802-10029 Bearing (Brg. F1.62522) 1 1
55 | 5802-10043B | Drive Pawl Assy ( 44, 50, 53, 54) 1 1
56 | 181-009 C-Ring 1 1
57 | 5802-10005 Pivot Stud 1 1
58 | 117470 Screw 6 6
59 | 5802-10089A | Lever 1 1
60 | 5802-10051 Link 1 1
61 { 117-412 Screw 2 2
62 | 5802-10004 Block 2 2
63 | 5802-10039A | Cam Follower Lever 1 1
64 | 5802-10039B | Cam Follower Lever Assy (61~63) 1 1
65 | 5802-10097 Cam 1 1
66 | 5802-10099 Cam 1 1
67 | 145-365 Set Screw 2 2
68 | 181-011 C-Ring 1 1
69 | 5802-10082 Cam 1 1
70 | 117-360 Screw 3 3

— 107 —




E2039

0N 02
/ / @{@{ OP-Side

- 108 —




C

Lateral Register Mechanism

(OP-Side/1-P) E2039

Parts No. Description Remarks Unit Per Assy
No B252 B252SF
01 | 170-110 Nut 1 1
02 | 180-110 Lock Washer 1 1
03 | 5802-04112 | Flange 1 1
04 | 181-070 C-Ring 1 1
05 | 5802-04125 | Cam 1 1
06 | 5802-04133 | Plate 1 1
07 | 5802-04124A| Cam 1 1
08 | 5802-04132 [ Flange 1 1
09 | 180-106 Lock Washer 3 3
10 | 117-375 Screw 5 5
11 | 5802-04062 | Pin 1 1
12 [ 145-405 Set Screw 1 1
13 | 5802-04064 | Adjusting Shaft 1 1
14 | 5802-04039 | Spring 1 1
15 | 5802-04061 | Bracket 1 1
16 | 5802-04066 | Adjusting Nut 1. 1
17 | 180-105 Lock Washer 7 7
18 [ 117-515 Screw 3 3
19 | 5803-08117 | Collar 1 1
20 | 183-229 Roll Pin 1 1
21 | 5802-04148 | Bushing 1 1
22 | 5802-04149 | Spacer 1 1
23 | 181-408 E-Ring 2 2
24 | 5803-08114A] Lever 1 1
25 | 5803-08128 | Link 1 1
26 | 5802-04175 | Swud 1 1
27 | 5802-04087 | Lateral Register Bracket 1 1
28 | 117-480 Screw 3 3
29 | 5805-02437 | Spacer 1 1
30 | 122-115 Screw 3 3
31 | 122-112 Screw 3 3
32 | 5802-04114 | Bearing Case 1 1
33 [ 250-504 Bearing (Brg. 3204) 1 1
34 | 180-704 Lock Washer 1 1
35 | 174-704 Lock Nut 1 1
36 | 5802-04179 | Lateral Register Adjusting Shaft 1 1
37 | 117-518 Screw 4 4
38 | 5802-04107 | Lateral Register Adjusting Nut 1 1
39 | 5802-04122 | Nut 1 1
40 | 5802-04190 | Handle 1 1
41 { 5102-16022A| Name Plate (Indicator) 1 1
42 | 5802-04175 | Stud 1 1

- 109 —




E2040

NOP-Side

—-110—-




Vertical Register Mechanism
(NOP-Side/1-P) E2040

No | PartsNo. Description Remarks Uit Per Assy

) 252 B252SF
01 | 170-110 Nut 1 ]
02 | 180-110 Lock Washer 1 1
03 | 5802-04113 [ Flange 1 1
04 | 180-105 Lock Washer 6 6
05 | 117-515 Screw 6 6
06 | 5802-04127 | Cam 1 1
07 | 5802-04133 | Plate 1 1
08 | 5802-04126A| Cam 1 1
09 | 5802-04132 | Flange 1 1
10 | 5802-04152 { Plate (WS81111) 1 1
11 | 5802-04153 | Needle Bearing (Brg. AXK1111) 1 1
12 | 5802-04151 | Plate (Brg. AS1111) 1 1
13 | 5802-04097 | Spacer 1 1
14 | 5802-04098 | Gear 1 1
15 | 5802-04110 | Gear 1 ]
16 | 5802-04109 | Spacer 1 1
17 | 122-768 Screw 1 1
18 | 180-106 Lock Washer 6 6
19 | 117-375 Screw 5 5
20 | 145-405 Set Screw 1 1
21 | 5802-04062 | Pin 1 1
22 | 5802-04039 | Spring 1 1
23 | 5802-04064 | Adjusting Shaft 1 1
24 | 5802-04061 | Bracket 1 1
25 | 5802-04066 | Adjusting Nut 1 1
26 | 5802-04134 | Scale 1 1
27 | H11-50-3 Rivet 2 2
28 | 5802-04099 | Gear 1 1
29 | 5802-04108 | Spacer 3 3
30 | 180-108 Lock Washer 3 3
31 | 101470 Screw 3 3
32 | 117-365 Screw 3 3
33 | 5802-04093 | Bearing Case 1 1
34 | 250-502 Bearing (Brg. 3202) 1 1
35 80-702 Lock Washer 1 1
36 74-702 Lock Nut 1 1
37 | 5802-04091 ] Gear 1 1
38 | 5802-04092 | Gear Hub 1 1
39 | 5802-04094 | Block 1 1
40 | 117-525 Screw 2 2
41 | 5802-04096 | Stud Pin 1 :
42 | 5802-04176 | Stud 1 ro
43 | 5802-04088 | Vertical Register Bracket 1 Y
44 | 131-11-3 Nut 1 ;
45 | 5802-04193 | Screw 1 =
46 | 117-380 Screw 1 1
47 | 5802-04101 | Spacer 1 1
48 | 5802-04102 | Spacer 1
49 | 5802-04106 | Spacer )
50 | 117-510 Screw 1 1
51 | 117-512 Screw 3 3
52 | 5802-04178 | Vertical Register Adjusting Shaft 1 1
53 | 5802-04177 | Stud 1 1
54 | 117-518 Screw 4 4
55 | 5802-04160 | Gear 1 1
56 | 5802-04164 | Adjusting Shaft 1 1
57 | 5802-04163 | Coupling 2 2
58 | 5802-04165 | Adjusting Shaft 1 1
59 | 5802-04166 | Adjusting Shaft 1 1
60 | 145-356 Set Screw 8 8
61 | 5802-04119 | Stud 1 1
62 | 5802-04190 | Handle 1 1
63 | 5802-04170 | Name Plate (Indicator) Japanese 1 1
64 | 117-480 Screw 3 3
65 | 183-189 Roll Pin 1 1
66 | 5802-04161 | Gear 1 1
67 | 5802-04173 | Brake 1 1
68 | 5802-04181 | Name Plate (Indicator) English 1 1
69
10

— 111 -

N




OP-Side

E2041

7

L

—-112 -




C

Lateral Register Mechanism

(OP-Side/1-P) E2041
INDEX] . Unit Per Assy
Parts No. Description Remarks

No. p252 | B252SF
01 | 170-110 Nut 1 1
02 | 180-110 Lock Washer 1 1
03 | 5802-04112 | Flange 1 1
04 | 181-070 C-Ring 1 1
05 | 5802-04129 | Cam 1 1
06 | 5802-04133 | Plate 1 1
07 | 5802-04128A[ Cam 1 1
08 | 5802-04172 | Flange 1 1
09 | 180-106 Lock Washer 3 3
10 | 117-375 Screw 5 5
11 | 5802-04148 | Bushing 1 1
12 [ 5802-04149 | Spacer 1 1
13 | 180-105 Lock Washer 7 7
14 | 117-515 Screw 3 3
15 | 145-405 Set Screw 1 1
16 | 5802-04062 - | Pin 1 1
17 | 5802-04064 | Adjusting Shaft 1 1
18 | 5802-04039 | Spring 1 1
19 | 5802-04061 | Bracket 1 1 .
20 ;| 5802-04066 | Adjusting Nut 1 1
21 | 5802-04174 | Stud 1 1
22 | 5802-04089 | Lateral Register Bracket 1 1
23 | 117-480 Screw 3 3
24 | 5805-02437 | Spacer 1 1
25 | 122-115 Screw 3 3
26 | 122-112 Screw 3 3
27 | 5802-04114 | Bearing Case 1 1
28 | 250-504 Bearing (Brg. 3204) 1 1
29 | 180-704 Lock Washer 1 1
30 | 174-704 Lock Nut 1 1
31 | 5802-04179 | Lateral Register Adjusting Shaft 1 1
32 | 117-518 Screw 4 4
33 | 5802-04107 | Lateral Register Adjusting Nut 1 1
34 | 5802-04122 | Nut 1 1
35 [ 5802-04190 | Handle 1 1
36 | 5102-16022A | Name Plate (Indicator) 1 1
37 | 5802-11050 | Pivot Stud 1 1
38 [ 180-108 Lock Washer 3 3
39 | 117-475 Screw 3 3
40 | 5802-04175 | Stud 1 1
41 | 5803-08104 | Link 1 1
42 | 181408 E-Ring 4 4
43 | 5803-08108 | Stud 1 1
44 | 5803-08133A[ Lever 1 1
45 | 184-112 Flat Washer 1 1
46 | 181-410 E-Ring 1 1
47 | 241-1220.1 | Bushing Included in 44 1 1
48 | 183-229 RollPin . 1 1
49 | 5803-08117 | Collar 1 1
50 | 5803-08143A| Lever 1 1
51 | 5803-08134 | Link 1 1

- 113 -




E2042

NOP-Side

—114 -




Vertical Register Mechanism

(NOP-Side/2-P) E2042
INDEX  Pparts No. Description Remarks Unit Per Assy
No. B252 B252SF
01 | 170-110 Nut 1 1
02 | 180-110 Lock Washer 1
03 | 5802-04113 Flange 1 1
04 | 5802-04131 Cam 1 1
05 | 5802-04133 Plate 1 1
06 | 5802-04130A { Cam 1 1
07 | 5802-04132 Flange 1 1
08 | 180-106 Lock Washer 6 6
09 | 117-375 Screw 5 5
10 | 5802-04098 Gear 1 1
11 | 5802-04110 Gear 1 1
12 | 5802-04106 Spacer 1 1
13 | 122-768 Screw 1 ]
14 | 5802-04152 Plate (WS81111) 1 1
15 | 5802-04153 Needle Bearing (Brg. AXK1111) 1 1
16 | 5802-04151 Plate (Brg. AS1111) 1 1
17 | 5802-04097 Spacer 1 1
18 | 180-105 Lock Washer 6 6
19 | 117-515 Screw 6 6
20 | 145-405 Set Screw 1 1
21 | 5802-04062 Pin 1 1
22 | 5802-04063 Spring 1 1
23 | 5802-04065 Adjusting Shaft 1 1
24 | 5802-04061 Bracket 1 1
25 | 5802-04066 Adjusting Nut 1 1
26 | 5802-04134 Scale 1 1
27 { H11-50-3 Rivet 2 2
28 | 5802-04099 Gear 1 1
29 | 5802-04108 Spacer 3 3
30 | 180-108 Lock Washer 3 3
31 | 101470 Screw 3 3
32 | 5802-04091 Gear 1 1
33 | 117-365 Screw 5 5
34 | 5802-04092 Gear Hub 1 1
35 | 5802-04093 Bearing Case 1 1
36 | 250-502 Bearing (Brg. 3202) 1 ]
37 | 180-702 Lock Washer 1 1
38 | 174-702 Lock Nut 1 1
39 | 5802-04094 Block 1 1
40 | 117-525 Screw 2 2
41 | 5802-04096 Stud Pin 1 1
42 | 5802-04176 Stud 1 1
43 | 5802-04090 Vertical Register Bracket 1 1
44 | 117472 Screw 3 3
45 | 5802-04173 Brake 1 1
46 | 5802-04101 Spacer 1 1
47 | 5802-04102 Spacer 1 1
48 | 5802-04106 Spacer 1 1
49 | 117-510 Screw 1 1
50 | 5802-04178 Vertical Register Adjustment Shaft 1 1
51 | 5802-04100 Gear 1 1
52 | 183-189 Roll Pin 1 1
53 | 5802-04103 Gear 1 1
54 | 5802-04167 Spacer 1 1
55 | 117-518 Screw 4 4
56 | 5802-04118 Stud 1 1
57 | 5802-04162 Adjusting Shaft 1 1
58 | 5802-04190 Handle 1 1
59 | 5802-04170 Name Plate (Indicator) Japanese 1 1
60 | 5802-04116 Support Bracket 1 1
61 | 5802-04177 Stud 1 1
62 | 5802-04193 Screw 1 1
63 | 131-11-3 Nut 1 1
64 | 117-380 Screw 1 1
65 | 5802-04181 Name Plate (Indicator) English 1 1

- 115 -




E2043

NOP-Side (\ &9
B &\’\\ﬁ
. o T
04

—~116 —




Single Lever Mechanism

(NOP-Side/1-P) E2043
INDEX Parts N Desctinti R o Unit Per Assy
No. arts No. ption emar 8252 | B252SE
01 | 5803-08109 | Shaft 1 1
02 | 5803-08117 ] Collar 1
03 | 5803-08113 [Link 1 1
04 | 183-229 Roll Pin 3 3
05 | 5803-08114A | Lever 1 1
06 | 5803-08115 | Selector Cam 1 1
07 | 5803-08111B | Lever 1 1
08 | 243-634 Bushing Included in 07 1 1
09 | 180-105 Lock Washer 2 2
10 | 117-510 Screw 2 2
11 | 180-103 Lock Washer 2 2
12 | 125-625 Screw 2 2
13 | 5803-08121 |Limit Switch Bracket 1 1
14 | E10-29-3 Limit Switch (V-10FL22-1C28) 2 2
15 | 5803-08120B { Plate 1 1
16 | 243-633 Bushing Included in 15 1 1
17 | 5803-08116 | Stopper 1 1
18 | 145-508 Set Screw 2 2
19 | 5803-08121A | Cam 1 1
20 | 180-108 Lock Washer 3 3
21 | 117-465 Screw 1 1
22 | 181-408 E-Ring 2 2
23 | 5103-08057 | Pivot Pin 1 1
24 | 5103-08020A | Latch 1 1
25 | 5103-08049 | Spring 1 1
26 | 181-016 C-Ring 1 1
27 | 170-108 Nut 2 2
28 | 5803-08126 | Spring 1 1
29 | 5803-08125 | PivotPin 1 1
30 | 184-112 Flat Washer 1 1
31 | 181-410 E-Ring 1 1
32 | 5803-08138 |Link 1 1
33 | 5803-08137 | Bushing 1 1
34 | 145-365 Set Screw 2 2
35 | 5803-08139 |Flange 1 1
36 | 145-356 Set Screw 1 1
37 | 5803-08042 | Bushing 1 1
38 | 5803-08140 |[Pin 1 1
39 | 5803-08106 | Stud 1 1
40 | 5803-08119B | Latch Release Lever 1 1
41 | 243-625 Bushing Included in 40 1 1
42 | 5803-08105 | Stud 1 1
43 | 151-22-3 Spring 1 1
44 | 181-404 E-Ring 1 1
45 | 5803-08127A | Solenoid Link 1 1
46 | H03-36-3 Spacer 2 2
47 | 183-744 Cotter Pin 1 1
48 | H03-37-3 Pin 1 1
49 | E09-02-02-3 | Solenoid (SA2501, 100V) 1 1
50 | 184-105 Flat Washer 2 2
51 | 125-712 Screw 2 2
52 | 125-656 Screw 4 4
53 | 180-104 Lock Washer 4 4
54 1 5803-08088 | Solenoid Bracket 1 1
55 | 5103-08029 [ Stopper 1 1
56 | 184-103 Flat Washer 2 2
57 | 125-606 Screw 2 2

-117-




E2044

NOP-Side \ \

- 118 —




Single Lever Mechanism
(NOP-Side/2-P) E2044
PO b e No. Description Remarks Unit Per Assy
No. p252 | B252SF
01 | 5803-08108 | Stud 1 1
02 | 5803-08104 | Link 1 1
03 | 181-408 E-Ring 4 4
04 | 184-112 Flat Washer 2 2
05 | 181410 E-Ring 2 2
06 | 5803-08103 | Link 1 1
07 | 5803-08132A| Lever 1 1
08 | 241-1220.1 Bushing Included in 07 1 1
09 | 5803-08107 | Stud 1 1
10 | 5803-08121 | Limit Switch Bracket 1 1
11 | 180-105 Lock Washer 2 2
12 | 117-510 Screw 2 2
13 | E10-29-3 Limit Switch (V-10FL22-1C28) 2 2
14 | 180-103 Lock Washer 2 2
15 | 125-625 Screw 2 2
16 | 5803-08109 | Shaft 1 1
17 | 5803-08117 | Collar 1 1
18 | 183-229 Roll Pin 3 3
19 | 5803-08114A [ Lever 1 1
20 | 5803-08135 | Selector Cam 1 1
21 | 5803-08111B| Lever 1 1
22 | 243634 Bushing Included in 21 1 1
23 | 180-108 Lock Washer 4 4
24 | 117-465 Screw 2 2
25 | 5803-08131B | Plate 1 1
26 | 243-633 Bushing Included in 25 1 1
27 | 5803-08136 | Stopper 1 1
28 | 145-508 Set Screw 2 2
29 | 5803-08122A] Cam 1 1
30 | 5103-08057 | PivotPin 1 ]
31 | 5103-08020A [ Latch 1 1
32 | 5103-08049 | Spring 1 1
33 | 170-108 Nut 2 2
34 | 5803-08126 | Spring 1
35 | 5803-08125 | Pivot Pin 1 1
36 | 5803-08110 | Link ] 1
37 | 5803-08137 | Bushing 2 2
38 | 5803-08041 | Pin 1 1
39 | 145-356 Set Screw 1 1
40 | 5803-08031 | Flange 1 1
41 | 5803-08106 | Stud 1 1
42 | 5803-08153B | Latch Release Lever 1 1
43 | 243-625 Bushing Included in 42 1 1
44 | 181412 E-Ring 1 1
45 | 5803-08105 | Stud 1 1
46 | 5803-08102A | Solenoid Link 1 1
47 | 181-404 E-Ring 1 1
48 | S25-88-3 Spring 1 1
49 | H03-36-3 Spacer 2 2
50 | 183-744 Cotter Pin 2 2
51 | HO03-37-3 Pin 1 1
52 | E09-02-02-3 | Solenoid (SA2501, 100V) 1 1
53 | 5803-08088 | Solenoid Bracket 1 1
54 | 5103-08029 | Stopper 1 1
55 | 184-103 Flat Washer 2 2
56 | 125-606 Screw 2 2
57 | 125-656 Screw 4 4
58 | 180-104 Lock Washer 4 4
59 | 184-105 Flat Washer 2 2
60 | 125-712 Screw 2 2

- 119 -




E2045

@5._

;’*\ 04 141659)
' oe
s p U

NOP-Side

21

OP-Side




Inking Section

Ink Fountain (1-P) E2045

Unit Per Assy
Parts No. Description Remarks

No. p252 B252SF
01 | 117-630 Screw 2 2
02 | 180-112 Lock Washer 1 1
03 | 5803-02029 | Plate NOP-S 1 1
04 | 5803-02054A | Handle NOP-S 1 1
05 | 5803-02028 | Eccentric Bushing 2 2
06 | 117470 Screw 1 1
07 | 180-106 Lock Washer 7 7
08 | 117-370 Screw 3 3
09 | 117-382 Screw 2 2
10 | 5803-02050A | Bushing 1 1
11 | 5803-02042 | Stopper 1 1
12 | 181-020 C-Ring 2 2
13 | 5803-02005 | Ink Fountain Side Bracket NOP-S 1 1
14 | 5803-02002 | Ink Fountain Roller (45¢) 1 1
15 | 5803-02004 | Ink Fountain Side Bracket OP-S 1 1
16 | 5803-02006A | Ink Fountain Blade 1 1
17 | 5803-02012 | Pin NOP-S 1 1
18 | 145-505 Set Screw 5 5
19 | 5803-02057 | Collar 2 2
20 | 5803-02001C | Ink Fountain 1 1
21 | 5803-02056 | Spreader 1 1
22 | NF-60 Ink Fountain Adjustment Thumb Screw 26 26
23 | 5803-02013 | Pin OP-S 1 1
24 | 117-475 Screw 2 2
25 | 101-370 Screw 4 4
26 | 145-358 Set Screw 2 2
27 | 5803-02001D| Ink Fountain Assy (07, 13~17, 20, 22~26, 61) 1 1
28 | 5803-02026A | Handle 1 1
29 | 183-184 Roll Pin 1 1
30 { 5803-02019A | Handle Bracket Including 28, 29, 31 1 1
31 | 5803-02025 | Clutch 1 1
32 | 5803-02022 | Spacer 1 1
33 | 117-365 Screw 3 3
34 | 5803-02027 | Plate OP-S 1 1
35 | 5803-02053A | Handle OP-S 1 1
36 | 117-465 Screw 2 2
37 | 117-525 Screw 4 4
38 | 5803-02018 | Bushing 1 1
39 | 5803-02021 | Spacer 1 1
40 | 5803-02016A | Lever 1 1
41 | 5803-02024 | Clutch Included in 40 1 1
42 | 183-148 Roll Pin 1 1
43 | 5803-02020 | Washer 1 1
44 | 5803-02017 | Pin 2 2
45 | 5803-05011 | Bushing Included in 46 4 4
46 | 5803-05032A [ Link 2 2
47 | 184-108 Flat Washer 2 2
48 | 181-406 E-Ring 4 4
49 | 145-355 Set Screw 1 1
50 | 5803-05040 | Name Plate (Indicator) Included in 51 1 1
51 | 5803-05035A | Handle 1 1
52 | R11-78-3 Collar 1 1
53 | 5803-05069 | Bracket 2 2
54 | 181-015 C-Ring 1 1
55 | 183-208 Roll Pin 1 1
56 | 5803-05041 | Collar 1 1
57 | 5803-05067 | Slider 1 1
58 | 141-506 Set Screw 1 1
59 | 5803-05068 | Shaft 1 1
60 | 5803-05065 | Adjusting Shaft 1 1
61 | 122-65-8 Wire 1 1

- 121 —







Inking Section

Cam Shaft and Ink Roller (1-P) E2046
Parts No. Description Remarks Unit Per Assy

No. B252 | B252SF
01 110 Nut 2 2
02 | 180-110 Lock Washer 2
03 | 5803-06010 Adjusting Nut 2 2
04 | 5803-06009 Pin 2 2
05 | 5803-06026 Retaining Block 2 2
06 | 180-105 Lock Washer 2 2
07 | 117-512 Screw 2 2
08 | 5803-06027 Spring 2 2
09 | 5803-06028 Shaft 2 2
10 | 125-656 Screw 4 4
11 | 184-104 Flat Washer 4 4
12 | 5803-06013A | Flat Spring 2 2
13 | 5803-06014A | Lever 2 2
14 | 10507-3 Bushing 2 2
15 | 5803-06029 Ductor Roller Bracket NOP-S 1 1
16 | 183-181 Roll Pin 3 3
17 | 140-370 Set Screw 2 2
18 | 145-506 Set Screw 2 2
19 | 170-106 Nut 2 2
20 | 5803-06029A | Ductor Roller Bracket Assy (10~13,15~19) NOP-S 1 1
21 | 182-190 Taper Pin 2 2
22 | 5803-06012 Pin 2 2
23 | 5803-06006 Lever NOP-S 1 1
24 | 5803-06002 Ductor Frame Shaft 1 1
25 | 5803-06005 Lever OP-S 1 1
26 | 5803-06001 Roller (36¢) 2 2
27 | ND-24 Bushing 8 8
28 | 181-405 E-Ring 8 8
29 | 5803-06001A | Roller Assy (26 ~28) 2 2
30 | 5803-06030 Ductor Roller Bracket OP-S 1 1
31 | 5803-06030A | Ductor Roller Bracket Assy (10~13,16~19,30) OP-§ 1 1
32 | 5803-04122 Roller Holder 2 2
33 | 5803-04121 Bracket NOP-S 1 1
34 | 5803-04120 Bracket OP-§ 1 1
35 | 106-23-3 Spring 2 2
36 | 184-105 Flat Washer 4 4
37 | 181-404 E-Ring 3 3
38 | 5803-04018 Oscillating Drive Shaft 1 1
39 | 183-206 Roll Pin 2 2
40 | 5803-04019 Guide Bracket 2 2
41 | 5803-04015A | Oscillating Roller (64¢) 1 1
42 | 250-201.6 Bearing (Brg. 6201zz) Included in 41 2 2
43 | 184-112 Flat Washer 3 3
44 | 181-012 C-Ring 2 2
45 | 5803-04017 Oscillating Roller Shaft 1 1
46 | 5803-04015B Oscillating Roller Assy (39~45) 1 1
47 | 5803-04020 Bracket 1 1
48 | 5803-04072 Bracket 1 1
49 | 117-380 Screw 2 2
50 | 5803-04016 Idle Roller (36¢) 2 2
51 | 5803-04016A | Idle Roller Assy (27,28,50) 2 2
52 | 117-525 Screw 2 2
53 | 117-370 Screw 2 2
54 | 5803-04119 Bracket 1 1
55 1 183-185 Roll Pin 1 1
56 | 123-02-3 Gear 1 1
57 | 5803-04003 Distributor Roller (30.4¢) 1 1
58 | 5803-04003A | Distributor Roller Assy (55~57) 1 1
59 | 181-025 C-Ring 3 3
60 | 250-205.6 Bearing (Brg. 62052z) 2 2
61 | 5803-05073 Cam Shaft 1 1
62 | 188-074 Key 1 1
63 | 145-358 Set Screw 2 2
64 | 5803-05074 Gear 1 1
65 | 5803-05049 Stud 1 1
66 | EM04-25 Spring 1 1
67 | 5202-02041 Solenoid Link 1 1
68 | 5803-12082 Solenoid Bracket 1 1
69 | 180-103 Lock Washer 4 4
70 | 125-608 Screw 4 4

- 123 -







Inking Section

Cam Shaft and Ink Roller (1-P) E2046
INDEX!  parts No. Description Remarks Unit Per Assy
No. 252 | B252SF
71 | 125-712 Screw 2 2
72 | E09-25-3 Solenoid (SD12M/72Q) 1 1
73 | 5803-04004 | Bushing 1 1
74 | 145-504 Set Screw 1 1
75 | 5803-05007 | Spacer 1 1
76 | 5803-05046 | Drive Link 1 1
77 | 141-506 Set Screw 1 1
78 | 5203-11007 | Retaining Washer 1 1
- 79 | 125-708 Screw 1 1
80 | 182-604 Taper Pin 1 1
81 | 5803-05063A | Lever 1 1
82 | 5803-05083 | Cam 1 1
83 | 182-194 Taper Pin 1 1
84 | 250-000.6 Bearing (Brg. 6000zz) 1 1
85 | 5803-05006 | Pin 1 1
86 | 184-110 Flat Washer 3 3
87 | 181-408 E-Ring 3 3
88 | 5803-05009 | Pin 2 2
89 | 5803-05048 | Drive Link 1 1
90 | .145-356 Set Screw 2 2
91 | 258-651.3 Cam Follower (KR19XI.L/CF8UU) 1 1
92 | 5803-05064 | Cam Follower Lever 1 1
93 | 180-108 Lock Washer 1 1
94 | 170-108 Nut 1 1
95 | 5803-05064A | Cam Follower Lever Assy (91~94) 1 1
96 | 181-410 E-Ring 1 1
97 | 5803-05047 | Pivot Stud 1 1
98 | 122-112 Screw 3 3
99 | 181-406 E-Ring 1 1

— 125 —




E2047

NOP-Side

— 126 —

3851.39)
£2(30¢)

45(30¢0)
55(300)




Inking Section

Oscillating Roller, Distributor and Idle Roller (1-P) E2047
MNDEX|  parts No. Description Remarks Unit Per Assy

No. 252 | B252SF
01 !170-108 Nut 4 4
02 | 180-108 Lock Washer 4 4
03 | 170-110 Nut 1 1
04 | 180-110 Lock Washer 1 1
05 | 117-525 Screw 4 4
06_ ! 181-406 E-Ring 2 2
07 | 250-002.6 Bearing (Brg. 60022z) Included in 08 2 2
08 | 5803-04080A | Idle Gear 1 1
09 | 5803-04081 | Gear Stud 1 1
10 | 5803-04080B | Idle Gear Assy (08,09) 1 1
11 | 5803-04027 | Stud NOP-S 1 1
12 | 5803-04066 | Roller Bracket NOP-S 1 1
13 | 5803-04009A | Gear 1 1
14 | 5803-04009 | Bushing Included in 13 1 1
15 | 5803-04033 | Gear Stud NOP-§ 1 1
16 | 170-106 Nut 2 2
17 | 140-375 Set Screw 2 2
18 | 184-108 Flat Washer 2 2
19 | 5803-04032 | Nut 2 2
20 | 181-410 E-Ring 2 2
21 | 5803-04024A | Distributor Roller (62¢) 1 1
22 | 5803-04129 | Bracket NOP-S 1 1
23 | 5803-04126 | Screw NOP-S 1 1
24 |181-404 E-Ring 2 2
25 | 184-106 Flat Washer 2 2
26 | 5803-04127 | Adjusting Shaft 2 2
27 | 5803-04130 | Spring 2 2
28 | 5803-04108 | Pin 2 2
29 | H06-35-3 Knob 2 2
30 | 5803-04065 | Roller Bracket OP-S 1 1
31 | 5803-04026 | Stud OP-S 1 1
5803-04030 | Stud OP-S 1 1
33 | 5803-04125 | Screw OP-S 1 1
34 | 5803-04128 | Bracket OP-§ 1 1
35 | 183-140 Roll Pin 2 2
36 | 183-231 Roll Pin 1 1
37 | 5803-04079 | Oscillating Drive Gear 1 1
38 | 5803-04084A | Oscillating Roller (51.3¢) 1 1
39 | 5803-04084B | Oscillating Roller Assy (36~38) 1 1
40 | 181-405 E-Ring 8 8
41 | ND-24 Bushing 8 8
42 | 5803-04110 | Idle Roller (30¢) 1 1
43 | 5803-04110A | Idle Roller Assy (40~42) 1 1
44 | 5803-04113 | Bracket NOP-S 1 1
45 | 5803-04111 | Idle Roller (300) 1 1
46 | 5803-04111A 1| Idle Roller Assy (40, 41, 45) 1 1
47 | 5803-04112 | Bracket OoP-$ 1 1
48 | 5803-04091 | Bracket NOP-S 1 1
49 | 117-380 Screw 4 4
50 |117-370 Screw 4 4
51 | 5803-04117 | Bracket OP-§ 1 1
32 | 5803-04096 | Bracket NOP-S 1 1
53 |117-381 Screw 2 2
54 | 5803-04054 | Bracket NOP-S 1 1
55_| 5803-04040 | Idle Roller (30¢) 2 2
56 | 5803-04040A [ Idle Roller Assy (40,41,55) 2 2
57 | 5803-04118 | Bracket oP-s 1 1
58 | 5803-04095 | Oscillating Roller Bushing Bracket 1 1
59 |{180-106 Lock Washer 3 3
60 | 117-368 Screw 3 3
61 | 5803-04051 | Stud 1 1

- 127 -




E2048 -

J// NOP-Side

0 %L »»»), 3 ((@ P 38
{ <L 54 / 0 l‘u,, 52 Z. /

% l '('ﬁ:,, 4 55 : v - 59 ':,.(&
- < psy Y 8RS 8
° Qon 7] 54
T |- ) g¢ 08 55
i 63 52 S 61 -
| 64 3 o \J
(1-P)




Inking Section

Form Roller Oscillation Roller and Idle Roller (1-P) E2048
lINDEx Unit Per Assy
No Parts No. * Description Remarks
: B252 B252SF

01 | 5803-03029 Bracket 1 1
02 | 5803-03030 Gear 1 1
03 | 5803-03026 Bearing (Brg. 6806) 4 4
04 | 5803-03031 Thrust Washer 1 1
05 | 181-030 C-Ring 2 2
06 | 5803-03029A | Bracket Assy (01~05) 1 1
07 | 180-106 Lock Washer 6 6
08 | 117-375 Screw 4 4
09 | 5803-03021 Bracket 1 1
10 | 5803-03027 Gear Including 03 1 1
11 | 5803-03023 Spacer 1 1
12 | 5803-03025 Thrust Washer 1 1
13 | 5803-03021A | Bracket Assy (03,05,09~12) 1 1
14 | 117-368 Screw - 2 2
15 | 183-231 Roll Pin 1 1
16 | 5803-04082 Oscillating Drive Gear 1 1
17 | 5803-04083 Oscillating Roller (57.36) 1 1
18 | 5803-04083A { Oscillating Roller Assy (15~17) 1 1
19 | 5803-03034A | 1st Form Roller (606) 1 1
20 | 5803-03040 Form Roller Hub Included in 19, 24 6 6
21 | 250-152.6 Bearing (Brg. 6902zz) Included in 19, 24 6 6
22 | 181-228 C-Ring 6 6
23 | 5803-03037A | Form Roller Shaft 3 3
24 | 5803-03035A [ 2nd Form Roller (52¢) 1 1
25 | 5803-04098 Oscillating Drive Shaft NOP-S 1 1
26 | 183-207 Roll Pin 1 1
27 | 5803-04049 Oscillating Drive Gear 1 1
28 | 5803-04043 Oscillating Roller (45.2¢) 1 1
29 | 250-000.6 Bearing (Brg. 6000zz) 2 2
30 | 181-408 E-Ring 2 2
31 | 5803-04043A | Oscillating Roller Assy (26~30) 1 1
32 | 5803-04097 Oscillating Drive Shaft OP-S 1 1
33 | 5803-03036A | 3rd Form Roller (55.5¢) 1 1
34 | 183-208 Roll Pin 1 1
35 | 145-356 Set Screw 6 6
36 | 5803-03014 Form Roller Hub for 1st, 2nd Form Roller 2 2
37 | 5803-03042 Form Roller Hub for 3rd Form Roller 1 1
38 | 5803-03033 Form Roller Handle 1 1
39 | 5803-04086 Bushing 1 1
40 | 5803-04087 Oscillating Roller Hub 1 1
41 | 5803-04089 Screw 1 1
42 | 5803-04087A [ Oscillating Roller Hub Assy (39~41) 1 1
43 | 5803-04088 Flange 1 1
44 | 122-195 Screw 3 3
45 | 5803-03012A | 1st Form Roller Bracket 1 1
46 | 118-60-3 Nut 4 4
47 | 118-59-1A-3 Snubber 4 4
48 | 5803-03032 Bracket 1 1
49 | 117-380 Screw 2 2
50 | 145-358 Set Screw 3 3
51 | 103-30-3 Spring 1 1
52 | 5803-03005 Screw 3 3
53 | 5803-03004 Eccentric Pin 3 3
54 | 250-128.6 Bearing (Brg. 6282z) 3 3
55 | 181-406 E-Ring 3 3
56 | 5803-03010A [ 2nd Form Roller Bracket 1 1
57 | 5803-04042A [ Bracket 1 1
58 | 5803-04124 Needle Bearing Included in 57 2 2
59 | 181-412 E-Ring 2 2
60 | 5803-04050A | Guide Bracket Including 46, 47 1 1
61 | 183-203 Roll Pin 1 1
62 | U12-65-3 Spring 1 1
63 | 5803-03024A | 3rd Form Roller Bracket 1 1
64 | 5803-03017 Shoulder Screw 1 1

—129 -




E2049

U
NOP-Side

..........

— ﬂ (1-P) |
| V

—130 -




Inking Section

Related Parts for NOP-Side Frame (1-P) E2049
“N‘Dom_d Parts No. Description Remarks Unit Per Assy
B252 | B252SF
01 | 5803-05071 Needle Bearing 3 3
02 | 5803-05061A | Oscillating Roller Bushing Bracket Including 01 1 1
03 | 5803-05042 Stud 2 2
04 | 5803-04004 Bushing 1 1
05 | 5203-11007 Retaining Washer 1 1
06 | 125-708 Screw 1 1
07 | R5191-3 Ink Oscillating Roller Drive Cam 1 1
08 | 183-205 Roll Pin 3 3
09 | R51-88-3 Support Bracket 1 1
10 | 258-650.3 Cam Follower (Brg. KR16XLL/CF6UU) 4 4
11 | 5803-05021 Bracket 1 1
12 | 180-108 Lock Washer 11 11
13 | 117475 Screw (M8 x 25) 10 10
14 | 145-458 Set Screw 3 3
15 | 5803-05044 Shaft 1 1
16 | 241-1620.1 Bushing Included in 17, 42 2 2
17 | 5803-05057A | Drive Lever 1 1
18 | 145-505 Set Screw 4 4
19 | 5803-05062 Bracket 1 1
20 [ 180-106 Lock Washer 10 10
21 | 170-106 Nut 4 4
22 | 5803-05027 Screw 1 1
23 | 170-110 Nut 1 1
24 | 180-110 Lock Washer 1 1
25 | 5803-05039 Bearing 1 1
26 | 181-622 C-Ring 2 2
27 | 5803-05037A | Drive Joint Including 23~28 1 1
28 | 170-110.36 Nut 1 1
29 | 5803-05038 Nut 1 1
30 | 170-110.3 Nut 1 ]
31 | 5803-05055A | Drive Joint 1 1
32 | 5803-05005 Flange 1 1
33 | 251-501 Bearing (Brg. 2201) Included in 31 1 1
34 | 181-232 C-Ring 1 1
35 | 5803-05055B | Drive Joint Assy (27,29 ~131,34) 1 1
36 | 5803-05015 Retaining Washer 1 1
37 | 117-362 Screw 1 1
38 | 5803-04094 Oscillating Roller Bushing Bracket 1 1
39 | 117-368 Screw 3 3
40 | 101-39-3 Ink Oscillating Roller Drive Cam 2 2
41 | 5803-05060 Bracket 1 1
42 | 5803-05058A [ Drive Lever 1 1
43 | 5803-05054 Spacer 1 1
44 | 5803-05043 Shaft 1 1
45 | 242-0810 Bushing Included in 46, 51 4 4
46 | 5803-05052A | Link 1 1
47 | 184-108 Flat Washer 4 4
48 | 181-406 E-Ring 7 7
49 | 5803-05036 Pin 4 4
50 | 5803-05058B | Drive Lever Assy (10, 18,20, 21,42, 49) 1 1
51 | 5803-05051A [ Link 1 1
52 | 5803-05056 Bracket 1 1
53 | 241-1220.1 Bushing Included in 53 1 1
54 | 5803-05059A | Drive Lever 1 1
55 | 5803-05059B | Drive Lever Assy (10, 18, 20, 21, 49, 54) 1 1
56 | 117-472 Screw (M8 x 22) 1 1
57 | 5803-05053 Shaft 1 1
58 | 145-358 Set Screw 4 4
59 | 5803-04086 Bushing 1 1
60 | 5803-04089 Screw 1 1
61 | 5803-04087 Flange 1 1
62 | 5803-03011A ] 2nd Ink Form Roller Bracket 1 1
63 | 5803-03043 Screw 1 1
64 | 5803-04088 Plate 1 1
65 | 122-195 Screw 3 3
66 | 5803-03039 Adjustment Pilot Bushing 3 3
67 | 5803-03004 Eccentric Pin 3 3
68 | 250-128.6 Bearing (Brg. 628zz) 3 3
69 | 5803-03013A | 1st Ink Form Roller Bracket 1 1
70 | 101-370 Screw 1 1

- 131 -




(1-P)

—-132 -




TS

Inking Section

Related Parts for NOP-Side Frame (1-P) E2049
INDEX  Parts No. Description Remarks Unit Per Assy

C No. B252 | B250SF
71 | 5803-03032 | Bracket 1 1
72 | 117-380 Screw 2 2
73 | U12-65-3 Spring 1 1
74 | 5803-04046A | Oscillating Roller Bushing Bracket 1 1
75 | 5803-04124 | Needle Bearing Included in 74 2 2
76 | 118-59-1A-3 | Snubber 1 1
77 | 118-60-3 Nut 1 1
78 | 5803-04071 | Support Bracket 1 1
79 | 183-204 Roll Pin 1 1
80 | 5803-04047 | Ink Oscillating Roller Drive Cam 1 1
81 | 183-203 Roll Pin 2 2
82 | 181-020 C-Ring 1 1
83 | 145-365 Set Screw 1 1
84 | 5803-03020A | 3rd Ink Form Roller Bracket 1 1
85 | 103-30-3 Spring - 1 1
86 | 5803-03017 Shoulder Screw 1 1

— 133 -

|




E2050

29
(14,6,18,21~27)

~134—




Inking Section

Ink Fountain (2-P) E2050
Parts No. Description Remarks Unit Per Assy
No. B252 | B252SF
01 | 117-633 Screw 1 1
02 | 180-112 Lock Washer 1 1
03 | 5802-01013 Side Frame NOP-S 1 1
04 | 5803-02023 Bushing 1 1
05 | 5803-02022 Flat Washer 1 1
06 | 5803-02025 Clutch Included in 07 1 1
07 | 5803-02019A { Handle Bracket 1
08 | 183-184 Roll Pin 1
09 | 5803-02010 Plate 2 2
10 | 117-365 Screw 5 5
11 | 5803-02026A [ Handle 1 1
12 | 5803-02052A { Handle 2 2
13 | 5803-02009 Shoulder Screw 2 2
14 | 5803-02012 Pin NOP-S 1 1
15 | 181-020 C-Ring 2 2
16 | 5803-02005 Ink Fountain Side Bracket NOP-S 1 1
17 | 5803-02002 Ink Fountain Roller (45¢) 1 1
18 | 5803-02004 Ink Fountain Side Bracket OP-S 1 1
19 | 117-370 Screw 1 1
20 [ 5803-02042 Collar 1 1
21 | 5803-02006A | Ink Fountain Blade 1
22 | 5803-02001A | Ink Fountain 1
23 [ 122-65-8 Wire 1 1
24 | NF-60 Ink Fountain Adjustment Thumb Screw 26 26
25 |.145-358 Set Screw 2 2
26 | 117-475 Screw 4 4
27 | 5803-02013 Pin OP-S 1 1
28 | 5803-02003 Spreader ‘1 1
29 | 5803-02001B | Ink Fountain Assy (14,16,18,21 ~27) 1 1
30 | 117-525 Screw 4 4
31 | 5802-01012 Side Frame OP-S 1 1
32 | 117-630 Screw 1 1
33 [ 180-110 Lock Washer 2 2
34 | 170-110 Nut 2 2
35 | 117-382 Screw 1 1
36 | 5803-02018A | Bushing 1 1
37 | 5803-02021 Spacer 1 1
38 | 145-508 Set Screw 1 1
39 | 5803-02016A | Lever 1 1
.40 | 5803-02017 Pin 2 2
41 | 184-108 Flat Washer 2 2
42 [ 181-406 E-Ring 4 4
43 | 183-148 Roll Pin 1 1
44 | 5803-02024 Clutch Included in 39 1 1
45 | 5803-02020 [. Washer 1 1
46 | 180-106 Lock Washer 1 1
47 | 5803-05069 Bracket 2 2
48 | 5803-05067 Slider 1 1
49 | 5803-05068 Shaft 1 1
50 | 141-506 Set Screw 1 1
51 | 5803-05041 Collar 1 1
52 | 183-207 Roll Pin 1 1
53 | 5803-05030 Adjusting Shaft 1 1
54 | 117-381 Screw 1 1
55 | 181-015 C-Ring 2 2
56 | 5803-05072 Brake 1 1
57 | R11-78-3 Collar 1 1
58 | 145-355 Set Screw 1 1
59 | 145-505 Set Screw 3 3
60 | 5803-05035A | Handle 1 1
61 | 5803-05040 Name Plate (Indicater) Included in 60 1 1

—135-




E2051

—136—




Inking Section

Cam Shaft and Ink Roller (2-P) E2051
INDEX | Parts No. Description Remarks Unit Per Assy
No. B252 B252SF
01 [ 181-025 C-Ring 3 3
02 | 250-205.6 Bearing (Brg. 62052z) 2
03 | 5803-05073 Cam Shaft 1 1
04 | 145-358 Set Screw 1 1
05 | 5803-05074 Gear 1 1
06_] 188-074 Key 1 1
07 | 181-405 E-Ring 6 6
08 | ND-24 Bushing 6 6
09 | 5803-04016 Ink Idle Roller (36¢) 2 2
10 | 5803-04016A | Ink Idle Roller Assy (08,09) 2 2
11 {117-370 Screw 2 2
12 | 5803-04116 Bracket OP-S 1 1
13 | 5803-04021 Bracket NOP-S 1 1
14 | 117-380 Screw 2 2
15 | 5803-04018 Oscillating Drive Shaft 1 1
16 | 183-206 Roll Pin 2 2
17 | 5803-04019 Guide Bracket 2 2
18 | 5803-04015A | Oscillating Roller (64¢) 1 1
19 | 250-201.6 Bearing (Brg. 6201z7z) Included in 18 2 2
20 | 184-112 Flat Washer 3 3
21 |181-012 C-Ring 2 2
22 | 5803-04017 Oscillating Roller Shaft 1 1
23 | 5803-04015B | Oscillating Roller Assy (16~22) 1 1
24 | 117-525 Screw 2 2
25 | 5803-04020 Bracket 1 1
26 | 183-185 Roll Pin 1 1
27 1§ 123-02-3 Distributor Roller Gear 1 1
28 | 5803-04003 Distributor Roller (30.4¢) 1 1
29 | 5803-04003A | Distributor Roller Assy (26~28) 1 1
30 | 5803-06001 Ductor Roller (36¢) 1 1
31 | 5803-06001A | Ductor Roller Assy (08, 30) 1 1
32 1105-07-3 Bushing 2 2
33 | 5803-06035 Ductor Roller Bracket NOP-S 1 1
34 ] 145-355 Set Screw 2 2
35 | 185-2020.01 Collar 2 2
36 | 5803-06044 Ductor Frame Shaft 1 1
37 | 5803-06040 Pilot Screw 2 2
38 | 5803-06039 Block 1 1
39 | 5803-06038 Ductor Roller Bracket Spreader 1 1
40 | 5803-06041 Pilot Screw 1 1
41 | 5803-06013A | Flat Spring 2 2
42 | 5803-06014A | Lever 2 2
43 | 183-181 Roll Pin 3 3
44 | 125-656 Screw 4 4
45 | 184-104 Flat Washer 4 4
46 | 5803-06034 Ductor Roller Bracket OP-S 1 1
47 | 5803-06034A | Ductor Roller Bracket Assy (41~46) OP-S 1 1
48 | 5803-06035A | Ductor Roller Bracket Assy (33,41~45) NOP-S 1 1
49 | 5803-06044B | Ductor Roller Frame Assy (34~40,47,48) 1 1
50 ]170-110 Nut 1 1
51 | 180-110 Lock Washer 1 1
52 | 182-192 Taper Pin 1 1
53 | 5803-05003 Cam 1 1
54 | 145-355 Set Screw 1 1
55 | 5803-05013 Drive Link 1 1
56 | 250-000.6 Bearing (Brg. 6000zz) 1 1
57 | 184-110 Flat Washer 4 4
58 | 181-408 E-Ring 2 2
59 | 5803-05006 Pin 1 1
60 | 181-406 E-Ring 2 2
61 | 5803-05011 Bushing Included in 62 4 4
62 | 5803-05032A | Link 1 1
63 | 5803-05010 Pin 1 1
64 | 5803-04004 Bushing 1 1
65 | 5203-11007 Retaining Washer 1 1
66 | 125-708 Screw 1 1
67 | 258-651.3 Cam Follower (Brg. KR19XI.IL/CF8UU) 1 1
68 | 5803-05016 Lever 1 1
69 | 180-108 Lock Washer 1 1
70 | 170-108 Nut 1 1

-~ 137 -




E2051

- 138 -



Inking Section

Cam Shaft anf Ink Roller (2-P) E2051
DX parts No. Description Remarks Unit Per Assy
No. 252 | P252SF
71 | 5803-05016A | Lever Assy (61~170) 1 1
72 | 5803-05014 | Stud 1 1
73 | 181410 E-Ring 1 1
74 | 5803-06037_| Drive Link 1 1
75 | 5803-06042 | Stud Pin 1 1
76 | X04-14-01-3 | Spring 1 1
77 | 145356 Set Screw 2 2
78 | 182604 Taper Pin 1 1
79 | 5803-06007 | Lever 1 1
80 | 141-506 Set Screw 1 1
81 | 5803-05007 | Spacer 1 1
82 | 5803-05009 | Pin 1 1

- 139 ~

—




E2052

16)
09 (06~08)

38 (08,36,37)

41 (08,39, 40)

— 140 —




Inking Section

Oscillating Roller, Distributor and Idle Roller (2-P) £E2052
INDEXI  Parts No. Description Remarks Unit Per Assy
No. B252 | B252SF
01 170-108 Nut 4 4
02 | 180-108 Lock Washer 4 4
03 | 170-110 Nut 1 1
04 | 180-110 Lock Washer 1 1
05 5803-04092 Bracket 1 1
06 | 5803-04016 Idle Roller (36¢) 1 1
07 | ND-24 Bushing 2 2
08 | 181-405 E-Ring 6 6
09 5803-04016A | Idle Roller Assy (06 ~08) 1 1
10 117-370 Screw 2 2
11 | 5803-04117 Bracket 1 1
12 | 5803-04093 Bracket 1 1
13 | 117-380 Screw 4 4
14 | 183-231 Roll Pin 1 1
15 | 5803-04079 Oscillating Drive Gear 1 1
16 | 5803-04084A | Oscillating Roller (51.3¢) 1 1
17 [ 5803-04084B | Oscillating Roller Assy (14~16) 1 1
18 | 5803-04009A | Gear 1 1
19 | 5803-04033 Gear Stud 1 1
20 | 5803-04101 Roller Bracket NOP-S 1 1
21 181-410 E-Ring 2 2
22 | 5803-04024A | Distributor Roller (62¢) 1 1
23 | 5803-04102 Roller Bracket OP-S 1 1
24 | 5803-04030 Stud 1 1
25 | 5803-04104 Bracket NOP-S 1 1
26 | 5803-04106 Stud 1 1
27 140-372 Set Screw 2 2
28 | 170-106 Nut 2 2
29 | 184-108 Flat Washer 2 2
30 | 5803-04032 Nut 2 2
31 | 5803-04105 Stud 1 1
32 | 5803-04103 Bracket OP-S 1 1
33 | 250-002.6 Bearing (Brg. 6002zz) Included in 34 2 2
34 [ 5803-04080A | Gear 1 1
35 | 5803-04081 Gear Stud 1 1
36 | 5803-04123 Bushing 2 2
37 | 5803-04099 1dle Roller (260) - 1 1
38 | 5803-04099A ] Idle Roller Assy ( 08, 36, 37) 1 1
39 [ 5803-04107 Bushing 2 2
40 | 5803-04100 Idle Roller (280) 1 1
41 | 5803-04100A | Idie Roller Assy (08, 39, 40) 1 1
42 | 5803-04077 Oscillating Roller Bushing Bracket 1 1
43 | 180-106 Lock Washer 3 3
44 | 117-368 Screw 3 3
45 | 181-404 E-Ring 2 2
46 | 184-106 Flat Washer 2 2
47 | 5803-04130 Spring 2 2
48 | 5803-04108 Pin 2 2
49 | 5803-04109 Adjusting Shaft 2 2
50 | 183-166 Roll Pin 2 2
51 183-140 Roll Pin 2 2
52 HO06-35-3 Adjusting Knob 2 2
53 | 5803-04131 Stopper 2 2
54 | 5803-04109B | Adjusting Shaft Assy (45~53) 2 2
55 | 181-406 E-Ring 2 2

— 141 —




E2053

142~




C

Inking Section
Form Roller, Oscillation Roller and Idle Roller (2-P) E2053
MNDEY  parts No. Description Remarks Unit Per Assy
No. P252 | P252SF
01 | 117-633 Screw 1 1
02 [ 180-112 Lock Washer 1 1
03 | 5803-02003 Spreader 1 1
04 | 5803-04091 Bracket 1 1
05 | 117-380 Screw 6 6
06 | 181-405 E-Ring 4 4
07 | ND-24 Bushing 4 4
08 | 5803-04040 Idle Roller (30¢) 2 2
09 | 5803-04040A [ Idle Roller Assy (06 ~08) 2 2
10 | 117-370 Screw 4 4
11 | 5803-04117 Bracket 1 1
12 | 5803-03029 Bracket 1 1
13 | 5803-03030 Gear 1 1
14 | 5803-03026 Bearing (Brg. 6806) Included in 20 4 4
15 | 5803-03031 Thrust Washer 1 1
16 | 181-030 C-Ring 2 2
17 | 5803-03029A [ Bracket Assy (12~14) 1 1
18 | 180-106 Lock Washer 6 6
19 | 117-375 Screw 4 4
20 | 5803-03027A | Gear 1 1
21 | 5803-03023 Spacer 1 1
22 | 5803-03025 Thrust Washer 1 1
23 | 5803-03021 Bracket 1 1
24 | 117-368 Screw 2 2
25 | 5803-03021A | Bracket Assy (14,20,21,23) 1 1
26 | 183-231 Roll Pin 1 1
27 | 5803-04082 Oscillating Drive Gear 1 1
28 | 5803-04083 Oscillating Roller (57.30) 1 1
29 | 5803-04083A [ Oscillating Roller Assy (26 ~28) 1 1
30 [ 5803-03034A | 1st Form Roller (60¢) 1 1
31 | 5803-03040 Form Roller Hub Included in 30, 35, 44 6 6
32 | 250-152.6 Bearing (Brg. 6902z7) Included in 30, 35, 44 6 6
33 | 181-228 C-Ring 6 6
34 | 5803-03037A | Form Rolle Shaft 3 3
35 | 5803-03035A | 2nd Form Roller (52¢) 1 1
36 | 5803-04098 Oscillating Drive Shaft NOP-S 1 1
37 | 183-207 Roll Pin 1 1
38 | 5803-04049 Oscillating Drive Gear 1 1
39 | 5803-04043 Oscillating Roller (45.2¢) 1 1
40 [ 250-000.6 Bearing (Brg. 6000zz) 2 2
41 [ 181-408 E-Ring 2 2
42 | 5803-04043A [ Oscillating Roller Assy (37~41) 1 1
43 | 5803-04097 Oscillating Drive Shaft OP-S 1 1
44 | 5803-03036A | 3rd Form Roller (55.5¢) 1 1
45 | 5803-04054 Bracket 1 1
46 | 5803-04118 Bracket 1 1
47 | 5803-03014 Form Roller Hub for 1st, 2nd Form Roller 2 2
.48 | 5803-03042 Form Roller Hub for 3rd Form Roller 1 1
49 | 5803-03033 Form Roller Handle 3 3
50 | 145-356 Set Screw 6 6
51 | 5803-04089 Screw 1 1
52 | 5803-04087A | Oscillating Roller Hub Assy (51, 54, 55) 1 1
53 | 117-630 Screw 1 1
54 | 5803-04086 Bushing 1 1
55 | 5803-04087 Oscillating Roller Hub 1 1
56 | 5803-04088 Flange 1 1
57 | 122-195 Screw 3 3
58 | 5803-03012A | 1st Form Roller Bracket OP-S 1 1
59 | 145-358 Set Screw 2 2
60 | 5803-03005 Screw 3 3
61 | 103-30-3 Spring 1 1
62 [ 5803-03004 Eccentric Pin 3 3
63 | 250-128.6 Bearing (Brg. 628zz) ~ Included in 62 3 3
64 | 181-406 E-Ring 3 3
65 | 5803-03010A | 2nd Form Roller Bracket OP-S 1 1
66 | 118-59-1A-3 Snubber 4 4
67 | 118-60-3 Nut 4 4
68 | 5803-04042A [ Bracket 1 1
69 [ 5803-04124 Needle Bearing (Brg. HK1416) Included in 68 2 2
70 | 181-412 E-Ring 2 2

143 -

el




E2053

0
0

A 16 Q0

09

(06~08)
0
27 29 (26~28)
28

— 144 —




Inking Section

Form Roller, Oscillation Roller and Idle Roller (2-P) E2053
INDEX [ parts No. Description Remarks Unit Per Assy
No. 252 | B252SF
71 | 5803-04050 Guide Bracket 1 1
72 1 183-203 Roll Pin 2 2
73 | 5803-04051 Stud 1 1
74 1 U12-65-3 Spring 1 1
75 | 5803-03024A | 3rd Form Roller Bracket 1 1
76 | 5803-03017 Shoulder Screw 1 1
77 | 5803-03032 Bracket 1 1

—145—




E2054

NOP-Side

(2-P)

— 146 —




Inking Section

Related Parts for NOP-Side Frame (2-P) E2054
ﬂm‘m{ Parts No. Description Remarks Unit Per Assy

No. B252 | B252SF
01 | 5803-05042 Screw Stud 1 1
02 | 183-205 Roll Pin 3 3
03 | 101-39-3 Ink Oscillating Roller Drive Cam 2 2
04 | 5803-04076 Bushing Bracket 1 1
05| 180-106 Lock Washer 14 14
06 | 117-368 Screw 3 3
07 | 5803-04004 Bushing 1 1
08 | 5203-11007 Retaining Washer 1 1
09 | 125-708 Screw 1 1
10 | 145-356 Set Screw 3 3
11 | 5803-06043A] Ductor Drive Lever 1 1
12 | 5803-05012 Screw Stud 1 1
13 | 5803-05005 Flange 1 1
14 | 5803-05004A] Drive Joint 1 1
15 | 251-501 Bmﬁg&(Brg. 12201) Included in 14 1 1
16 | 181232 C-Ring _ 1 1
17 | 5803-05022A] Bracket 1 1
18 { 117-370 Screw 4 4
19 | R5191-3 Ink Oscillating Roller Drive Cam 1 1
20 | R51-88-3 Support Bracket 1 1
21 [ 5803-05071 Needle Bearing (Brg. HMK1220) Included in 17 3 3
22 | 170-106 Nut 4 4
23 | 258-650.1 Cam Follower (Brg. KR16X/CF6) 1 1
24 | 5803-05024 Shaft 1 1
25 | 5803-04052A| Drive Lever 1 1
26 { 145-512 Set Screw 2 2
27 | 241-1220.2 Bushing Included in 25 2 2
28 | 5803-04061 Link 1 1
29 | 184-108 Flat Washer 4 4
30 | 181-406 E-Ring 8 8
31 | 5803-05036 Joint Pin 4 4
32| 170-1103 Nut 1 1
33 | 5803-05038 Nut 1 1
34| 170-110.36 Nut 1 1
35| 170-110 Nut 1 1
36 | 180-110 Lock Washer 1 1
37 | 5803-05021 Support Bracket 2 2
38 | 180-108 Lock Washer 4 4
39| 117-475 Screw 4 4
40 | 5803-05028 Spacer 1 1
41 | 181-622 Cir Clip 2 2
42 | 5803-05037 Drive Joint 1 1
43 | 5803-05039 Bushing 1 1
44 | 5803-04052B| Drive Lever Assy (05,22, 23, 25) 1 1
45 | 5803-05018A] Drive Lever 1 1
46 | 258-650.3 Cam Follower (Brg. KR16XLL/CF6UU) 3 3
47 | 5803-05018B[ Drive Lever Assy (05,22, 45,46) 1 1
48 | 5803-05027 Shoulder Screw 1 1
49 | 242-0810 Bushing Included in 50 2 2
50 | 5803-05026A] Link 1 1
51| 145-508 Set Screw 1 1
52 | 241-1620.1 Bushing Included in 45 2 2
53 | 145-505 Set Screw 1 1
54 | 5803-04055A| Drive Lever 1 1
55| 241-1628.2 Bushing Included in 54 1 1
56 | 5803-04055C| Drive Lever Assy ( 05, 22, 46, 54) 1 1
57 | 5803-05020 Drive Shaft 1 1
58 | 5803-03013A] 1st Ink Form Roller Bracket 1 1
59 | 145-358 Set Screw 3 3
60 | 5803-03039 Adjustment Pilot Bushing 3 3
61 | 5803-04086 Bushin 1 1
62 | 5803-03011A| 2nd ink Form Roller Bracket 1 1
63 | 5803-03032 Bracket 1 1
64 | 117-380 Screw 2 2
65 | 5803-04087 Flange 1 1
66 | 5803-04089 Screw 1 1
67 | 5803-04088 Plate 1 1
68 | 122-195 Screw 3 3
69 | 5803-03004 Eccentric Pin 3 3
70 | 250-128.6 Bearin& (Brg. 628zz) 3 3

— 147 —




E2054

NOP-Side

(2-P)

_ 148 —




Inking Section

Related Parts for NOP-Side Frame (2-P) E2054
INDEX|  parts No. Description Remarks Unit Per Assy
No. B252 | B252SF
71 | 5803-03043 Screw 1 1
72 | Ul2-65-3 Spring 1 1
73 | 5803-04046A | Bracket 1 1
74 | 5803-04124 Needle Bearing (Brg. HK1416) Included in 73 2 2
75 | 183-204 Roll Pin 1 1
76 | 5803-04047 Ink Oscillating Roller Drive Cam 1 1
77 | 118-60-3 Nut 1 1
78 | 118-59-1A-3 Snubber 1 1
79 | 5803-04058 Guide Bracket 1 1
80 | 181-020 C-Ring 1 1
81 1 117-375 Screw 2 2
82 | 183-203 Roll Pin 2 2
83 | 5803-03020A | 3rd Ink Form Roller Bracket 1 1
84 | 103-30-3 Spring 1 1
85 | 145-365 Set Screw 1 1
86 { 5803-03017 Shoulder Screw 1 1
87 | 5803-05049 Stud Pin 1 1
88 | 5803-06031A | Drive Lever 1 1
89 | EM04-25 Spring 1 1
90 { 5202-02041 Link 1 1
91 | 183-181 Roll Pin 1 1
92 | E09-25-3 Solenoid (SD12M, 72Q) 1 1
93 | 5803-12082 Solenoid Bracket 1 1
94 | 184-105 Flat Washer 2 2
95 | 125-712 Screw 2 2
96 | 180-103 Lock Washer 4 4
97 ] 125-608 Screw 4 4
98 | 101-370 Screw 1 1
99 | 5803-05015 Spacer 1 1
100 | 117-362 Screw 1 1

— 149 —




E2055

19 (©O1~11)

(1-P)

04 05 0B
CE )
o )
!
snnm.-“~ 8
O d
Qe.‘

18
(01,02,04~11,
13~17

— 150 —




Ink Section

C

Clean-up Attachment E2055
INDEX!  Parts No. Description Remarks Unit Per Assy
No. B252 [ P252SF
01 | 5803-07003 Blade Retainer 2 2
02 | 5803-07002 Clean-up Attachment Blade 2 2
03 |} 5803-07009 Tray Hanger (-P) 1 1
04 | 184-105 Flat Washer 28 28
05 | 180-105 Lock Washer 28 28
06 | 125-710 Screw 28 28
07 | 129-31-1A-3 | Knob and Mounting Link 4 4
08 | 183-150 Roll Pin 4 4
09 | H04-62-3 Spring 4 4
10 | 129-32-3 Thumb Screw 4 4
11 | 183-154 Roll Pin 4 4
12 | 5803-07009A | Clean-up Attachment Assy (01~11) (1-P) 1 1
13 | 163-106 Wing Nut 2 2
14 | 5803-07004 Blade Retainer 1 1
15 | 5803-07001A | Tray Hanger 2-P) 1 1
16 | 5803-07005 Spreader 1 1
17 | 122-110 Screw 2 2
18 | 5803-07001B | Clean-up Attachment Assy (01,02,04~11,13~17) 2-P) 1 1
19 | 5803-07011 Eccentric Pin NOP-S 2 2
20 | 170-108 Nut 2 2

— 151 -




E2056

3409,20,25
~33)

39 49.5¢)
i (50.59)
(56349 ¢)

06 (380)

37(49.75¢)
(50329)

—152 -




Dampening Section

Dampening Roller and Related Parts for OP-Side Frame (1-P) E2056
MNDEX|  ports No. Description Remarks Unit Per Assy
No. 252 | p252SF
01 | R05-01-3 Water Stop 20 20
02 | 5803-11025 Water Stop Shaft 1 1
03 | 5803-11007 Fountain Roller Bushing NOP-S 1 1
04 | 183-186 Roll Pin 1 1
05 | 5803-11005 Cap . 1 1
06 | 5803-11043 Fountain Roller (38¢) 1 1
07 | 5803-12131 Bushing Included in 13 NOP-S 1 1
08 | 5803-11046B | Dampening Fountain Tray 1 1
09 | 184-105 Flat Washer 2 2
10 | 125-710 Screw 2 2
11 | 5803-11002 Fountain Tray Bracket 1 1
12 | 5803-12034A | Pawl 2 2
13 | 5803-12005A | Ductor Roller Bracket NOP-S 1 1
14 | 5803-12006A | Ductor Roller Bracket OP-S 1 1
15 1 183-181 Roll Pin 2 2
16 | 5803-06013A | Latch 2 2
17 | 184-104 Flat Washer 6 6
18 | 125656 Screw 4 4
19 | 5803-12108 Cap 2 2
20 | 5803-12005B | Ductor Roller Bracket Assy (12,13, 15~19) NOP-S 1 1
21 | 5803-12006B | Ductor Roller Bracket Assy (12,14~19) OP-S 1 1
22 | 181-405 E-Ring 2 2
23 | 5803-12109 Bushing 2 2
24 | 5803-12003 Ductor Roller (36.5¢) 1 1
25 | 5803-12003A [ Ductor Roller Assy (22~24) 1 1
26 | 5803-12049 Ductor Roller Cover 1 1
27 | U01-15-3 Bushing Included in 14 OP-S 1 1
28 | 185-2020.01 Collar 2 2
29 1 145-355 Set Screw 2 2
30 | 5803-12172 Ductor Frame Shaft 1 1
31 | 5803-12122 Ductor Bracket Spreader 1 1
32 1183220 | RollPin 1 1
33 | 5803-12120 Ductor Lever 1 1
34 | 5803-12172A | Ductor Roller Frame Assy (19,20,25~33) 1 1
35 |183-209 Roll Pin 1 1
36 | 5803-12112 Oscillating Roller Drive Gear 1 1
37 | 5803-12002 Oscillating Roller (49.756) 1 1
38 | 5803-12002A | Oscillating Roller Assy (35~37) 1 1
39 | 5803-12159A | 2nd Form Roller (49.5¢) 1 1
40 | 5803-12164A | 2nd Form Roller (50.5¢) Option 1 1
41 | 5803-12166A | 2nd Form Roller for Dampening Sleeve (3M) (53.499) Option 1 1
42 | 5803-12171 Form Roller Cover (49.5¢) 1 1
43 | 5803-12151 3M Dampening Sleeve Option 1 1
44 | 5803-03040 Form Roller Hub Included in 39 ~ 41, 48 ~ 50 4 4
45 | 250-152.6 Bearing (Brg. 690222) Included in 39 ~ 41, 48 ~ 50 4 4
46 | 181-228 C-Ring 4 4
47 | 5803-12163A | Form Roller Shaft 2 2
48 | 5803-12160A | 1st Form Roller (45.9¢) 1 1
49 | 5803-12165A | 1st Form Roller (46.9¢) Option 1 1
50 | 5803-12167A | 1st Form Roller for Dampening Sleeve (3M) (50.326¢) Option 1 1
51 | 5803-12150 Form Roller Cover (45.9¢) 1 1
52 - | 3M Dampening Sleeve Option 1 1
53 | 180-105 Lock Washer 4 4
54 1125-731 Screw 4 4
55 | 145-368 Set Screw 1 1
56 | 145-356 Set Screw 4 4
57 | 5803-11044 Fountain Roller Bushing OP-S 1 1
58 | 180-106 Lock Washer 4 4
59 | 117-381 Screw 4 4
60 | 5803-12143 Knob 2 2
61 | 5803-12032 Spacer 2 2
62 | 117-370 Screw 4 4
63 | 5803-12037 Flat Spring 2 2
64 | 180-104 Lock Washer 2 2
65 | 125-655 Screw 2 2
66 | 5803-12066 Spring 2 2
67 | 5803-12067 Adjusting Shaft 2 2
68 | 5803-12127 2nd Form Roller Bracket OP-S 1 1
69 | 145-358 Set Screw 2 2
70 | 5803-12031 Pin 2 2

- 153 -




E2056

34019,20,25

~33)
| 0Q° ° OP-Side
0,000 (/] 4 0"

ao

68

(1-P)

— 154 —




Dampening Section

Dampening Roller and Related Parts for OP-Side Frame (1-P) E2056
M Parts No. Description Remarks Unit Per Assy
No. p252 | p2s2sF
71 | 5803-12174 Form Roller Hub 1 1
72 | 5803-03033 Form Roller Handle 2 2
73 | 5803-12129 1st Form Roller Bracket 1 1
74 | 5803-12015 Bushing Included in 75 1 1
75 | 5803-12013A | Oscillating Roller Bushing Bracket 1 1
76 | 5803-12090 Bracket 1 1
77 | 180-108 Lock Washer 2 2
78 | 117-485 Screw 2 2
79 | 180-112 Lock Washer 1 1
80 | 170-112 Nut 1 1
81 | 122-800 Screw 1 1
82 | 5803-12011 Spacer 2 2
83 | 5803-12062 Spacer 1 1
84 | 5803-12070 Form Roller Hub 1 1
85 | 5803-12110 Pin 2 2
86 | 250-128.6 Bearing (Brg. 628zz) 2 2
87 | 181-406 E-Ring 3 3
88 | 5803-12035 Support Bracket 2 2
89 | 5803-12061A | Lever 1 1
90 | 5803-12063 Link 1 1
91 | R13-02-01-8 | Form Roller Cover (50.5¢/46.9¢) 2 2

— 155 —




E2057

— 156 —

NOP-Side




Dampening Section

Related Parts for NOP-Side Frame (1-P) E2057
I'Nr?“ Parts No. Description Remarks Unit Per Assy
0. B252 | B252SF
01 | 5803-11015 Bracket 1 1
02 | 188-015 Key 1 1
03 | 145-404 Set Screw 1 1
04 | 5803-11012 Sprocket 1 1
05 | 250-001.7 Bearing (Brg. 6001LLU) 2 2
06 { 5803-11011 Spacer 1 1
07 { 5803-11010 Bushing Bracket 1 1
08 | 183-186 Roll Pin 1 1
09 | 5803-11029 Chain 1 1
10 | 117-365 Screw 3 3
11 | 5803-11009 Sprocket 1 1
12 | 5803-11014 Motor Bracket 1 1
13 | E06-11-3 Gear Head 1 1
14 | E01-90-01-3 Dampening Fountain Motor 1 1
15 [ 180-108 Lock Washer 9 9
16 | 117-487 Screw 2 2
17 [ 5803-12143 Adjusting Knob 2 2
18 | 5803-12035 Support Bracket 2 2
19 | 5803-12037 Flat Spring 2 2
20 | 184-104 Flat Washer 2 2
21 | 125-655 Screw 2 2
22 | 180-106 Lock Washer 2 2
23 | 117-370 Screw 2 2
24 | 5803-12066 Spring 2 2
25 | 5803-12032 Cap 2 2
26 | 5803-12067 Adjusting Shaft 2 2
27 | 5803-12031 Pin 2 2
28 | 5803-12027 Gear Stud 1 1
29 | 5803-12051 Spacer 1 1
30 | M25-09-3 Bushing Included in 31 1 1.
31 | 5803-12026A | Gear 1 1
32 | 170-108 Nut 6 6
33 | 5803-12128 2nd Form Roller Bracket 1 1
34 | 5803-12130 1st Form Roller Bracket 1 1
35 | 101-380 Screw 2 2
36 | 145-358 Set Screw 2 2
37 | 5803-12110 Pin 2 2
38 | 250-128.6 Bearing (Brg. 628zz) 2 2
39 | 181-406 E-Ring 5 5
40 | 5803-12011 Spacer 2 2
41 | 5803-12076A | Bracket 1 1
42 | 117-485 Screw 2 2
43 | 5803-12015 Bushing Included in 41 2 2
44 | 5803-12062 Spacer 1 1
45 | 5803-12024 Pin 1 1
46 | 145-356 Set Screw 1 1
47 | 122-800 Screw 1 1
48 | 183-205 Roll Pin 1 1
49 { 101-39-3 Oscillating Roller Drive Collar 1 1
50 | 5803-12025A | Drive Lever 1 1
51 | 258-650.3 Cam Follower (Brg. KR16XL.L/CF6UU) 1 1
52 | 241-1212.2 Bushing Included in 50 2 2
53 | 101430 Screw 1 1
54 | 258-858.1 " Drive Joint (PHS-8L) 1 1
55 | R-236-01 Nut 1 1
56 | 5803-12071 Screw 1 1
57 | 5803-12022 Drive Joint 1 1
58 | 251-202 Bearing (Brg. 1202) 1 1
59 [ 181-235 C-Ring 1 1
60 | 184-156 Flat Washer 1 1
61 | 117-362 Screw 1 1
62 | 5803-12043 Plate 1 1
63 | 122-056 Screw 3 3
64 | 117-515 Screw 3 3
65 | 5803-12074 Gear Stud Bracket 1 1
66 | 180-110 Lock Washer 3 3
67 | 117-565 Screw 3 3
68 | 5803-12072 Gear 1 1
69 | 250-002.6 Bearing (Brg. 6002zz) Included in 70 2 2
70 | 5803-12075A | Gear Hub 1 1

— 157 -




E2057

— 158 —




Dampening Section

Related Parts for NOP-Side Frame (1-P) E2057
BLDEX Parts No. Description Remarks Unit Per Assy
0. B252 | B252SF
71 | 5803-12125 Washer 1 1
72 | 5803-12126 Pivot Stud 1 1
73 | 122-112 Screw 4 4
74 | 145-360 Set Screw 3 3
75 | 5803-12073 Cam 1 1
76 | 5803-12161 Adjustment Pilot Bushing 2 2
77 | 5803-12173 Ductor Lever 1 1
78 | 145-506 Set Screw 1 1
79 | R11-89-3 Ductor Drive Link Pin 1 1
80 | 5803-12158 Spring 1 1
81 | 5803-12121 Pin 1 1
82 | X04-14-01-3 | Spring 2 2
83 | 5803-12079A | Ductor Drive Link 1 1
84 | 5803-05011 Bushing Included in 83 2 2
85 | 5803-12117 Pin 2 2
86 | 184-108 Flat Washer 2 2
87 { 5803-12078 Stud 1 1
88 | 5803-12077A | Lever 1 1
89 | 241-1212.1 Bushing Included in 88 2 2
90 { 184-112 Flat Washer 2 2
91 | 181-410 E-Ring 2 2
92 | 258-651.3 Cam Follower (Brg. KR19XLL/CF8UU) 1 1
93 | 5803-12077B | Lever and Cam Follower (15,32,88,92) 1 1
94 | 258-651.1 Cam Follower (Brg. KR19X/CF8) 1 1
95 | 5803-12084A | Lever 1 1
96 | 241-1216.1 Bushing Included in 95 2 2
97 | 5803-12119 Stud 1 1
98 | 5803-12068A | Drive Lever 1 1
99 { 5803-12063 Link 1 1
100 | EM04-25 Spring 1 1
101 | 5803-12114A | Release Lever 1 1
102 | 5803-12116 Stud 1 1
103 { 5803-12113 Solenoid Link 1 1
104 | 181-404 E-Ring 1 1
1051 183-182 Roll Pin 1 1
106 | E09-25-3 Solenoid (SD12M/72€2) 1 1
107 | 5803-12118 Solenoid Bracket 1 1
108 | 180-103 Lock Washer 4 4
109 | 125-608 Screw 4 4
110 | 125-712 Screw 2 2
111 | 184-105 Flat Washer 2 2
112 | 180-104 Lock Washer 2 2

- 159 —




E2058

NOP-Side

52.53.54

62.63.64

OP-Side

: 7
e
&

— 160 —




Dampening Section

Dampening Roller and Related Parts for OP-Side Frame (2-P) E2058
WINDE’J Parts No. Description Remarks Unit Per Assy
No. p252 [ P252SF
01 | 5803-11025 Water Stop Shaft 1 1
02 | R05-01-3 Water Stop 20 20
03 | 5803-11007 Fountain Roller Bushing NOP-S 1 1
04 [ 183-186 Roll Pin 1 1
05 | 5803-11043 Fountain Roller (384) 1 1
06 | 5803-11005 Cap 1 1
07 | 5803-11046A [ Dampening Fountain Tray 1 1
08 | 125-710 Screw 2 2
09 [ 184-105 Flat Washer 2 2
10 | 5803-11002 Fountain Tray Spreader 1 1
11 | 181-405 E-Ring 2 2
12 | 5803-12109 Bushing 2 2
13 | 5803-12003 Ductor Roller (36.50) 1 1
14 | 5803-12003A | Ductor Roller Assy (11~13) 1 1
15 | 5803-12049 Ductor Roller Cover ' 1 1
16 | 183-181 Roli Pin 2 2
17 | 5803-12034A [ Pawl 2 2
18 | 5803-12108 Cap Included in 17 2 2
19 | 5803-06013A | Latch 2 2
20 | 184-104 Flat Washer 6 6
21 | 125-656 Screw 4 4
22 | 5803-12005A [ Ductor Roller Bracket NOP-S 1 1
23 | 5803-12006A | Ductor Roller Bracket OoP-S 1 1
24 | 5803-12005B | Ductor Roller Bracket Assy (16~22) NOP-S 1 1
25 | 5803-12006B | Ductor Roller Bracket Assy (16 ~21,23) OP-S 1 1
26 [ 170-108 Nut . 1 1
27 | 180-108 Lock Washer 3 3
28 | 5803-12026A | Gear 1 1
29 { M25-09-3 Bushing Included in 28 1 1
30 | 5803-12051 Spacer 1 1
31 | 5803-12027 Gear Stud 1 1
32 | 5803-12131 Bushing Included in 22 NOP-S 1 1
33 | U01-15-3 Bushing Included in 23 OP-$ 1 1
34 | 185-2020.01 Collar 2 2
35 | 145-355 Set Screw 2 2
36 | 5803-12172 Ductor Frame Shaft 1 1
37 | 5803-12122 Ductor Bracket Spreader 1 1
38 | 183-229 Roll Pin 1 1
39 | 5803-12120 Ductor Lever 1 1
40 | 5803-12172A | Ductor Roller Frame Assy (24,25,32~139) 1 1
41 | 5803-12102 Oscillating Drive Shaft NOP-S 1 1
42 | 118-59-1A-3 Snubber 3 3
43 | 118-60-3 Nut 3 3
44 | 5803-12104 Bearing Included in 47, 48 2 2
45 | 5803-12105 Oscillating Roller Hub Included in 47, 48 2 2
46 | 117-530 Screw 3 3
47 | 5803-12103A | Oscillating Roller Drive Gear 1 1
48 | 5803-12097 Oscillating Roller (49.75¢) 1 1
49 | 5803-12097A | Oscillating Roller Assy (44 ~48) 1 1
50 | 5803-12098 Oscillating Roller Shaft 1 1
51 | 5803-12096 Roller Shaft Sleeve 1 1
52 | 5803-12159A | 2nd Form Roller (49.5¢) 1 1
53 | 5803-12164A | 2nd Form Roller (50.5¢) Option 1 1
54 | 5803-12166A | 2nd Form Roller for 3M Dampening Sleeve (53.49¢) Option 1 1
55 | 5803-12150 Form Roller Cover (49.5¢) 1 1
56 | R13-02-01-8 | Form Roller Cover (50.5¢/46.9¢) Option 2 2
57 | 5803-12151 3M Dampening Sleeve (53.496) Option 1 1
58 | 5803-03040 Form Roller Hub Included in 52~54, 62~64 4 4
59 | 250-152.6 Bearing (Brg. 6902zz) Included in 52~54, 62~64 4 4
60 [ 181-228 C-Ring 4 4
61 [ 5803-12163A | Form Roller Shaft 2 2
62 | 5803-12160A | 1st Form Roller (45.9%) 1 1
63 | 5803-12165A | 1st Form Roller (46.9¢) Option 1 1
64 | 5803-12167A | 1st Form Roller for 3M Dampening Sleeve (50.326) Option 1 1
65 | 5803-12171 Form Roller Cover (45.9¢) 1 1
66 | 5803-12149 3M Dampening Sleeve (50.32¢) Option 1 1
67 | 180-105 Lock Washer 2 2
68 | 125-731 Screw . 2 2
69 | 180-106 Lock Washer 5 5
70 | 117-381 Screw 4 4

— 161 —




E2058

NOP-Side

4

52.53.54

62.63.64

225
%52_93;’;, 481.9759)

- 162 —




No.Dampening Section

Dampening Roller and Related Parts for OP-Side Frame (2-P) E2058
NOEY b No. Description Remarks Unit Per Assy
No. B252 | P252SF
71 | CP18-52 Block 1 1
72 | 145-368 Set Screw 1 1
73 | 5803-11044 Fountain Roller Bushing OP-S 1 1
74 | 5803-03005 Screw 2 2
75 | 145-358 Set Screw 2 2
76 | 5803-12127 2nd Form Roller Bracket 1 1
77 | 5803-12129 1st Form Roller Bracket 1 1
78 1 117-365 Screw 1 1
79 | 5803-12143 Adjusting Knob 2 2
80 | 5803-12035 Support Bracket 2 2
81 | 5803-12175 Spring (Upper) 1 1
82 | 5803-12032 Cap 2 2
83 | 5803-12142 Adjusting Shaft (Upper) 1 1
84 | 5803-12031 Pin 2 2
85 | 5803-12037 Flat Spring 2 2
86 { 180-104 Lock Washer 2 2
87 | 125-655 Screw 2 2
88 | 117-370 Screw 4 4
89 | 5803-12174 Form Roller Hub 1 1
90 | 145-356 Set Screw 6 6
91 | 5803-03033 Form Roller Handle 3 3
92 | 5803-12033 Spring (Lower) 1 1
93 | 5803-12030 Adjusting Shaft (Lower) 1 1
94 | 5803-12011 Spacer 2 2
95 | 5803-12092 Bracket 1 1
96 | 117-485 Screw 2 2
97 | 5803-12094 Sleeve 1 1
98 | 5803-12110 Pin 2 2
99 | 250-128.6 Bearing (Brg. 628z2) 2 2
100 | 181-406 E-Ring 3 3
101 | 5803-12070 Form Roller Hub 1 1
102 | 5803-12061A | Lever 1 1
103 | 5803-12062 Spacer 1 1
104 | 122-800 Screw 1 1
105 | 5803-12063 Link 1 1

—~ 163 —




E2059

NOP-Side

(2-P)

—~ 164 —




Dampening Section

Related Parts for NOP-Side Frame (2-P) E2059
lle L. Unit Per Assy
Parts No. Description Remarks

No. $252 B252SF
01 | 5803-11015 Bracket 1 1
02 | 188-015 Key 1 1
03 | 145-404 Set Screw 1 1
04 | 5803-11012 | Sprocket 1 1
05 | 5803-11014 Motor Bracket 1 1
06 | E06-11-3 Gear Head 1 1
07 | E01-90-01-3 Dampening Fountain Motor 1 1
08 | 250-001.7 Bearing (Brg. 6001LLU) 2 2
09 | 5803-11011 Spacer 1 1
10 | 5803-11010 Bushing Bracket 1 1
11| 117-365 Screw 3 3
12 | 5803-11009 Sprocket 1 1
13 | 183-186 Roll Pin 1 1
14 ] 5803-11017 Chain 1 1
15 | 180-108 Lock Washer 6 6
16 | 117-487 Screw 2 2
17 | 5803-12143 Adjusting Knob 2 2
18 | 5803-12035 | Support Bracket 1 1
19 | 5803-12037 Flat Spring 2 2
20 | 184-104 Flat Washer 2 2
21 | 125-655 Screw 2 2
22 | 180-106 Lock Washer 4 4
23 | 117-370 Screw 2 2
24 | 5803-12175 Spring (Upper) 1 1
25 | 5803-12032 Cap 2 2
26 | 5803-12142 Adjusting Shaft (Upper) 1 1
27 | 5803-12031 Pin 2 2
28 | 5803-12130 1st Form Roller Bracket 1 1
29 | 5803-12128 2nd Form Roller Bracket 1 1
30 [ 101-380 Screw 2 2
31 | 145-358 Set Screw 2 2
32 1 5803-12161 Adjustment Pilot Bushing 2 2
33 | 5803-12110 Pin 2 2
34 | 250-128.6 Bearing (Brg. 6282z) 2 2
35| 181-406 E-Ring 5 5
36 | 5803-12011 Spacer 2 2
37 | 5803-12091B | Bracket 1 1
38 | 5803-04124 Needle Bearing Included in 37 2 2
39 | 117-485 Screw 2 2
40 | 5803-12062 Spacer 1 1
41 | 5803-12100 Guide Pin 1 1
42 | 5803-12024 Pin 1 1
43 | 145-356 Set Screw 1 1
44 | 122-800 Screw 1 1
45 | 183-206 Roll Pin 1 1
46 | 5803-12099 Guide 1 1
47 | 5803-12101A | Bracket 1 1
48 | 258-067 Needle Bearing (Brg. HMK1212) Included in 47 1 1
49 | 117-383 Screw 2 2
50 | 170-108 Nut 3 3
51 | 258-650.3 Cam Follower (Brg. KR16XLL/CF6UU) 1 1
521 241-12]2.2 Bushing Included in 53 2 2
53 | 5803-12025A | Drive Lever 1 1
54 | 101-430 Screw 1 1
55 | 258-858.1 Drive Joint (PHS-8L.) 1 1
56 | R-236-01 Nut 1 1
57 | 5803-12088 Screw 1 1
58 | 5803-12022 Drive Joint 1 1
59 | 251-202 Bearing (Brg. 1202) 1 1
60 | 181-235 C-Ring 1 1
61 | 5803-12043 Plate 1 1
62 | 122-056 Screw 3 3
63 | 145-360 Set Screw 2 2
64 | 5803-12173 Ductor Lever 1 1
65 | 145-506 Set Screw 1 1
66 | R11-89-3 Ductor Drive Link Pin 1 1
67 | 5803-12158 Spring 1 1
68 | 5803-12121 Pin 1 1
69 | 5803-12086A | Ductor Drive Link 1 1
70 | 5803-05011 Bushing Included in 69, 79 2 2

— 165 —




E2059

NOP-Side

T (2-P)

— 166 -




Dampening Section

Related Parts for NOP-Side Frame (2-P) E2059
INDEX|  parts No. Description Remarks Unit Per Assy
No. B252 | PB252SF
71 | 5803-12117 Pin 1 1
72 | 184-108 Flat Washer 2 2
73 | 5803-12083 Stud 1 1
74 | 5803-12087A | Lever : 1 1
75 | 241-1220.1 Bushing Included in 74 1 1
76 | 184-112 Flat Washer 1 1
77 | 181-410 E-Ring 1 1
78 | X04-14-01-3 Spring 1 1
79 { 5803-12085A | Link 1 1
80 | 5803-02017 Pin 1 1
81 | 117-380 Screw 2 2
82 | 5803-12144 Support Bracket 1 1
83 | 5803-12033 Spring (Lower) 1 1
84 | 5803-12030 Adjusting Shaft (Lower) 1 1
85 | 5803-12068A | Drive Lever 1 1
86 | 5803-12063 Link 1 1
87 | EM04-25 Spring 1 1
88 | 5803-12114A | Release Lever 1 1
89 [ 5803-12116 Stud 1 1
90 | 5803-12113 Solenoid Link 1 1
91 | 181-404 E-Ring 1 1
92 ] 183-182 Roll Pin 1 1
93 | E09-25-3 Solenoid (SD12M/72€2) 1 1
94 | 5803-12118 Solenoid Bracket 1 1
95 | 184-105 Flat Washer 2 2
96 | 125-712 Screw 2 2
97 | 180-103 Lock Washer 4 4
98 | 125-608 Screw 4 4
99 | 180-104 Lock Washer 2 2

— 167 -




E2060

| ‘ | NOP-Side




Delivery Section

Delivery Drive Mechanism E2060
INDEX Parts No. Description Remarks Unit Per Assy
No. B252 | B252SF
01 | 183-231 Roll Pin 1 1
02 | 5804-02066 Gear 1 1
03 |122-110 Screw 3 3
04 | M23-57-3 Bearing Retainer 1 1
05_1 250-205.6 Bearing (Brg. 62052z) Included in 06, 66 2 2
06 | 5804-02068A | Drive Shaft Bushing Bracket NOP-$ 1 1
07 1122-112 Screw 4 4
08 | 5803-12125 Washer 1 1
09 | 5804-02082 Spacer 1 1
10 | 250-002.6 Bearing (Brg. 6002z7) 2 2
11 | 5804-02083 Spacer 1 1
12 ] 181-232 C-Ring 1 1
13 | 117475 Screw 3 3
14 | 5804-02065 Flange 1 1
15 ]117-381 Screw 4 4
16 ] 180-106 Lock Washer 15 15
17 | 5804-02067 Gear 1 1
18 | 117-375 Screw 3 3
19 | 117-362 Screw 1 1
20 | 184-156 Flat Washer 1 1
21 | 5803-12126 Flange 1 1
22 | 180-105 Lock Washer 3 3
23 |117-520 Screw 3 3
24 | 5804-02064 Gear Stud 1 1
25 1117481 Screw 2 2
26 | 180-108 Lock Washer 6 6
27 | 5804-02043 Stud Pin 2 2
28 | 5804-02057 Guide Rail 2 2
29 1117-380 Screw 2 2
30 | 5804-02056 Delivery Gripper Receiving Cam Bracket 1 1
31 | 5804-02058 Delivery Gripper Receiving Cam 1 1
32 | 117-365 Screw 7 7
33 | 125615 Screw 4 4
34 | 180-103 Lock Washer 4 4
35 | E26-64-3 Sensor (EX-D200E) 1 1
36 | 5804-01011 Sensor Bracket 1 0
37 | 125-660 Screw 4 4
38 | 180-104 Lock Washer 6 6
39 | 5804-01015 Sensor Bracket 0 1
40 | 5804-06017 Guide Plate 1 1
41 | 5804-01010 Spreader 1 1
42 1117412 Screw 2 2
43 | E11-02-01-8 | Anti-Static Bar 1 1
44 | 5804-06016 Guide Plate 1 1
45 |117-425 Screw 2 2
46 | 181-032 C-Ring 2 2
47 | 5804-02078 Delivery Drive Gear 1 1
48 | 5804-02077 Flange 1 1
49 | 5804-02076 Chain Wheel NOP-S 1 1
50 | 184-108 Flat Washer 4 4
51 |117-480 Screw 3 3
52 | 145-358 Set Screw 1 1
53 | 184-106 Flat Washer 2 2
54 | 5804-02062 Drive Shaft 1 1
55 | 188-077 Key 1 1
56 | 101-466 Screw 4 4
57 | 5804-04030 Paper Guide Wheel Holder 4 4
58 | 5804-04028A | Paper Guide Wheel 4 4
39 | 5804-04029 Guide Wheel Tape Included in 58 4 4
60 | 182-252 Taper Pin 1 1
61 | 5804-02075 Chain Wheel OP-S 1 1
62 | 145-465 Set Screw 1 1
63 | 5804-02042 Spacer 2 2
64 | 145-460 Set Screw 1 1
65 | 5804-05046 Cam 1 1
66 i 5804-02094A | Drive Shaft Bushing Bracket OP-S 1 1
67 | 122-770 Screw 3 3
68 | 5804-02081 Spacer 1 1
69 | 258-651.3 Cam Follower (Brg. KR19X1.L/CF8UU) 1 1
70 | 5804-05037C | Cam Follower Lever (26,69 ~72) 1 1

—169 —




E2060




Delivery Section

Delivery Drive Mechanism - E2060
ﬂ‘“”“‘{ Parts No. Description Remarks Unit Per Assy
No. B252 | P252SF
71 | 170-108 Nut 1 1
72 | 5804-05050 Bushing 1
73 | 181-406 E-Ring 1 1
74 | 5804-04082 Pin 1 1
75 | 5804-05011 Link 1 1
76 | 5804-05056 Spring 1 1
77 | 145-512 Set Screw 1 1
78 | 170-106 Nut 1 1
79 | 5804-05013 Shoulder Screw (Eccentric) 1 1

- 171 -




E2061

NOP-Side

~

,'.-”\.
)

—-172 -

~ ~B252-SF

(NOP-S)




[

Delivery Section
Chain Guide and Gripper Bar E2061
DEXT Parts No. Descripﬁon Remarks Unit Per Assy
L No B252 |B252SF
01 |125-712 Screw 8 8
02 | 180-105 Lock Washer 30 30
03 | 117-365 Screw 6 6
04 | 180-106 Lock Washer 13 13
05 | 5804-02040 Stud 2 4
06 | 5804-02044 Stud 1 3
07 | 5804-02054 Chain Guide Rail 1 1
08 | 184-105 Flat Washer 6 6
09 | 125-715 Screw 10 10
10 | 5802-02045 Stud 1 2
11 ] 5802-02038 Stud 2 2
12 | 5804-02035 Chain Guide Rail 1 0
13 | 5804-04042 Chain Guide Rail 0 1
14 | 5804-04086 Guide Rail 0 1
15 ] 117-515 Screw 22 22
16 | 5804-04043 Guide Bracket 0 2
17 | 5804-04041 Chain Guide Rail 0 1
18 | 5804-02042 Spacer 1 2
19 | 5804-02039 Stud 2 4
20 | 5804-04044 Guide Rail 0 1
21 | 5804-02059 Stud 2 2
22 | 125-725 Screw 2 2
23 1125-731 Screw 1 1
24 | 5804-02055 Chain Guide Rail 1 1
25 | 5804-02036 Chain Guide Rail 1 1
26 | HC02-26 Slide Base 4 4
27 | CH02-23 Driven Sprocket Shaft Pilot Block 2 2
28 | HC02-36 Breather Adjustment Nut 2 2
29 | A03-24-3 Spring 2 2
30 | 5804-02032 Bracket 1 1
31 | A17-23-3 Breather Screw 2 2
32 | 5804-02015 Spacer 1 1
33 [181-235 C-Ring 2 2
b 34 ]250-202.6 Bearing (Brg. 6202zz) Included in 35 2 2
35 | 5804-02014A | Delivery Driven Sprocket 2 2
36 [ 145-358 Set Screw 5 5
37 | 5804-02031 Gripper Release Cam 1 1
38 [ 117-362 Screw 1 1
39 | 5804-02013 Driven Sprocket Shaft 1 1
40 | 117-370 Screw 3 3
41 | 258-650.3 Cam Follower (Brg. CF6UU/KR16XLL) 3 3
42 [ 5804-02095 Gripper Operating Lever 3 3
43 1170-106 Nut 3 3
44 | 5804-02095A | Gripper Operating Lever Assy (04,41 ~43) 3 3
45 | 5804-02092 Spacer 12 12
46 | 5804-02090 Spring NOP-S 6 6
47 | 5804-02091 Collar 12 12
48 | 5804-02085 Gripper Shaft 3 3
49 | 5804-02089 Spring OP-S 6 6
50 | 145-506 Set Screw 6 6
51 [ 152-28-3 Collar 6 6
52 }101-510T Screw 48 48
53 | 5804-02088 Gripper Finger Holder 24 24
54 | 5804-02086 Gripper Finger _ 24 24
55 | 5804-02087 Gripper Finger Bracket 24 24
56 |101-358 Screw 24 24
57 [ 5804-02086A | Gripper Finger Assy (52~56) 24 24
58 1243-619 Bushing Included in 59 6 6
59 |5804-02084A | Gripper Bar 3 3
60 | 243-617 Bushing Included in 59 6 6
61 | 5804-02084B | Gripper Bar Assy (04, 40,44 ~51,57,59) 3 3
62 | 5804-02030A | Chain Joint Bracket 6 6
63 | 5804-02023 Pin 6 6
64 | 184-104 Flat Washer 12 12
65 | 181-403 E-Ring 12 12
66 | 5804-02029A | Chain Including 62~65 OP-S 1 1
67 | 5804-02029B | Chain Including 62~65 NOP-S 1 1
Q 68 [ HC02-27 Bracket 1 1
69 | KP-27 Spacer 1 1
70 | 122-162 Screw 6 6

—173 -




E2061

NOP—Side‘:‘ /;l
@{ 4/@ i

—174 -




Delivery Section

Chain Guide and Gripper Bar E2061
M Parts No. Description Remarks Unit Per Assy
No. 252 | P252SF
71 | 145-356 Set Screw 2 2
72 | PS-14 Collar 2 2

—175 -




E2062

Ry 01?‘2 0 v

127 NOP-Side
@\ %] ) ‘ 08 A
o , ,
o 19 Ve / CJ 0 ‘f

16 0 \' % 4 @ :1

o0 ~8° ¢
—'@ ~
2 >
18 ~ ¢
-7 €
f U<
2 Pid i~ 0 ¢ Vs

OP-Side

—176 —




Delivery Section

Front Guide and Side Jogger E2062
INDEX|  Parts No. Description Remarks Unit Per Assy
No. B252 | B252SF

01 | 181-406 E-Ring 2 2
02 | 184-108 Flat Washer 2 2
03

04 | 5804-03037 Link 1 1
05 | 117-365 Screw 2 2
06 | 5804-03027 Bracket 1 1
07 | 170-108 Nut 1 1
08 | 180-108 Lock Washer 3 3
09 | 5804-03025 Pin 1 1
10 | 5804-03014A | Delivery Guide Operating Lever 1 1
11 | 5804-03026 Shoulder Screw 1 1
12 ]117-368 Screw 2 2
13 | 180-106 Lock Washer 8 8
14 | 5804-03016A | Bracket 1 1
15 | M22-78-3 Bushing Included in 14 2 2
16 | 5804-03024 Spring 1 1
17 | 183-206 Roll Pin 1 1
18 | 5804-03028 Delivery Guide Drive Cam 1 1
19 | 117-515 Screw 4 4
20 | 180-105 Lock Washer 16 16
21 | H30-15-3 Pin 1 1
22 | A14-09-3 Spring 1 1
23 | 183-186 Roll Pin 1 1
24 | 5804-03032A | Front Guide Shaft Lever 1 1
25 | H07-30-3 Eccentric Pin 1 1
26 | 117-465 Screw 2 2
27 | 117-362 Screw 6 6
28 | DI-46 Jogger Pinion Gear 2 2
29 |183-151 Roll Pin 2 2
30 | 5804-03022 Shaft 1 1
31 | 183.207 Roll Pin 1 1
32 | 5804-03017 | Shaft 1 1
33 ] 5804-03012 Side Guide Bracket NOP-S 1 1
34 | 5804-03015 Jogger Rack 2 2
35_| 5804-03008 Side Jogger NOP-S 1 1
36 | DI-60-1A Guide Piece 4 4
37 | 145-362 Set Screw 2 2
38 | 5804-03009 Side Jogger OP-S 1 1
39 | 181-406 E-Ring 4 4
40 | 5804-03010 Side Guide Bracket OP-S 1 1
41 | H37-26-3 Spacer 2 2
42 | 117-508 Screw 2 2
43 [ DJ-64-1 Jogger Snubber 2 2
44 | 118-62-3 Sprin 2 2
45 | DJ-66-1 Snubber Case 2 2
46 | 170-112.3 Nut 2 2
47 | 170-105 Nut 2 2
47 | 5804-03013 Block 1 1
49 | A05-09-3 Universal Joint 2 2
50 | 5804-03021 Side Jogger Shaft NOP-S 1 1
51 | 5804-03020 Adjusting Bracket for Side Jogger NOP-S 1 1
52 |5 | Shaft 1 1
53 | 183-185 Roll Pin 2 2
54 | DJ-55-1B Handle NOP-S 1 1
55 | C1-62-01 Name Plate Included in 54 1 1
56 | 181-016 C-Ring 1 1
57 | 5804-03001 Front Guide Shaft 1 1
58 | 183-208 Roll Pin 9 9
59 | 5804-03030 Bevel Gear 2 2
60 | 5804-03007 Front Guide 5 5
61 |122-110 Screw 10 10
62 | 5804-03005 Front Guide Bracket 5 5
63 | 5804-03007A | Front Guide Assy (60~62) 5 5
64 | 5804-03011 Side Jogger Shaft OP-S 1 1
65 | 5804-03019 Adjusting Bracket for Side Jogger OP-S 1 1
66 | DJ-55-1A Handle OP-S 1 1
67_] CI-62 Name Plate Included in 66 1 1
68 | 5804-03002 ! Paper Stripper Shaft 1 1
69 | 5804-03003 Bracket 2 2
70 | 5804-03006 Paper Stripper 4 4

—-177 -




E2062

e 01?% %

2 13 NOP-Side &
%] 07
% ’ - : 04 LB—dy <& %
14 y o ) /
18 / o 9 00— %
~ & | N
Fe e S8 72\
SN

19
16

10

s @'

2

2 @/\M > 60 % d

k B 74 ¢ r3 /’/ 6 ~0 -’
LaSSa o < 6 . n_-
~. ¢ °
' \> ~ '\‘ /' » ‘

OP-Side

—178 —




Delivery Section

Front Guide and Side Jogger E2062
“;,‘;"’J Parts No. Description Remarks Unit Per Assy
. B252 | B252SF
71 | 117-512 Screw 8 8
72 | 117-370 Screw 4 4
73 | 5804-03004 Paper Stripper Bracket 4 4
74 | 5804-03006A | Paper Stripper Assy (20,70~73) 4 4
75 | 5804-03031 Holding Finger 2 2
76 | 5804-03029 Bevel Gear 2 2
77 | 183-179 Roll Pin 2 2
78 | 5804-03033 Screw 2 2
79 | 183-192 Roll Pin 2 2
80 | 5804-03034 Shaft 1 1
81 | M04-46-3 Collar 1 1
82 | 5804-03035A | Bracket 1 1
83 | 145-506 Set Screw 1 1
84 | KG-55 Spring 1 1
85 | EAOl-16A Cam 1 1
86 | 145-406 Set Screw 1 1
87 | E10-38-3 Limit Switch (S-5GL2) 1 1
88 | 180-103 Lock Washer 2 2
89 | 125-606 Screw 2 2
90 | 5804-03036 Cover 1 1
91 | 180-104 Lock Washer 2 2
92 | 125-656 Screw 2 2
93 | 170-103 Nut 2 2
94 | 5804-03035B | Delivery Jam Detector Assy (79~93) 1 1

—-179 —




E2063

89

— 180 -




Delivery Section

Related Parts for Delivery Pile Ratchet Plate E2063
Parts No. Description Remarks Unit Per Assy
No. B252 | B252SF
01 [127-42-3 Spacer 2
02 | 5104-05034A | Raichet Plate 1 1
03 | 180-108 Lock Washer 1 1
04 |117-465 Screw 1 1
05 | 122-765 Screw 3 3
06| X16-93-3 Spacer 1 1
07 | EA02-04 Shoulder Screw 1 1
08 [ EA02-03 Drive Pawl 1 1
09 | 5104-05005 Worm Gear 1 1
10 | 5104-05027 Spacer 1 1
11 | 125-656 Screw 2 2
12 | 180-104 Lock Washer 2 2
13 | EA02-06 Plate Spring 1 1
14 | 183-210 Roll Pin 1 1
15_| EAQ2-05 Crank Handle Coupling Lever 1 1
16 | 180-106 Lock Washer 5 5
17 | 170-106 Nut 1 1
18 | 5104-05030A | Crank Handle 1 1
19 | EA02-02 Ratchet Wheel 1 1
20 | 122-125 Screw 4 4
21 | 183-209 Roll Pin 2 2
22 | A02-12.3 Crank Handle Coupling 2 2
23 | A02.27-3 Spacer 2 2
24 | 5804-05007A | Drive Pawl Bracket 1 1
25 | 183-185 Roll Pin 1 1
26 | A02-26-3 Spring 1 1
27 | 5104-05012A | Drive Pawl 1 1
28 | 181-405 E-Ring 1 1
29 | A02-46-3 Bevel Gear
30 | 5804-05031 Ratchet Drive Link 1 1
31 | 5804-05032 Link 1 1
184-106 Flat Washer 2 2
33 | 125-765 Screw 2 2
34 | 181-404 E-Ring 1 1
35 | 5104-05035 Spacer 1 1
36 | A02-17-3 Ratchet Wheel 1 1
37 | A02-14-1A-3 | Bevel Gear 1 1
38 | 183-179 Roll Pin 1 1
39 |183-206 Roll Pin 1 1
40 : 183-207 Roll Pin 3 3
41 | 183-201 Roll Pin 2 2
42 | 5804-05002A | Worm Bracket 1 1
43 | 5104-05008 Worm Shaft 1 1
44 | A03-31-3 Bushing Included in 42 1 1
45 | 258-351.1 Plate for Needle Bearing (Brg. AS1101) 2 2
46 | 258-351 Needle Bearing (Brg. AXK1101) 1 1
47 | 5104-05006 Worm 1 1
48 | A02-10-3 Bushing Included in 42 1 1
4 A02-08-3 Bushing Included in 42 1 1
50 | 5804-05004 Shaft 1 1
51 | 5804-05022 Chain Sprocket 1 1
52 |5804-05024 | Chain 1 1
53 | 5804-05036 Bracket 1 1
54 | 180-105 Lock Washer 3 3
55 _| 5804-05028 Spring Pin 1 1
56 | R11-60-01-3 Spring 1 1
37 | 5104-05014B | Ratchet Release Lever (Auto) 1 1
58 243610 Bushing Included in 57 1 1
59 | 181-406 E-Ring 1 1
60 | 125-606 Screw 4 4
61 | 180-103 Lock Washer 4 4
62 | 5104-05025 Solenoid Bracket 1 1
63 | 184-105 Flat Washer 2 2
64 [117-510 Screw 2 2
65 | E09-25-3 Solenoid (SD12M, 72Q) 1 1
66 | 183-182 Roll Pin 1 1
67 | 5804-05049 Solenoid Link 1 1
68 |117-370 Screw 2 2
69 | 5804-05030 Handle Shaft 1 1
70 | 181-410 E-Ring 2 2

— 181 -




E2063

16

53

69

70

7

18

21

- 182 —



Delivery Section

Related Parts for Delivery Pile Ratchet Plate E2063
INDEX it P
Parts No. Description Remarks Unit Per Assy
No. 252 | B252SF
71 | 5804-05029 | Chain Sprocket 1 1

— 183 —




E2064

— 184 —




Delivery Section

Back Guide (B252) E2064
[oed . Unit Per Assy
Parts No. Description Remarks
No. B252 | B252SF
01 | 5804-03038 Link 1 1
02 | 5804-04070 Delivery Shaft 1 1
03 | 5804-04082 Pin 3 2
04 | 145-505 Set Screw 3 2
05 | 5804-04071 Lever 3 2
06 | 183-208 Roll Pin 3 2
07 | 117-512 Screw 4 0
08 | 180-105 Lock Washer 4 0
09 | 5804-04075 Back Guide Slider Cover 1 0
10 | X04-14-01-3 | Spring 1 0
11 | 5804-04072 Shaft 1 0
12 | 5804-04073 Back Guide Slider 1 0
13 | 145-356 Set Screw 1 0
14 | 4206-03012 Link 1 0
15 | 184-108 Flat Washer 3 0
16 | 181-406 E-Ring 5 0
17 | 117-365 Screw 2 0
18 | 180-106 Lock Waser 4 0
19 | 5804-04090 Back Guide Rack 1 0
20 | H37-26-3 Spacer 1 0
21 | 125-710 Screw 1 0
22 | 5804-04074A | Back Guide Slider Bracket 1 0
23 | 101-470 Screw 2 0
24 | 180-108 Lock Washer 2 0
25 | 5804-04023 Paper Guide 2 0
26 | 170-112.3 Nut 1 0
27 | DI-66-1 Snubber Case 1 0
28 | 118-62-3 Spring 1 0
29 | DJ-64-1 Snubber 1 0
30 | 5804-04076 Back Guide Bracket 1 0
31 | 5804-04089 Back Guide 1 0
32 | DI-60-1A Guide Piece 2 0
33 | 145-506 Set Screw 1 0
34 | 180-104 Lock Washer 4 0
35 | 125-658 Screw 4 0
36 | 5804-04017 Pinion Gear 1 0
37 | 183-181 Roll Pin 1 0
38 | 5804-04077 Pinion Gear Shaft 1 0
39 | A05-09-3 Universal Coupling 1 0
40 | 183-183 Roll Pin 2 0
41 | 5804-04078 Connection Shaft 1 0
42 | A19-56-3 Universal Coupling 1 0
43 | 5804-04027 Handle Shaft 1 0
44 | 5804-04025 Handle Bracket 1 0
45 | 181-410 E-Ring 1 0
46 | A02-12-3 Crank Handle Coupling 1 0
47 | 5104-05030A | Crank Handle 1 0
48 | 117-370 Screw 2 0
49 | 183-209 Roll Pin 1 0

—185—




E2065

— 186 —




Delivery Section

Sheet Breake ($252-SF) , E2065
INDEX!  parts No. Description Remarks Unit Per Assy
No. B252 | B252SF
01 | 5804-04054 Rack 0 2
02 |122-112 Screw 0 4
03 | 5804-04059 Plate 0 2
04 | 5804-04058 Gear 0 2
05 | 5804-04046 Bracket NOP-S 0 1
06 | 117-381 Screw 0 2
07 | 180-106 Lock Washer 0 8
08 | 145-506 Set Screw 0 9
09 |183-186 Roll Pin 0 2
10 | 5804-04048 Bracket NOP-S 0 1
11 | 5804-04069 Spacer 0 2
12 | 5804-04049 Paper Guide 0 4
13 | 5804-04056 | Paper Guide Shaft 0 1
14 | 5804-04065A | Back Guide 0 1
15 | 122-108.1 Screw 0 4
16 | 181-406 E-Ring 0 2
17 | DJ-60-1A Guide Piece 0 2
18 | 145-510 Set Screw 0 4
1 5804-04061 Bracket 0 2
20 | 5804-04050B | Hose Bracket 0 1
21 | 5804-04062 Air Nozzle 0 2
22 | 250-001.6 Bearing (Brg. 6001zz) 0 4
23 | 181410 E-Ring 0 4
24 | 5804-04051 Air Shower Pipe 0 2
25 | 5804-04057 Gear 0 2
26 | 5804-04053 Handle Shaft 0 1
27 ] 145-508 Set Screw 0 2
28 | 152-28-3 Collar 0 1
29 | 5804-04055 Shaft 0 2
30 | 5804-04066 Sprocket 0 2
31 | M58-09-3 Spacer 0 2
32 | 5804-04045 Bracket OP-S 0 1
33 1 5804-04047 Bracket OP-S 0 1
34 | 5804-04060 Plate 0 1
35 1117-370 Screw 0 6
36 | 5804-04052 Handle Bracket 0 1
37 | A02-12-3 Crank Handle Coupling 0 1
38 | 5104-05030A | Crank Handle 0 1
39 | 183-209 Roll Pin 0 1

— 187 -




E2066




Delivery Section

Air Shower and Spray Bottle E2066
I L. Unit Per Assy
m"'ﬁ Parts No. Description Remarks
No. B252 | P252SF
01 [ 101-381 Screw 2 2
02 | 184-106 Flat Washer 2 2
03 | 5804-06003 Arm 2 2
04 | 5804-06002 Arm 2 2
05 | 5101-12016 Hose 4 4
06 | CHO06-03 Elbow 4 4
07 | A07-37-3 Jet 4 4
08 [ 117-365 Screw 1 1
09 [ 180-106 Lock Washer 7 7
10 | 145-506 Set Screw 1 1
11 | 5804-06008 Bracket 1 1
12 | 5804-06001 Air Shower Pipe 1 1
13
14 | 5804-01006 Frame Spreader 1 1
15 | 170-106 Nut 2 2
16 | CH06-23 Nut 1 1
17 | 180-108 Lock Washer 4 4
18
19 | 117-465 Screw 2 2
20 | 5101-12014 Hose 1 1
21 | 5804-06009 Elbow 1 1
22 | 5101-12025 Hose 1 1
23 | 183-185 Roll Pin 1 1
24 | 5804-06006 Valve Shaft 1 1
25 | 183-180 Roll Pin 2 2
26 | 5804-06004B | Valve Bracket 1 1
27 | 184-112 Flat Washer 1 1
28 | 181410 E-Ring 1 1
29 | H13-14-3 Air Control Knob 2 2
30 | 145410 Set Screw 2 2
31 | 5804-06007 Valve Bracket 1 1
32 | 180-105 Lock Washer 4 4
33 | 125-710 Screw 4 4
34 | CHO6-17 Hose Joint 1 1
35 | DS-05 Nut 3 3
36 | 5101-12005 Hose 1 1
37 | E09-43-3 Valve Solenoid 1 1
38 | 5804-06010 Valve Solenoid Bracket 1 1
39 | 125-760 Screw 2 2
40 | DS-04 Elbow 2 2
41 | 5101-12017 Hose 1 1
42 | 5804-06011 Bracket 1 1
43 | 101-360 Screw 2 2
44
45 | 5804-06013 Hose Joint 1 1
46 | A07-16-1B-3 | Bottle Top 1 1
47 | A07-20-3 Packing 1 1
48 | A07-19-3 Spray Bottle 1 1
49 | 125-658 Screw 4 4
50 | 180-104 Lock Washer 4 4
51 | A07-26-3 Clamp Knob 1 1
52 | A07-24-01-3 | Holding Plate 1 1
53 | A07-25-3 Bottle Clamp 1 1
54 | A07-16-1C-3 | Spray Bottle Assy (29,30,46 ~53) 1 1

— 189 —




E2067

NOP-Side

— 190 -




Delivery Section
Delivery Tray and Delivery Cover Panel E2067
INDEX!|  parts No. Description Remarks Unit Per Assy
No. B252 | B252SF
01 | 117-465 Screw 2 2
02 | 180-108 Lock Washer 2 2
03
04 | 5804-01008B | Delivery Frame NOP-S 1 1
05 | 5804-05005 Chajn Stop 4 4
06 | 183-209 Roli Pin 2 2
07 | A02-53-3 Upper Pile Sprocket 2 2
08 | 5804-05003 Upper Pile Sprocket Shaft 1 1
09 | 5804-05014 Spacer 1 1
10
11 | 5804-01009B | Delivery Frame NOP-S 1 1
12 1 125-710 Screw 4 4
13 | 180-105 Lock Washer 8 8
14 | E24-11-3 Fluorescent Work Light Holder 1 1
15 | E24-12-3 Fluorescent Work Light 1 1
16 | A26-18-30-3 | Fluorescent Work Light Bracket 2 2
17 | E24-13-3 Glow Lamp 1 1
18 | E24-11-1A-3 | Fluorescent Work Light Assy (14,15,17) 1 1
19 | 5804-01005 Fluorescent Work Light Cover 1 1
20 | 5804-01004 Delivery Frame Quter Spreader 1 1
21 | 180-106 Lock Washer 12 2
22 |117.358 Screw 4 4
23 1125610 Screw 4 4
24 | 180-103 Lock Washer 4 4
25 | E26-72-3 Delivery Table Receding Sensor (GTL3) NOP-S 1 1
26 | 5804-05060 Sensor Bracket 2 2
27 | 184-105 Flat Washer 4 4
28 | 117-508 Screw 4 4
29 | 5804-05044 Chain Delivery Cover Panel NOP-S 1 1
30 | 117-515 Screw 8 8
31 |184-106 Flat Washer 8 8
32 | 5804-05020 Bracket 2 2
33 | 5804-05045 Sensor Bracket 1 1
34 | E10-123 Sensor (RS-1) 1 1
35 | 125-608 Screw 4 4
36 | H09-29-1A-3 | Chain Weight 2 2
37 | 5804-05026B | Chain NOP-S 1 1
38 | E10-14-3 Magnet 1 1
39 | CHO5-12 Magnet Bracket 1 1
40 | 122-006 Screw 2 2
41 | 5804-05016A | Delivery Tray 1 1
42 | 5804-05015A | Delivery Table 1 1
43 | H12-13-3 Delivery Table Guide Roller 4 4
44 | 5804-05026A | Chain OP-S 1 1
45 | E26-73-3 Delivery Table Receding Sensor (GTR3) OP-S 1 1
46 | 5804-05043 Chain Delivery Cover Panel OP-S 1 1

- 191 —




E2068

03
o
0
01
02

DETAIL A

?—06

09
10

DETAIL B

DETAIL E 13 e
17— . DETAIL H of
- 2 02
N W\
DETAIL G 03 ”

DETAIL 1

B252 Cover(OP-Side)

—-192 —




Cover (B252/0P-Side) E2068
MNDEX | parts No. Description Remarks Unit Per Assy
No. p252 | p252SF
01 | 5805-02421 | Bracket 1 0
02 | 5805-02052A | Knob 4 0
03 | 180-105 Lock Washer 52 0
04 | 117-515 Screw 20 0
05 ] 125-710 Screw 14 0
06 1125615 Screw 6 0
07 | 5805-02103 | Limit Switch Bracket 3 0
08 | E10-40-08-3 | Limit Switch (V-102-1A4) 3 0
09 | 180-103 Lock Washer 38 0
10 |170-103 Nut 38 0
11 | 122-062 Screw 4 0
12 | 5805-18001 | Control Panel Bracket 1 0
13 | 180-104 Lock Washer 6 0
14 _| 170-104 Nut 4 0
15 | E53-67-2A-3 | Main Switch 1 0
16 | 5805-18005_ | Main Switch Bracket 1 0
17 1117-410 Screw 2 0
18 | 5805-02012 | Feeder Cover 1 0
19 1117-512 Screw 8 0
20 | 117-525 Screw 12 0
21 | 5805-02058 | Cover 1 0
22 | 5805-02426 | Cover 1 0
23 | 5805-02363A | Access Cover 1 0
24 | 5805-02061 | Access Cover 1 0
25 | 5805-02047 | Cover Panel 1 0
26 | 125-712 Screw 5 0
27 | 5805-02412 | Cover 1 0
28 [ 117-510 Screw 9 0
29 | 101-512 Screw 6 0
30 | 5805-02057 | Base Cover 1 0
31 | 5805-02038 | Stud Pin 3 0
32 | 5805-02411 | Cover 1 0
33 | 5805-02410 | Cover 1 0
34 | 5805-02431 | Stud Pin 1 0
35 | 5805-02352 | Cushion 1 0
36 ]122-110 Screw 4 0
37 | 5805-02350 | Tray 1 0
38 | 5805-02059 | Cover 1 0
39 | 5805-02362 | Access Cover 1 0
40 | 5805-02060 | Cover 1 0
41 | 5805-02041 | Stud Pin 3 1
42 | 5805-02068A | Base Cover 1 0
43 | 5805-02067A | Base Cover 1 0
44 | 184-105 Flat Washer 2 0
45 | 5105-02036 | Hinge 4 0
46 | 5805-02346 | Cushion 1 0
47 | 5805-02345 | Tray 1 0
48 | 5805-02418 | Cover 1 0
49 | 5805-02035 | Bracket 1 0
50 | 170-105 Nut 5 0
51 | 5805-02069 | Delivery Frame Cover 1 0
52 |181-403 E-Ring 2 0
53 | 5105-02053A ] Link 1 0
54 | 5805-02419 | Bracket 1 0
55 | 5205-02030 | Magnet 1 0
56 |184.103 Flat Washer 2 0
57 1125-608 Screw 2 0
58 | 5805-02305 | Bracket 1 0
5 5805-02422 | Stud Pin 3 0
60 | 5805-02420 | Plate 1 0

— 193 -




E2069

DETAIL A

DETAIL B

JL

01
P
osg @ﬁ\oa
07

® DETAIL C

B252 Cover(NOP-Side)

—194—




Cover (B252/NOP-Side) E2069

&NDEX Parts No. Description Remarks Unit Per Assy

No. B252 | B252SF
01 | 5805-02424 Stud Pin 4 0
02 | 125-615 Screw 4 0
03 | 5805-02103 Limit Switch Bracket 2 0
04 | 180-105 Lock Washer 38 0
05 | 125-710 Screw 10 0
06 | E10-40-08-3 | Limit Switch (V-102-1A4) 2 0
07 | 180-103 Lock Washer 4 0
08 | 170-103 Nut 4 0
09 | 5805-02351 Cushion 1 0
10 | 5805-02349 Tray 1 0
11 | 122-110 Screw 8 0
12 | 5805-02230 Stud Pin 2 0
13 | 5805-02413A | Printing Head Frame Cover (1-P) 1 0
14 | 117-512 Screw 24 0
15 | 5805-02052A | Knob 4 0
16 | 5805-02044 Stud Pin 2 0
17 | 5805-02070A | Feeder Cover | 0
18 | 180-105.01 Lock Washer 2 0
19 | 125-712.01 Screw 2 0
20 | 5805-02303 Cover Plate 1 0
21 | 5805-02071A [ Cover 1 0
22 | 101-512 Screw 2 0
23 | 5805-02415 Base Panel Cover 1 0
24 | 117-530 Screw 6 0
25 | 5805-02342 Cushion 1 0
26 | 5805-02341 Tray 1 0
27 | 5805-02332 Cushion 1 0
28 | 170-105 Nut 7 0
29 | 5805-02329 Tray 1 0
30 | 5805-02212 Cover 1 0
31 | 5805-02353 Too! Hanger 1 0
5805-02232 i 7 0
33 | 5805-02414A | Printing Head Frame Cover 2-p) 1 0
34 | 5805-02078 Delivery Frame Cover 1 0
35 | 5805-02080 Bracket 2 0
36 | 117-515 Screw 5 0
37 | 5805-02445 Cover Plate 1 0
38 | 5805-02304 Bracket 2 0
39 | 125-712 Screw 4 0
40 | 5805-02287 Bracket 1 0
41 | 5805-02046 Bracket 1 0

— 195 -




01
02
@{%/03

04

V/\'@
DETAIL A

06

E 307

02 o > 08

09

10

DETAIL B

DETAIL E

DETAIL H

02 01
03
DETAIL G W\
02

B DETAIL

B252-SF Cover(OP-Side)

— 196 —

63

$

04

I

s
1

J

[
s

DETAIL K




Cover (B252-SF/OP-Side) E2070
'NDE"‘ Parts No. Description Remarks Unit Per Assy
No. B252 | P252SF
01 | 5805-02421 Bracket 0 2
02 { 180-105 Lock Washer 0 60
03] 117-515 Screw 0 22
04 | 5805-02052A | Knob 0 4
05| 125-710 Screw 0 16
06 | 125-615 Screw 0 6
07 | 5805-02103 Limit Switch Bracket 0 3
08 | E10-40-08-3 | Limit Switch (V-102-1A4) 0 4
09 | 180-103 Lock Washer 0 40
10 | 170-103 Nut 0 40
11| 122-062 Screw 0 4
12 | 5805-18007 Control Panel Bracket 0 1
13 | 180-104 Lock Washer 0 6
14 ] 170-104 Nut 0 4
15 | E53-67-2C-3 | Main Switch 0 1
16 | 5805-18005 Main Switch Bracket 0 1
17| 117-410 Screw 0 2
18 | 5805-02214 Feeder Cover 0 1
19 | 5805-02215A ] Feeder Base Cover 0 1
20 | 117-525 Screw 0 8
21 | 5805-02058 Cover 0 1
22 | 117-512 Screw 0 9
23 | 5805-02426 Cover 0 1
24 { 117-530 Screw 0 7
25 | 5805-02363A | Access Cover 0 1
26 | 5805-02061 Access Cover 0 1
27 | 5805-02047 Cover Panel 0 1
28 | 117-510 Screw 0 7
29 | 125-712 Screw 0 7
30 | 184-105 Flat Washer 0 2
31 [ E-103-01 Handle 0 1
32 | 5105-02036 Hinge 0 4
33 | 5805-02352 Cushion 0 1
341 122-110 Screw 0 4
35 [ 5805-02350 Tray 0 1
36 | 5805-02038 Stud Pin 0 3
37 | 5805-02059 Cover 0 1
38 | 5805-02412 Cover 0 1
39 | 5805-02411 Cover 0 1
40 | 5805-02431 Stud Pin 0 1
41 | 5805-02217A | Base Cover 0 1
42 | 5805-02068A | Base Cover 0 1
43 | 101-512 Screw 0 4
44 | 5805-02346 Cushion 0 1
45 | 5805-02345 Tray 0 1
46 | 5805-02362 Access Cover 0 1
47 | 5805-02060 Cover 0 1
48 | 5805-02418 Cover 0 1
49 | 5805-02035 Bracket 0 1
50 | 5805-02041 Stud Pin 0 3
51 | 5805-02439A | Base Cover 0 1
52 | 170-105 Nut 0 5
53 | 5805-02440 Delivery Frame Cover 0 1
54 | 125-615 Screw 0 2
55 | 5805-02357 Limit Switch Bracket 0 1
56 | 5805-02419 Bracket 0 1
57 | 5205-02030 Magnet 0 1
58 | 184-103 Flat Washer 0 2
59 | 125-608 Screw 0 2
60 | 5805-02305 Bracket 0 1
61 | 5805-02422 Stud Pin 0 3
62 | 5805-02420 Plate 0 1
63 | 5805-02039 Stud Pin 0 1
64 | 181-403 E-Ring 0 2
65 | 5105-02053A | Link 0 1

— 197 —




E2071

DETAIL A

DETAIL B

DETAIL D

DETAIL C

B252-SF Cover(NOP-Side)

— 198 —



Cover (§252-SF/NOP-Side) E2071
X e No. Description Remarks Unit Per Assy
No. B252 | B252SF
01 | 5805-02364 | Bracket 0 3
02 | 180-105 Lock Washer 0 45
03 | 117-510 Screw 0 7
04 | 117-515 Screw 0 9
05 | 5805-02035 | Bracket 0 3
06 | 5805-02365 | Cover Plate 0 1
07 | 5805-02424 | Stud Pin 0 p)
08 | 5805-02103 | Limit Switch Bracket 0 2
09 | 125-615 Screw 0 4
10 | 125-710 Screw 0 10
11_| E10-40-08-3 | Limit Switch (V-102-1A4) 0 2
12 | 180-103 Lock Washer 0 4
13 | 170-103 Nut 0 4
14_| 5805-02351 | Cushion 0 1
15 [ 5805-02349 Tray 0 1
16 | 122-110 Screw 0 ]
17 | 5805-02230 | Stud Pin 0 2
18 | 5805-02413A | Printing Head Frame Cover (1-P) 0 1
19 | 117-530 Screw 0 7
20 | 117-512 Screw 0 19
21 | 5805-02052A | Knob 0 4
22 | 5805-02220 | Feeder Cover 0 1
23 | 180-10501 | Lock Washer 0 4
24 | 125711201 | Screw 0 4
25 | 5805-02291 | Cover Plate 0 1
26 | 5805-02441A | Cover 0 1
27 | 101-512 Screw 0 2
28 | 5805-02415 | Base Panel Cover 0 1
29 | 5805-02342 | Cushion 0 1
30 | 5805-02341 | Tray 0 1
31 | 5805-02332 | Cushion 0 1
32| 170-105 Nut 0 7
33 | 5805-02329 | Tray 0 1
34 | 5805-02212 | Cover 0 1
35 | 580502353 | Tool Hanger _ 0 1
36 | 5805-02232 | Stud Pin 0 7
37 | 5805-02414A | Printing Head Frame Cover 2-P) 0 1
38 | 5805-02078 | Delivery Frame Cover 0 1
39 | 5805-02080 | Bracket 0 2
40 | 5805-02442 | Cover 0 1
41 | 5805-02246 | Bracket 0 1

- 199 —




E2072

DETAIL A

28 Feeder Side

OP-Side DETAIL H

@ 09 DETAIL G DETAIL I

Delivery Side o

05

’ :\,, g .! 78 ‘ i r/76
77
DETAIL F 20 7:7 g

DETAIL K DETAIL J

—200 -




Cover E2072
n;;;!ix Parts No. Description Remarks Unit Per Assy
. B252 B252SF
01 | 145-408 Set Screw 7 7
02 | CK13-26 Limit Switch Operating Cam 7 7
03 | 5805-02399 Pin 1 1
04 | 125-708 Screw 13 13
05 | 180-105 Lock Washer 45 45
06 | 184-105 Flat Washer 23 23
07 | 5805-02386 Limit Switch Bracket 1 1
08 | 125612 Screw 12 12
09 | E10-29-3 Limit Switch (V-10FL22-1C2) 6 6
10 | 5805-02389 Limit Switch Base 6 6
11 | 122-110 Screw 4 4
12 | 145-505 Set Screw 3 3
13 | 122-162 Screw 4 4
14 | 4807-21021 Hinge Bracket 2 2
15 | 125.715 Screw 9 9
16 | 5805-02407A | Hinge 2 2
17 | 5805-02387 Hinge Bracket 1 1
18 | 125.712 Screw 10 10
19 | 5805-02388 Hinge Bracket 1 1
20 | 5805-02400 Pin 1 1
21 | 5805-02385 Hinge Bracket 1 1
22 | 5805-02401 Cover 1 1
23 | 5805-02393 Hinge Bracket 1 1
24 | 125-710 Screw 16 16
25 | 122-056 Screw 12 12
26 | 4807-21025A | Hinge 1 1
27 | 4807-21006 Nut 6 6
28 | 5805-02318 Lever 2 2
29 | 5103-09136 Handle 6 6
30 | 5805-02276 Cover 1 1
31 | 5805-02254 Shoulder Screw 1 1
32 | 5805-02317 Lever 2 2
33 | 5805-02255 Hinge Bracket 2 2
34 | 122-165.01 Screw 8 8
35 | 180-108.01 Lock Washer 2 2
36 | 170-508 Nut 2 2
37 | 5805-02275 Cover 1 1
38 | 180-106.01 Lock Washer 20 20
39 [ 170-106.01 Nut 8 8
40 | 5805-02277 Cover 1 1
41 | 117-360.01 Screw 12 12
42 | 5805-02278 Cover 1 1
43 | 5805-02280 Cover 1 1
44 | 5805-02281 Cover 1 1
45 | 5805-02282 Cover 1 1
46 | 5805-02284 Cover 1 1
47 | 5805-02380 Cushion 2 2
48 | 5805-02377 Bracket 2 2
49 | 5805-02379 Cushion 2 2
50 | 5805-02376 Bracket 2 2
51 | 5805-02285 Cover 1 1
52 | 5805-02340 Cover Plate 1 1
53 | 125-706 Screw 3 3
54 | 183-178 Roll Pin 2 2
55 | 5805-02253 Shoulder Screw 1 1
56 | 129.32-3 Knob 2 2
57 | 5805-02279 Cover 1 1
58 | 125-708.01 Screw 16 16
59 | 180-105.01 Lock Washer 16 16
60 | 184-105.01 Flat Washer 16 16
61 | G09-08-3 Hinge 4 4
62 | CKl13-06 Nut 8 8
63 | G09-07-3 Hinge 4 4
64 | CK13-21 Hinge Bracket 2 2
65 | G09-09-3 Hinge Pin 6 6
66 | 4807-21008 Hinge 2 2
67 | 4807-21007 Hinge 2 2
68 | 5805-02392 Hinge Bracket 1 1
69 | 5805-02395 Limit Switch Bracket 1 1
70 | 5805-02398 Cover 1 1

—201 —




E2072

DETAIL

NOP-Side

S

S

C

DETAIL

—202 -

DETAIL B
4
osf/"’@' 15

DETAIL A

Feeder Side

o3
05
*o—18
OP-Side DETAIL H
>
875
DETAIL 1
F g 7 7
2od i
DETAIL K DETAIL J




Cover E2072
Imm Parts No. Description " Remarks Unit Per Assy

No. B252 | B252SF
71 | 125-608 Screw 2 2
72 | 184-103 Flat Washer 2 2
73 | 5205-02030 Magnet 1 1
74 | 5805-02111 Hinge 6 6
75 | 122-006 Screw 24 24
76 | 5805-02319A | Stopper 1 1
77 | 117-522 Screw 4 4
78 | 5805-02252A | Stopper 1 1

—203 -




E2073

NOP-Side

— 204




Safety Guard Bar E2073
*NDEX Parts No. Description Remarks Unit Per Assy

No. B252 | B252SF
01 | 145-506 Set Screw 6 6
02 | 5805-02004 Limit Switch Cam 2 2
03 | H38-02-3 Collar 2 2
04 | 5805-02008A | Lever 2 2
05 | 5805-02005 Spring 2 2
06 | 184-108 Flat Washer 4 4
07 | 181-406 E-Ring 4 4
08 | 5805-02001 Safety Guard Bar 2 2
09 | 125-615 Screw 2 2
10 | 180-103 Lock Washer 2 2
11 | E10-29-3 Limit Switch (V-10FL22-1C28) 1 1
12 | 5805-02003 Limit Switch Bracket 1 1
13 | 125-710 Screw 5 5
14 | 180-105 Lock Washer 5 5
15 | 184-105 Flat Washer 2 2
16 | 5805-02002 Safety Guard 2 2

—205 —




OP-Side




Base Frame E2074
'NDB{ Parts No. Description Remarks Unit Per Assy
No. B252 | B252SF
01 | 117-512 Screw 3 1
02 | 180-105 Lock Washer 5 9
03 | 5805-02444 Guide Plate 0 1
04 | 5805-02231 Stud Pin 5 5
05 | 5805-01005 Base Frame 0 1
06_| 5805-01003 Leveling Screw 8 8
07 | 170-116 Nut 8 8
08 | 5105-01013 Leveling Foot 8 8
09 | 5805-02438 Spacer 3 8
10 | 5805-02443 Guide Plate 0 1
11 | 117-515 Screw 2 2
12 | 5805-02245 Bracket 1 1
13 | 5805-04023 Qil Pan 1 1
14 | 5805-01008 Base Frame Cover 1 1
15 | 180-106 Lock Washer 5 5
16 | 125.758 Screw 5 5
17 | 5805-02072 Guide Plate 1 0
18 | 117-470 Screw 8 0
19 | 180-108 Lock Washer 8 0
20 | 184-108 Flat Washer 8 0
21 | 5105-01005 Angle 4 0
22 | 5805-01002 Base Frame 1 0
23 | 5805-02079 Guide Plate 1 0
24 | 5805-02425 Stud Pin 0 2

~ 207 —




E2075 -

19
N
:—_—N 22
—\w
55
0—\10
N
41,42

— 208 —



C

Plunger-Can and Set of Tools E2075

INDEX Parts No. Descnptlon Remarks Unit Per Assy

No. B252 | p2s2sk
01 { B03-42-03-3 Screw Driver 1 1
02 | B03-42-01-3 | Screw Driver 1 1
03 | B03-42-02-3 | Screw Driver 1 1
04 | B03-46-01-3 | Driver 1 1
05 | B03-46-02-3 Driver 1 1
06 | B03-50-3 Driver 1 1
07 | B03-32-04-3 | Spanner 1 1
08 | B03-32-03-3 | Spanner 1 1
09 | B03-32-02-3 Spanner 1 1
10 | B03-32-01-3 Spanner 1 1
11 | 4207-12037 Spanner 1 1
12 | B03-36-07-3 | Set Screw Wrench 1 1
13 | B03-36-06-3 Set Screw Wrench 1 1
14 | B03-36-05-3 Set Screw Wrench 1 1
15 | B03-36-04-3 | Set Screw Wrench 1 1
16 | B03-36-03-3 Set Screw Wrench 1 1
17 | B03-36-02-3 Set Screw Wrench 1 1
18 | B03-36-01-3 | Set Screw Wrench 1 1
19 | B23-01-3 Set Screw Wrench 1 1
20 | 4210-22037A | Plunger-Can 1 1
21 | 5805-04041 Box Wrench 1 1
22 | KOG-28 Box Wrench 1 1
23 | CK15-05 Paper Holding Plate 1 0
24 | CK15-09 Paper Holding Plate 1 0
25 1 H12-43-3 Paper Holding Plate 1 0
26 | H12-42.3 Paper Holding Plate 1 0
27 | 5801-08072 Paper Holding Plate 1 0
28 | 5801-08073 Paper Holding Plate 1 0
29 | 5801-08074 Paper Holding Plate 1 0
30 | 5605-04006 Spatura 1 1
31 | 5805-04009 Wrench 1 1
32 - i Wrench 1 1
33 | 5805-04026 Spanner 1 1
34 | 5805-04027 Hanger 2 2
35 | B03-45-3 Circumference Gauge 1 1
36 | 5102-14063A | Crank Handle 1 1
37 | B03-47-3 Oiler 1 1
38 | 5105-21001 Footstool 1 1
39 | 5805-04022 Footstool 1 1
40_ ] 5802-14025 Handle 1 1
41 | 5802-03082 Under Packing t=0.lmm 1 1
42 | 5802-03083 Under Packing t=0.05mm 1 1

—209 —







Electric Parts

E2076

OR  parts No. Description Remarks Unit Per Assy
No. B252 | B252SF
01 | EO05-12-3 Glass Tubing Fuse 3A 3 3
02 | E05-11-3 Glass Tubing Fuse 5A 1 1
03 | E05-14-3 Glass Tubing Fuse 1A 1 1
04 | E1347-3 Toggle Switch NKK S-1A 1 1
05 | E05-37-3 Fuse Holder 3 5
06 | E19-13-3 Rectifier (For D.C24V) 5B1 1 1
07 | E18-71-3 Control Unit For Dampening Motor Oriental SS22M 2 2
08 | E04-50-3 Main Motor Thermal Relay 3¢ 200V/220V TH-K12 5.2A~8A 1 1
09 | E04-49-3 Main Motor Thermal Relay 3¢ 380V/415V 1 1
10 | E03-26-3 Magnet Switch S-K10 Coil A.CI00V 1 1
11 | E04-49-3 Pump Motor Thermal Relay 3¢ 200V/220V TH-K12 2.8A~4.4A 1 1
12 | E04-48-3 Pump Motor Thermal Relay 36 380V/415V 1 1
13 | E03-26-02-3 | Pump Motor Magnet Switch Assy 36 200V/220V 1 1
14 | E03-26-01-3 | Pump Motor Magnet Switch Assy 36 380V/415V 1 1
15 [ E26-70-3 Amplifier (Double Sheet Detect and B-1 Senser) ' B87 - 60A 1 1
16 | E1%9-11-3 Switching Regulator (D.C12V) K10AU - 12 1 1
17 | E03-29-3 Relay (Feed flable Up/Down Motor ) Fuji FMC-01G 2 2
18 | Ei8-73-3 CPU Board 1 1
19 | E18-98-01-3 [ ROM (B252) 36 200220V For DV-505-1500SAR2 1 0
20 | E18-99-01-3 | ROM (f252-SB 30 200V/220V For DV-505-1500SAR2 0 1
21 | E18-74-3 IN-PUT Board ' 1 1
22 | E18.75-3 1/0/T Board 1 1
23 | E18-76-3 OUT-PUT Board 1 1
24 | E18-80-3 Power Supply Board 1 1
25 | E20-10-3 Stabilizer For Flourescent Lamp 50Hz 1 1
26 | E20-11-3 Stabilizer For Flourescent Lamp 60Hz 1 1
27 | E50-80-1A-3 | Inverter Unit 3b 200V/220V DV-505-1500SAR2 1 1
28 | E50-50-3 Inverter Unit 3¢ 380V/AI3V | MEIDEN VT86S 1 1
29 | E50-83-1A-3 | Control Box Assy 52 1 0
30 [ E50-84-1A-3 | Control Box Assy B252-SF 0 1
31 | E50-87-1A3 wencer Unit (without ROM) 0 1
32 | E18-98-02-3 | ROM (B252) 36 380V/415V For VT-86S 1 0
33 | E139902-3 | ROM (B252-5F) 3 3B0VAISV | For VI-86% () |
34 | E50-86-1A-3 | Sequencer Unit (Without Rom) 1 0
35 | 3805-18015 | Cover 1 1
36 | 5805-02430 | Inverter Cover 1 1

—-211 -




o
s

o



Electric Parts E2077
INDEX] Unit Per Ass;
No Parts No. Description Remarks y
i B252 | P252SF
01 | E13-95-01-3 Start Switch Fuji AH25-1.2G10E] 2 2
02 | E13-95-02-3 Stop Switch 4 4
03 | E13-95-03-3 | Push Switch (Black Chip) INCH FOR/REV. Pump OFF AH25 - FB10 11 11
04 | E13-95-04-3 Push Switch (Red Chip) Pump ON AH25 - FRO1 2 2
05 | E13-95-05-3 Selector Switch (3 position, Spring Return) AH25 - P1B22 2 2
06 { E13-95-08-3 Selector Switch (2 position, Maintained) AH25 - P2B10 3 4
07 | E13-95-06-3 Push Switch For Auto Imp. (Alternate) AH2S5 - L5SW20E3 1 1
08 | E12-52-3 LED Lamp 3 3
09 [ E13-95-07-3 Selector Switch (3 position, Maintained) AH25 - P3B11 9 9
10 [ E1347-3 Toggle Switch NKK S-1A 2 3
11 | E13-95-09-3 Toggle Switch M-2011E 2 3
12 | E13-95-10-3 | Push Switch (Count Up) MB - 201110R 0 1
13 | E18-91-3 Rotary Switch For B252-SF OMRON A7AS-204-1 0 5
14 | E09-40-3 Magnetic Counter For 252 AC - NEAS 1 0
15 | E22-20-3 Slide Volume SkQ(10kQ x 2) Alps RS60E12 B Ty] 1 1
16 | E22-19-3 Volume (Dampening Motor Speed) 20kQ RV24YN20S A Type 2 2
17 | E22-23-3 Knob 2 2
18 | E51-62-1A-3 | Operation Panel Assy For B252-SF (F. Side) JAPAN 0 1
19 { E51-50-1A-3 | Operation Panel Assy For 252 (F. Side) JAPAN 1 0
20 | ES1-62-2A-3 | Operation Panel Assy For B252-SF (F. Side) ENGLISH 0 1
21 | E51-50-2A-3 | Operation Panel Assy For B252 (F. Side) EGLISH 1 0
22 | E51-58-1A-3 | 4 Switches Box Assy (NOP-S) JPAN 1 1
23 | E51-57-2A-3 | 4 Switches Box Assy (NOP-S) ENGLISH 1 1
24 | E51-54-1B-3 | Operation Panel Assy For $252-SF (D. Side NOP-S) | JAPAN 0 1
25 | E51-54-1A-3 | Operation Panel Assy For 252 (D. Side NOP-S) JAPAN 1 0
26 { ES1-54-2B-3 | Operation Panel Assy For p252-SF (D. Side NOP-S) | ENGLISH 0 1
27 | E51-54-2A-3 | Operation Panel Assy For B252 (D. Side NOP-S) ENGLISH 1 0
28 | E51-63-1A-3 | Operation Panel Assy For $252-SF (D. Side OP-S) [JAPAN 0 1
29 | E51-53-1A-3 | Operation Panel Assy For $252 (D. Side OP-S) JAPAN 1 0
30 |{ E51-63-2A-3 | Operation Panel Assy For $252-SF (D. Side OP-S) |ENGLISH 0 1
31 | E51-53-2A-3 | Operation Panel Assy For 252 (D. Side OP-S) ENGLISH 1 0
32 | E51-59-1A-3 | 2 Switches Box Assy (2P OP-S) JAPAN 1 1
33 | E51-59-2A-3 | 2 Switches Box Assy (2P OP-S) ENGLISH 1 1
34 | E51-64-1A-3 | Inching Switch Box Assy JAPAN 1 1
35 | E51-64-2A-3 | Inching Switch Box Assy ENGLISH 1 1
36 | E51-57-1A-3 | 4 Switches Box Assy (1P~2P) JAPAN 1 1
37 | E51-58-2A-3 | 4 Switches Box Assy (1P~2P) ENGLISH 1 1

—-213—



€-V2-65-154 ANV TOUINOD 68
€-VC-v9-164 “HNVd TOYINOD 8¢
€-Vg-LG5-194 TINVd TO4INOD L€
€-VZ-€6-164 TANVA TOUINOCO 9¢
€-V2-06-194 ANV TO4INOD gg
€-89-10d (AOSE/0ZT #6) YOLOW dNNd (A08E/0%2 #€) &—F LAl | VE
€-60-10-114 YOLVNINT T DLLVLS Yre B\ ee
€-d1-¢9-8654  (A08E 40 WAWNOASNVALL (AOSE 2€) ¥~ & WA | 28
€-2L-924 HOSNES OLOMd ONIGEDTY TV RHAATTHA (S-dON) — 4~ 2 EEWE | 1¢
c-67-014 (£) STT¥HAOD ALAAVS (6) ST—y4FTZE | 08
£€-6¢-0T14 () $"19FA00 ALAIVS (@) ST—rUTHE| 62
€-6¢-014 (1) $"1 ¥HA0D ALAIVS (1) ST—r4FXE | 82
€-1.-924 UOSNAS 1DALIA AFE ABGVd —4 2 e | L2
€-80-0%-0T4 §"1ALAIVS TTTHM ONVH STEZEAA #nr | 92
€-99-104 - {A00T #£) YOLOW dWNd (A00Z 28) &— L3k | G2
€-0¢-01d ‘STAVEIS STrNLE | V8
€-€1-0Td (d0) HOLIMS CQHEY ONINLL YOVENOI TS | (d-2)MS A — (.44 3 V4 FRMTS | €2
€-¢1-014d (-1 HOLIMS QHEE ONIWLL OVANOA TS | (J-TDMSA— (.4~ SV 4FPMTS | 22
€-€1-01d HOLIMS QTS ONIWLL WVI LDINVIE MSA— 4~ S V&T+Encs |18
c-g1-014d HOLIMS QE ONIKLL ‘dWI MSA— 0L Xy &4YHH| 02
g-gL-92d WYOSNAS OLOHI ONIGEOTY TTAV.L AYIATTAC (S-d0) —f 2 PEESWE | 61
e-%9-924 (d-7) YOSNAS WVT LAYNV'1E (d-8)—#rav+sres | 81
£€-2L-92d (d-1) YOSNES WVI LDINVIE (d=1) —fr AdT4G el | LT
£-1L-92d WOSNHS 10ALAq QAT ¥advd — 4 R 91
qg100¥0-1016 HOLOAIAQ JAHS TT1ENOG EETENe | SI
€-9¢-604 {d-0) 7108 01N NI (d-DDAVyinc&e6¥7) | VI
6-62-60d “10S ONIQHOH FIHVL ANIATIVG AVvinrgdamg | el
€-10~-2¢~-604d (d-7) "10S IDVINOD I (d-2) A vrncgl-921
€-10-2€-604d (d-1) “10S IDVINOO I (d-DAdyrracgl-d |11
€-20-20-60d (d0) "10S LOVINOD 8-d (d-2)Yd v rankd-d | 01
£€-20-¢0-604 {d-1) 10§ LOVINOD #-d (d-1)d yrnrg&d-d| 6
€-VI-6S5-164 Ak aAfiEl | 8
E-VI-¥9-164 ksl L
£-VI-L6-164 akscdf | 9
£-VI-£5-164 ackacipit|
€-VI-09-184 e 1
E-VI-¢9-€6d (AGRZI00Z 4€) TWAOISNVUL (A022/002 #E) x~ £ HB | €
£€-VI1-98-044 FEONANDES s dy—ri | 2
€-V¢-1.9-€9H HOLIMS NIVIN L6 Vvenké| 1
(ONSIIVD) & Y NOLLIRDSAA 2 oo b

OH@

S$-dON

(2569

| ——

 S—

| My S

§-d0

{ INIWIDNVHHY S1HVd 252f)
(sdo) B B

&

g% 2624

LEYBL

_ 214

o




€-VZ-16-189 TANVd TOYINCD 2
€-VZ-v5-154 ENVd TOUINOD Y]
£-d1-£8-0613 (08¢ 9£) XO€ TOAINGD (A0SE 2€) Wi | v
670TI-€£08S ADIATA NOLLVANDAL JWVQ B 1y
€-v1-014 LANDVA LT 2 K4
€-001-104 (AGZZ/00Z #€) BOLOW NIV (A0Z2/002 2€) 4 ~F~ ) ¥ | 6E
€~11-904 QVEH ¥vaD A Av4aF | 88
e-11-024 (21109) YTZTUAVLS JWVT INZISTION 1 (ZHO9) RAFELFHE | LE
g~01-024d (ZH0S) YIZIMEV.LS dWV'T INIDSTHONTH (ZHO0S) BAZHE | 9¢
€-62-014 (0 STTHIAOD ALZAVS (1) ST—~tFE| SE
€-62-014 9) STHHAOD ALIIVS (8) ST—arltTHE| V€
€~-6¢~-014d (5) STYHAQD ALEIVS (9) ST—arFXE | €€
£€-62-0134 () STHAAOD ALAIVS (y) ST—rr4TXE| 28
€-62-011 (€) STHAAOD ALHIVS (®) ST—rUFE| 18
€-80~-0%-014 (@) STHIAQD ALAAVS @ ST—s g FE| 08 @@ ﬂ
€-80-0¥-0114 (D STAFAOD ALIIVS () ST—xUFE!| 62
£€-82-¢€0d yazZzZng —&L| 82
e-v1-11-v2d JNVT INSDSTION L¥E | Le g 4 \
€-21-01d STWOLLOE 1YL ANSAITEQ STHE S| 92 _’
€-8€-01d STAVI@D | ST7+40d0| §¢
€-62-01d (&) STIIVHS ALZIVS (d-2)ST—sFXE| 2
€-62-014H (d-1) STLAVHS ALAVS (d-1)ST1—FXE| €2
€-62-014 (d-0) §1.2. NOLLISOd TS (d-2) « 2. STERETNTS | 22
€-65-01d @ $1.1. NOILISOd TS (d-2). 1.5 TERETTS | 12 W]
€-62-014 (d-1) §T.2. NOLLISOd TS (d-1) 2. STERMBYT'S| 03 g\l
€-62-014d (&) §1.1. NOLLISOd TS (d-D) 1. STEHERT'S | 61
€-€¥-604d 10§ AVHdS AbrrackracLx | gl
€-VI-08-064 (AGZZ/00T #5) YELIHEANT (A022/00Z2 #E) &—>xrri k| L1
€-¢L-9234 HOSNES WYL LDINVTE (d-1)—fraT4c el | 91
£-G¢2-60d 108 Qg8 ¥3dVd AV rncwe| st
£-20-20-604 ~1OS YOLDHLAA JHHS T1ENO0A AV ®¥He | vl
€-10-6¢2-604 10§ dOIS ¥3dVd AV sty eTds| Bl
£-20-20-604 -0 7108 MOVENOd TS (-2 Ay r1FPETS | 21
£€-20-¢0-604d (d-1) "10S ¥OVE/HOd TS (d-D Ay A7 BHET S| 1T
c-62-603 (d-2) 108 ¥OIDNA JNVA (d-DAVrA0 & 443N 01
£-62-601 (d-1) 110S YOIONA JNVA (d-T) A V66 e84\ 6
£€-6¢-604 (d-7) “10S YOLONA ANI A=) Ay rinr&e86%~ V| 8
€-10-06-104 (d-7) HOLOW ‘dNvd (d-2) 6— 32| L
€-10-06-104 (d-1) HOLOW 'dWvd. (d-1) 6—x20¥ | 9
€-VI-L6-164 Ackaedf@i| S
€-VI-¥5-164d Akt v
€-06-054 (ASIH/ORE $6) WELLYTAANI (ASIH/ 088 #8) &—xri b | €
€-06-104 (ASTH/08€ $5) HOLOW NIV (AS1Y/08€ #€) 6—ax~ VX | ¢
€-VIi-£8-063 (AGZZ/00Z ¥) XOH TOMINCO (A022/002 2€) Bmie| 1
(onsIIVd) L Y NOLLAMOS3a B T T e

—-215 -

{ LNIWIONVHHY SlUvd Z62¢)
(SSdON) @ 2 MW % % 2s2¢

I J J



ELA| CIA} T | 7¢N | 72d | eV | 9V £v
¢ “ ™
C T
ey | Al x| ix | A A b x L ltgl 3] L] s | N bl
mw P B
C - —
-1 | “tvx | ova ( J"v sT_.:“W u_n
1
1 L _ _ 4
I I
| i 9,
| 1 | Q | 1 P 0
g L 9 e ¢t 1 4 A A N
1dL d
¥IN
(draL) (ITLYIAND
01X LA (S0S—AQ) §—xsr ¥
L
n >®_| — ALY
AOSY g 4, 0 G @
_- 9T 1 = L (@)L m | N
L ] b & o
_ T £ &9 0
d-HL
* (o]
Emwww.:xw wmw arze-aNa A~.._..l o T +nw
‘ < N N X | ——— ‘Dllll
vIN 700001 A9 Y (vD sna A001 Aoot veXnd et
A0 AC
TAST "MT aosaNa 1 VAOS aror-aNd
—
vzd A00Z VeI
i | P —
| Qw 1 @ H \&x 1
! A0TT i ' ' |
_ s | 1 1 H
' A0V & o ¢ “
L . T S v e st
—— (ve)znd |
Ty |
] 1
1 |

( SNOILJINNOD 25246 )

& # 2524

AOVT~A00T ¢ €

-216 —




YA 0SY
4l

CIC

(M)d6|(M)d6 | (M)E

€-0| T2 LD

(UM qITVES)

]

(MME [(Mm)E
§O[ ¥O

(3A1s XUAAITIA

TINVd TOULNOO)
(S—dO) v far BT

(MILYIANI) Lt A
L—xe/l Y O
AL
A S
n__
b
(& (b ‘
& 1
9 9 £ € £ €
- - ™ IM A
TdM  TdM 2 i ﬂmmL .
\w n 7-WI L
(X049 TO¥INOD) I-am _H 7-411N0
By 72-1Nn0
(@XSOX@XI00X LTX PIN'bTd + - 77-N1
ATXIEVHV LT CTATIATIA + (4IONINDIS)
6 h—
e~ avsu A M fr Ly — st
i X 1541 war|_| L1
_ A5 _
__ P Pe 4 Pd P
“ 4 o1 9 9 § <
L] v Py
@ z (MMST A SES_IILU ;:%_HH_ ABEHU
! -0 . 8-0 -0 6-0
|
1 Eowvmw_t (4ars (AQIS AMAATTAA (TANV (TANVd
! Py A WAqgdd TNV TANVd TOYINOD) TOUINOD) TOYINGCO)
H S TOYINGD) ($-dON) (d—1) (d—T1)
| Ak RIS A gt g Arks e S~ ArkseS—dO
|
i
“
£
\ (
(M9
>S~z>wow \ < (7 5 o1=D (e
(TaNVA) C1aNva)
T S 97 S 0t 0 L
G- Darks SEGRER A
dslas| x| A 13| & *|14] x (e~ Dk §do‘dnta
IA_UW. REl [7 JF{H O]
1-d8
(a9)
N\
{ SNOILD3INNOD 2626 )
= -2 H ¢sed

r.v

By w—

—217 -



8252 HI MM RAEER (NOP-S)
( 8252 PARTS ARRANGEMENT OF CONTROL BOX )

° FUI FU2 FU3 FU4 FUS TEST ©
o OOO0O0O o
2
1 [ B
— R 581 |
wp-1 | DUCT T
o o ©Cl|€cC2 roly
P
TB-2
WP-2 TH-M | | TH-P
o' [
(o] o] ||
{ DUCT }
[} 1
TB-1
DUCT

FU1

FU2

FU3

FUS5 :

WP—1

wp-2 :

TH-M :

TH—-P :

TB~1

TB-2

TEST :

D BRPFIVRIRME L —-X(3A)
(TRANSFORMER PRIMARY FUSE)
Kime—-2HAEea—-X(3A)

{FUSE FOR DAMP. MOTOR PROTECT)
AC100VAE2—X(3A)

(FUSE FOR AC100V)
DC24VHEa2—-X (5A)

(FUSE FOR DC24V)

Y4 VHHBREa-X(1A)

(FUSE FOR POWER SUPPLY OF SEQUENCER)
1HATE—sHAav o~

(DAMP. MOTOR CONTROLLER FOR 1-P)
2eBkteE-—sHavIro—5

. (DAMP. MOTOR CONTROLLER FOR 2-P)
1BEKTE-sHa Y7y
(DAMP. MOTOR CONDENSER FOR 1-P)
2BAkTE—YHIVF VY
(DAMP. MOTOR CONDENSER FOR 2-P)
DC24VHERS
(RECFIFIER FOR DC24V)
DC24VAER/a Y #v4 (50V, 10000~F)
(CONDENSER FOR DC24V)

DC 2 4 VEIEAIEHR (050, 10W)
(RESISTANCE FOR DC24V)
AL VE—FY—2) L—(52A~8.0A)
(MAIN MOTOR THERMAL RELAY)
K7 -4 FEREEAS (S—K10)
(PUMP MOTOR MAGNET RELAY)
Ry 78 —SHY —wV) L —(28A~4.4A)
(PUMP MOTOR THERMAL RELAY)

W OF A
(TERMINAL)

W OF A

(TERMINAL)

PeB+sIRAZRAL o+

(P.B.I CONTACT SW)

—218 —




252 KFEE—93v bA—NANyHEBR
( 8252 DAMP. FOUNTAIN MOTOR CQNTROL PACK CONNECTIONS )

Ivba -y 7 (SS22M)

(CONTROL PACK)

g ! 1P/C-5
oo 2f
‘ 6 ] E <L _ VRI (2
! & 2P/C-5 | | OFF§
Z( 9 | z |
Y12 oy 10 ' 3P/C-5
Rz 5 ] e
. . 2 - o BLACK) |
]
(BLUE)
NO1 2255 wep |
3 (WHITE) !
& oS
|t - (YELLOW) !
1 (BLUE) |
@ -
\ [l
fr z.‘."&”.‘il_,!\
I 1
. 1P/C-7
Z ] 2 !
-8 e : OFF\? VR2 (2
o —F—
Y13 Y13 0 | 3P/C-7
| Sy __Q’ — "
zz\ — % gl‘ﬁq(.)_-
N (BLUE) _
NO2 2
. E WP?2
g 3 g_(_Wl-ll_T_)_
4 ¢ (YELLOW)
/@ bl ____-! t
[ ! !
1 oy (BLUE)
P ——
11 ¢ (BLUE) __l'
' <
Lo —
(&) © ¢ BA AldaissEE
Bida s 5 v EBLRT
@ @ HEERE (NI )ETRT.
(NOTE) @ ¢ B/A A : Connecter No.

B : Connecter Pin No.

0k )

kie—-% (1-P)
(DAMP. FOUNTAIN MOTOR)

Are—-% (2-P)
(DAMP. FOUNTAIN MOTOR)

® ¢ MEANS DIRECT CONNECTION WITHOUT CONNECTER

—219 —




B252 BN XL BER K
( 8252 CONTROL PANEL CONNECTIONS )

ORE i 15 (ad g
(CONTROL PANEL FEEDER SIDE)

W

10P/C-1
=]
1P/C—1 158 (PAPER FEED)
s 5 1P/ - . > 14 (SINGLE FEED)
STOP o0— s5p/C-1 % (C
th( ) O wic1 THE #fff (CONTINUOUS FEED)
_L (INCHING FORWARD) L—g 11P/C-1
. o b————0 O—Q—Jib m&:'1>/c—1 1% LED
o M Y 7/
A )] 3B/C-1 _I_ (INCHING BACKWARD) (START LED)@ —( 12P/C-1
(PUMP OFF) = }\P/c_1 A
QUO——(J 4P/C-1 ®yF
’ S TR I o on
———0 O—O) 8p/C-1 —Gro—-A . ON) 13P/C—1
[]
N24 4 N
— 0 P24 14P/C—-1
/ ~
@ BHEFMBE R (OP-S)
(CONTROL PANEL DELIVERY SIDE)
N24
P/C~ X
J 1p/C-2 (]) K575 (1-p)
ON (DAMP. DUCTOR)
B | O 2pic-2 OFF —O—() 1P/C-3
(PAPER FEED) "\ 1# (SINGLE FEED) AUTO T
LAY o S—
} ##% (CONTINUOUS FEED) 2P/C-3
;g 3PjC-2 -
ENB-560D-10B ! J) 4 v%%24 (1—-P) u
N ON (INK DUCTOR)
oFF OFF —O—— (¥ 3P/C-3
P! B S - AUTO
oG hovsy _
ON (COUNTER) g 4ric-2 ;Q 4P/C-3
o—-3 (2— K524 (2—P)
?ﬁm. ;OgizM P [ J spiC-2 ON <L (DAMP. DUCTOR)
ROLLER) ON OFF —O0—( SP/C—3
————————O—— OFF AUTO
AUTO ?——Q 6P/C—3
6P/C—2
J) A1VF504 (2—P)
P i ON (INK DUCTOR)
M2 0—F (9 J
(INK Fomi(z P) J; ! OFF —O0—— 7P/C-3
ROLLER) ON AUTO
OFF
;Q 8P/C—3
AUTO
8B/C—2 Lo 9P/C-3
kZb (2—-P)
g 1P/C—4 (DAMP FEED) o
P/C—
R OFF » & o 1 1r/C=1
(SPEED) —() 2P/C—4 ON (}' ey
5kQ
-4
2R ‘ —J 2P/C-1
k&b (1—P)
(DAMP. FEED® L@ 3p/C-7
OFF é ~—J
C} 20k0
ON -— .
y— () @ ¢ BA Agaxss®s i’\)
I BRaxs v EEE2TT,
(NOTE) @ ¢ B/A° A : Connecter No.

—220-

B : Connecter Pin No.




252 MIEN XL EBK
{.8252 CONTROL PANEL CONNECTIONS )

® SEMERMRLE S 20 (NOP—S)
(CONTROL PANEL DELIVERY SIDE)

8 LED
AN / (START LED)
AN .
& 1P/C-8
/\]y\ 27 V— 2
AY
N4 apc-s GPRAY) o
18
L (START)
o o & 3P|C-8 <
4?51,%0?) ?
4 (STATIC ELM.)
— J 4pjC-8 = ]

_1_ (INCHING FORWARD)

o o -~ J SP|C-8
_1 (INCHING BACKWARD)
0 © {JJ 6P/C-8

(L——-———-—g 79/C-8
1-P

$————=O—— BOTH

2-P
8P/C-8
W A
AUTO Y ox (P ON)
oo w552 oFiC-s
(PUMP OFF)
QO < 10P/C-8
@ A4 yFHy2Z(NOP-8)
(SWITCH BOX)
N24 N24
PIC— 1P/C-9
- 2 1p/C-11 K& -3 (2—P) 2 12
_1  (INCHING FORWARD) {DAMP. FORM ROLLER)
5 © - < 2p/C-11 | 0 2wic-9
% oN
_1_ (INCHING BACKWARD)
G o= & 3p/c-11 | E——_—
AUTO ‘)ggm ON) [ AUTO D 3p/C-9
o—= & 4pic-11 AV4EO—5(2P)
(INK FORM ROLLER) 5
 SP/IC-11 | i 4piC-
Bk ON
of o 5TOD o 6P/C-11 ———————o——OFF
AUTO
L—————Q 5P/C-9
® RAwFH9IR(AVFVYI)
(OP-8) (SWITCH BOX (INCHING))
N o 1pc-10 "?E—g 1P/C=6
&) < ﬁj
_1 (INCHING FORWARD) _1_ (INCHING FORWARD)
S5 o % < 2P/C-10 0 O— &Q 2P/C~-6
1 (INCHING BACKWARD) _,_ (INCHING BACKWARD)
S O & 3p/C-10 S © {¥ 3P/C-6
AUTO Y (IMP. ON)
oo N & 4P/C-10
& 5P/C-10
ReTor
ot o {5100 & 6B/C-10

—-221 —

(=) ® 8 BA AldIRIIES
Bida ks 2 v HSERT

® © HEFR (~NVIFIEFRT,

(NOTE) @D ¢ B/A A : Connecter No.
B : Connecter Pin No.

® ¢ MEANS DIRECT CONNECTION WITHOUT CONNECTER




N24

T

(SAFETY SHAFT)

L TH-M
5"& 7@
g
q
L
| o)
: @
b—o A
TH-P
F—QLO———QUO—QO—]
oo Ly
T

EEEERE

55—
—— 5o 1Xl.
X
—Q0— 15
-5 o 1)(
P24
X
@ 17
N24
== X
—0 0— i
X
oo &2
o AX
- ©
———oo— AXS
P24%—
— " O—

BORE HOOOGE

B252 ¥ — & v H AW Hh =
( 5252 SEQUENCER INPUT /OUTPUT CONNECTIONS )

&1k

(STOP)

et ]

(START)

SI® R

(INCHING FORWARD)
~TE

(INCHING BACKWARD)
®U7 A

(PUMP ON)

HV7 )

(PUMP OFF)

1 MUAHE

(SINGLE FEED)
TERERAAE

(CONTINUOUS FEED)
AVN=F Yy T
(INVERTER TRIP)
HERHE & vy —

(PAPER FEED DETECT SENSOR)
TS5V sy —
(BLANKET JAM SENSOR)
WAS 43y

(IMP. ON TIMING)
TovIens 4y
(BLANKET JAM TIMING)
2 Bkt

(DOUBLE DETECT)
CDVYpa

(C.D JAM)
S SR vy —
(DELIVERY TABLE SENSOR)

VYT NN = 1" LS (2-P)
(SINGLE LEVER POSITION “1* LS)
YYTWEN—"2 " LS (2-P)
(SINGLE LEVER POSITION “2* LS)
K&Ea—-35 A(2-P)

(DAMP. FORM ROLLER ON)
17%Fo—-5 A(2-P)

(INK FORM ROLLER ON)

k&Eo -5 HE (2-P)

(DAMP. FORM ROLLER AUTO)
17+ o—35 HEH(2-P)
(INK FORM ROLLER AUTO)

T3V Ve eV Y— (1—P)
(BLANKET JAM SENSOR)

B 2 7Y —BIRSW

(BUZZER SELECT $w)

KEEE R

(DAMP FORM ROLLER REV)
4 7+ HEWE

(INK FORM ROLLER REV)

N24
- T\ | HeEs TR
—0 0— 0 (DELIVERY TABLE BOTTOM LIMIT)
= /X YITNAik iS4 I V5 (1-P)
1 (SINGLE LEVER FOR/BACK TIMING)
— X YYTWN= 1" LS (1-P)
0o (SINGLE LEVER POSITION “1” L)
53 X YYTNLN— "2 " LS
—° (SINGLE LEVER POSITION “2” LS)
-oo— X\ [ BA A (1-P)
o 4 (IMP. ON)
X K&on—3 A (1-P)
t———
(DAMP. FORM ROLLER ON)
s 4{29 AvEEo—35 A(1-P)
(INK FORM ROLLER ON)
‘ TRy N—
— L =2 (SAFETY COVER)
1 X R A
©o (AUTO IMP. ON)
ot X KEw -5 H#(1-P)
o= @ (DAMP FORM ROLLER AUTO)
X 1 V+Fo—-5 HE(1-P)
s e (INK FORM ROLLER AUTO)
——D) |
(PAPER FEED DETECT SENSOR)
5 xL YYINUN RS £ 3 5 (2—P)
© (SINGLE LEVER FOR/BACK TIMING)
% X BA A
) © Y | ame. ony
X 1P &R
[ (1-P SELECT)
t———o— )
Q X 2—-P &R
7/ | (2-p SELECT)
P24 X1 R2 N24'
6P
e —-) 4 ﬂ‘:il:
4 s (FORWARD)
(INVERTER) P
—@———-—7? (BACKWARD)
AvFVr
—@———>8" (INCHING)
i #4E SOL
@ SOL (parer FEED SOL)
” HHEA TR SOL
4 SOLF1 (DELIVERY TABLE RECEDING SOL)
< Y46 SP-L 1 274
D anndann ‘ﬁ (SPRAY)
T~
Y
47/ Bz (BUZZER)
AC200V
5 @_ #5%) LED
0 (START LED)
ON ﬁ | BRH v s
& 0 (COUNTER)
Py
& (COUNTER)

-222 -




P24

B252 © - v 9 B H &
( 8252 SEQUENCER OUTPUT CONNECTIONS )

X1 Y
oYo @—
(Y
\o/ N
()
\02/\] ez 0L
TEST-SW
o 2p/C-12 l ~20
s o)
|
!
(M |
NIV W : Sot
_d
/‘\/_ 4P/C-12 C21
Y —@j .
\es/
@ soL
/0;7\ soL
X1 R2 Y
Y10
———0 0—E T H
0%

V6| 6| = @ & é 2

~J

- 223 —

N24

2#% L SOL
(DOUBLE SHEET DETECT SOL)

Ty LR Py SOL
(PAPER STOP SOL)

P-B (1-P)

B-1(1-P)

P-B (2-P)

B-1(2-P)

vV I ik SOL (1—-P)
(SINGLE LEVER FOR/BACK SOL)

YV T L N~k SOL(2—P)
(SINGLE LEVER FOR/BACK SOL)

®E
(STATIC ELM.)

*v7 Mg
(PUMP Mg)

KkmE-¥ (1-P)
(DAMP MOTOR)

Kt€—% (2—P)
(DAMP MOTOR)

k&24 SOL(1-P)
(DAMP. DUCTOR SOL)

4v457 % SOL(2-P)
(INK DUCTOR SOL)

k424 SOL(2-P)
(DAMP. DOCTOR SOL)

1Y %4274 SOL (2-P)
(INK DUCTOR SOL)

—d




p252 W F &H E B
( 8252 TERMINAL ARRANGEMENT )

=3 B
(UPPER SIDE) J (LOWER SIDE)
l: X01 — X02 |—
XO1 I (o ssavmvam | X02
r X06 [— — X02 (10 ssavencER)
X06 (1o ssaummar) _X03 |—
— X07 |— — XO03
X07 (o squmam —  X03 | o smamaw
1 x24 . X05 %ﬁﬁ&’?mn DELIVERY SIDE)
X b E ot FANEL FERDTR SIS
24 T (TO SEQUENCER) X05 AN
Y50 ~— Y14
Y S0 (10 seoueNcER) Y15
X00 - N24 ?ég&gﬁt\)ﬁinu DELIVERY SIDE) Y16
5
(CONTROL PANEL FEEDER SIDE)
X00 73 (1-P~2=P) Y17
(CONTROL PANEL)
X00 7% n (1-P, NOP—S) P24
(CONTROL PANEL)
X00 %2H (1-P) P24
.(SAFETY SHAFT)
X00 %M (2-P) —_P24
AF
X00 il — N24
(HANDLE COVER)
X00 X00 — N 24
TM-M
— — N2¢4
— — N24
—_— — N 24
P24 —1 N24
P24 — N 24
P24 — X1
P24 — X1
N 24 — X1
N 24 — Y
N 24 — Y
N 24 — Y
T — Y
T — Y

224







D

€-VZ-65-1641 TNV TOXINOD 42
£-VZ-79-164 TANVd TOXINOD 147
€-V¢-1LG-164 TANYd ‘TO4INOD X2
€-V¢-£9-164 TNV TOLINOD v
€-V2-29-164 TANYd TOXINOO ¥
€-69-924 UOSNAS IDALAA QI YAV — 4 AW | oy
€-60-T0-119 YOLVNINTTE DLLVLS Yol 8Y| 68
€-d1-09-£94 (ACSE #6) FTWHOISNVAL (AOSE 28) ¥~y 9% | 8¢
E-VI-z9-¢54 (AGTZIOOT #€) YIWHOISNVIL (A022/002 #E) r < % | Lg
£-8€-01d STRVIAD ST7+4dD |98
E-VI-T1-¥%2a JAVTINADSTHON' T Jrtats: oI
0€021-1086S (ZH09) HOLOW dWNd (ZHO09) 6—x LA | bE
62021-108S (ZH0S) YOLOW dWnd (ZHOS) 6—3> L s | €8
€-¥9-9¢4 (d-7) HOSNIS WVI LTINV 1 (d-2)—4ravtgrcr | ze
€-80-0v-014 STYIAOD ALEIVS ST—yuFE | 1g
€-91-v8-054 (A8 4) XOH TOUINGD (A0SE Z€) Bl | og
€-62-014 STYIAOD ALAIVS ST—yKFXE |62
€-80-0¥v-014 S1ALAAVS TIIHM GNVH STHFZFA L~ | 82
€-1.-924d HYOSNES LOA1Ad Qa3 ¥Advd — & 2EW | Le
€-02-0T9 STAVEIS STy Lx |92
€-¢T-014d D HOLIMS QHEN ONIWLL XOVENOA TS | (d-2)MS A — (144t y SFBIETS | 52
€-€1-014 d-1) HOLIMS QEIY ONINLL YOVEdO0d TS (d-TIMSA—-0 L4 s V6FRHTS | ¥2
€-¢1-014 HOLIMS QY ONDNLL LOEISA 13HS T18n0d MSA—(4rs ) shERmZ g2
€-¢1-013 HDLIMS QI ONDNLL QA3 ¥3dvd MSd— e~ yemslze
€-¢€I-014d HOLIMS QIT ONINLL WV LTINVIE MSA— (4 s ybT4grcr |12
E-€1-013 HDLIMS QIHY ONIWLL ‘dNT MSA—no s byl | oz
€-2L~9234 YOSNES OLOHJ ONICHDEN TTEVL AYIATTHA (S-dON) — &~ FE=WiE | 61
€-€L-9¢4 HOSNES OLOHJ ONIGADIAN T1HV.L KNIATTHA (S-dO) — 4~ aPEemE | 81
€-2L-924 WOSNHS WVI LTANY I8 (d-1)—hraTepssis | L]
€-89-924 YOSNHS 1413 Q33 Y3dVd —4hsamE | 91
E-VI-9%-01d YOLDALAA IHHHS TTEANOG STHEme | g1
£-62-604d 7108 YOLONA NI d-DdVvrnrgecs+sy | ¥1
£-G2-604 "10S ONIIEDEY TTEV.L AMIATTHA AV racyd G | er
€-10-2€-604 -7 "10S IDVINOD I'E (d-2Ydyvrnckli-g |21
€-10-¢€-604 W-1) 7108 LDVINOO I-6 (d-TYd yrargl-d |11
€-20-20-604 (d2) “10S LOVINOO §-d (d-2)d v rarkd-d |01
€-20-20-604 {d-1) "I0S LOVINOD -4 d-DDdbvrargd-d] s
E-VI-65-164 acksdyg | 8
€-VIi-¥9-16d Acksedpig | L
€-VI-8G§-164 Ak sdjit | 9
€-VI-£9-194 Ackaedfig | S
€-VI-29-153 acksedpt | v
€-VI-18-064 YHONINDES frly—r | g
€~-VI-¥8-064 (AOTZ00Z #) XOH TOULNOD (A0Z2/00C 28) B | 2
€-02-1.9-¢€54 HOLIMS NIV £hyenb¥ |1
(ONSLNVD & Y NOLLAMDSAQ =z = Hr
(S—dO)

b o T —TgT——

S$-dON

3

$-d0

]
i |

IR

o
L
gis

O—

; €&
L 6/
\

-
o

( LNAIWIONVHHY Sluvd 4s-2seg)
H 2 N % ® d4S-252¢

ﬁ.@

A

@mm GE

4

0l

—226 —



e-¥1-014 JANDOVI LS 720N I 44
e-11-904 QVEH ¥VED AeN&F| €Y
€-6¢-014 ) STHIAOD ALIAVS L) STy U FE| T¥
£€-6¢2-014 9) STHIAOD ALZAVS (9) ST—s&EFIE| 1V
£€-6¢-014 (5) STYHAOD ALTIVS (¢) ST—sUFTXE| OF
€-6¢2-0T4 (%) STHIAOD ALAIVS (") ST—xUFFE| 68
£-62-014d (£) STYIAOD ALAIVS (¢) ST—r4FTZE| 88
£-80-0¥%-01d (2) STHUAAOD AL3AVS (3) ST—srtfFE | LE
£€-80-0v-014d (1) STHHAOD ALEIVS (1) $T—xr4¢FE | 98
€-1€-014 S"TIWOLLOH F1EV.L Qddd 43dvd ST 34 S | 56
g-1¢-013d §71¥3dd0 16V QI IV STHTIWH | ve
6V0T1-€08S EDIAHA NOLLVANDUID VA BRuE | ce
e-1g-01d S"1ONISIVM T1AV.L Q1 ¥AdVd STETEHH | 2¢
c-1¢-014d $"TONIGHDEY F14V.L Q53 ¥AdVd ST#ISWE | 1€
£€-26-104 YOLOW NMOWdN T1EVL Q934 ¥3dvd (A08E 2€) 6— > ELWY | 08 0¢
c-11-024d (7109) YHZTIAVLS JNVT INDISTHON (ZH09) #BFE FIE | 62
€-01-02d (2H0S) WHZTTIAVLS JNVT INEDSTION T (ZHO0S) #F [y HE | 82
8€-10T1-4 WOIOWNMOAMN TTAVLGEEI WAV | (ADZZ/002 #€) 65— 2 SWe | L2 O O\
€-21-014d STWOLLOH TIAVL AMAATTVA STld SWE | 9¢ gllvn
£€-82-€041 yazZznd —#L | S8 K
£€-62-014 (d-7) S1.LIVHS ALEIVS (d-2)ST1—»FF| ¥2
€-63-014d (@1) ST.LIVES ALEVS (d-1)ST—FXE| €2 I
€-ve-15-16d TANV4I0INGD 2z %\\ \@
€-d2-¥S-194 TANVd "TO4INOD 12 \ﬂ_ ~
£-62-01d §1.2. NOLUSO TS <3, STERENTS | 02 @1 | L]
£-62-014 S1.1. NOLUSOA TS L STERETTS [ 61 O O O
£-6¥-60d “108 AV¥dS dvrncyacx| gl l_ —]
€-001-1014 {AGZT/00T $5) HOLOW NIVIN (A022/ 002 2€) 6—F < V¥ | LI ol e
e-g1-9249 HOSNES WYI LIINYTE —fAFTYLAEL] 9T
£€-9v-604d ~10S QA ¥3dVd Avracmys| st —M
Vv-101-4d “J0s HOLTD AV inrercg | vl o L s
£-10-62-60d “10S 4OLS ATAVd AViacscder 4| el \p
€-20-20-604 (4-2) "1OS YOVANOI TS (d-2) A VA FTBRETS | TT g [[-~~__
£-20-20-604 (d-1) "108 YOVENOI TS (d=1) A V/N/AFPHETS | T BB §
£-62-60d (20 7108 ¥O1ONA AWV (d-28) Arsncgesd]| 0t 4 - A
£€-92-604 1) "108 ¥O10NA dWVT (d-n) AV icge6%¥) 6 % mm:
£-52-601 @) 7105 WOLONA NI (d-D)d V7l 646%7y | 8 ©26D
€-10-06-T0d (d-7) 4OLOW dWVQ (d-2) 6— 2004 L
€-10-06-101 (@-1) OTOW dNVa (d-1) 6—210§] 9 vz DO
€-VI-16-164 ackxedjigh| S 127 g
£-dI-y5-164 AksaApg) ¥
€-VI-08-064 (AQZZA00 $2) WALMIANT (A028/00C #€) &—>cri V| € 8
€-06-054d (ASTH0SE $€) WELLIEANI (ASTP/08E #€) &—xrk| & LE %
€-06-108 (ASTH08€ ¢€) JOLOW NIVW (AGTP/08E 2€) 6—F7 Y| 1 leloll
(oNsLAVD) & Y NOLLANOSEQ -3 [ W 8 0VEVEL H le
L7 (3) € o7 0Z)61 6€
( LNJWIADNVHYY S1YVd JS252d)
(s~doN) B B W % W 4S-262¢

J

—227—



N aY ST
ELA | SM 94 G4 74 £d ¢4 I4d §7ZN | 7¢N | "¢d | 7¢d | lEV A @
SNIY . _ KLY 7 m\ ! J“
IX| A | A | x |eoajzoa|l 2 |2za | L |tdl 3 | L | s | ¥ bl
™ 1A mn
m.—. E.—.:.m.l B - l“
10 S D
M A n
A
L] L 9 s 6 € T 1 a M A n
N 4L (d141) (JALITANI)
LGN (S0S-AQ) & —rrri ) 1
91X TaL
%o .
- x SIX _|L|||||_ MISLO
g >4 _ _ @,
" r@ig=1
(JISNINOAS i i
R ﬂ , . [ ! V\ ! ot
(4.3 A n
dHL
19.9 .
wwu_n arzeaNd ml_nll*wll o
400001 \ o X ——| ——
N A0S VD) snd X (ve) end aST1
ao9s-aNd
UA ST "MT) (MO0T "'US0) a-T9aNA _
$id A<mbh
e g, s D
] AOTT “ “ “ “
; s | ] ! 1
i A0V o, b 6 “
L g o sl
N ) " o7 o7 |
oo
{ SNOILO3NNOD d4S — z92d ) AOvT~00C  g¢

D] @ # 4s-zszd

—228—



VA 0S7
4l

(¥ALYIAND B A\
b—rrk U
AL
A S
n
11
Ac A%
€ 9 9 3 €
€A TIM TdM M A pan |
€A A TA L
va €0 w1 LY 8-WIL
8 i—dm 8-411N0
(X049 TO¥INOD) Tdm Nmm m Fu m
p: 7107 MS 1S3L Ill i T (TAIM aTTVES)
€10 (MISNANDIS)
A A IXIEVIV p; PP @ n
LTAETAE0AZ0, 3 . 1 L
R ELe SM L4 [ ' B
i ¥T ‘7104 T10a ] | z8
_ 710 |
V-
| A In a T el o s “ase
! z
Py 9
2 v . C 1 C C1C1C ]
Q A Sxm - _Hm_c.ﬁ a9 a9 (M)d6](m)d6 m_c.: m_a._m (mae
| 4 ¥ NOD -0 \\ﬁ.mo : 8- -0 60 0| o] so| vo
| — o o
(4OsSNES (aqIs AYIAITAA) d—1 ‘S—W) (d—1 'S—dO) - (3dIS AWIAITAQ)
n LS o) | [TNvaTouioy) | B oo R T
! A fr} A . (S-dON < - —d0
n ks BB Acks R s M_w&mw $-d0 fNOO ks RE
i o) ==
| € Noo Y T NOO § NOD
| P 4
i Y _u_u T
AOYT~ A0OZ L (¥ W (e
¢t J J A {d-1 's—d0) (4IA0D A1FAVS)
(X098 HOLIMS)
1lss] s T, o] -1 's-40) (TENV TOUINGD) TMETE
ds|{ds| A T3] A 14 X LA e AEse $—d0
T-ds
HQ_C (1 3] [1 JH{H D]
(1
ds
&/
{ SNOILO3INNOD 4S - 2529 )
13 -2 H# dS-gszd

J

—229 —



B252-SF HliHR R AEER (OP-S)
{ 8252 — SF PARTS ARRANGEMENT OF CONTROL BOX )

(Ol C2p

FUIF F U3 FLFY T(%ST" o |

Q0000
o

o

S

WP-1 WP-2

L

DCU UM DM| |TH-M| | TH-P

——

DUCT

O

DuCT o
\J

WP—1

WP-2

UM

DM

TH-M :

DT-A :

TEST

PBRFIVRIRME2-X(3A)
PKTE-S, BEEE-5, BESOL, 7Y R72 55 FSOLME a~X(3A)
$A.CI00VAEE2—X(3A)

: D.C24VAlta—X(5A) ]

© DC 24 VHBHS

A ERA Y L-
D BEETRR Y V-

P RYTE—s =) L= (28A~44A)

T WFR (! )
(TERMINAL)

P P-B—IWAZA v ¥

(TRANSFORMER PRIMARY FUSE)
(FUSE FOR DAMP. MOTOR FEED TABLE UP/DOWN MOTOR, PAPER FEED SOL. CLUTCH SOL.)
(FUSE FOR A.C 100V SOL.)

(FUSE FOR D.C 24V)

V=4 YHHBREL X (1A)
(FUSE FOR POWER SUPPLY OF SEQUENCER)
1BHktE~sHavba-3
(DAMP. MOTOR CONTROLLER FOR 1.P)
2BHKLE~SHavin—-3
(DAMP. MOTOR CONTROLLER FOR 2-P)
1Ak TE—~2Hay vy

(DAMP. MOTOR CONDENSER FOR 1-P)
2Kk E — s BavFuy

(DAMP. MOTOR CONDENSER FOR 2-P)

(RECFIFIER FOR DC 24V)
DC24VA¥#Ea Y74 (50V, 100004F)
(CONDENSER FOR DC24V)

DC 24 VERE FHEH (0.50, 10W)
(RESISTANCE FOR DC24V)

(RELAY FOR FEED TABLE RAISING)
(RELAY FOR FEED TABLE RECEDING)

AL VE—FH =Y L — (524 ~BOA)
(MAIN MOTOR THERMAL RELAY)

(PUMP MOTOR THERMAL RELAY)

2HBEE Y — AMP (JAA® v v —3%/ )

(DOUBLE SHEET DETECT SENSOR AMP)
{IMP. ON SENSOR AMP)

(P-B-I CONTACT SW)

- 230 -




B252=SF KT E—Fav ba—Li5y H#EBE
( #252 — SF DAMP. FOUNTAIN MOTOR CONTROL PACK CONNECTIONS )

IVbhB=AYy 7 (SS22M)

~~ (CONTROL PACK)
1P/C5

2 ,
pe| | !
o | 2w(cs | ] \]) VRI1 (20KQ)
= £f
Y02 Y02 3P/Cs
— R2 —0 ¢ —F 10 o
AC200v =
= SN g Ao
i
ox. (BLUE)
NoT el lksge—2 (1-P)
Jry g5 (WHITE) WP1 (DAMP. FOUNTAIN MOTOR)
! : *
(YELLOW)!
g_i ﬁ- ‘‘‘‘‘ i
o o BLUE)_ _l
1 [
AL (BLUE)
i ! a8 L
L] ]
r 8 1P/CT7
] & )
6
2P/C7 OFF\F VR2 (20k02)
-2 -
Yo3 - vos ! 3P/C7
—0 0—F—— 10 N — [_' o
zz\ - 25 A
N o (BLUE) _
3| ¢ (WHITE) (DAMP. FOUNTAIN MOTOR)
2 2 e
*-c
- g CFOW)
P ' H
' jam - BB _I
1] ]
o g (BLUE) L
L] ]

() @ ¢ BA Al3ixs482
Bitaxs s v BELRT
@ 0 EEHEHB (~Nvyit)ETRY,
(NOTE) @ ¢ B/A A : Connecter No.
B : Connecter Pin No.
® ¢ MEANS DIRECT CONNECTION WITHOUT CONNECTER

—231 -




£252-SF RESAREER
( 8252 — SF CIRCUIT FOR FEED TABLE

UP/DOWN )

R2
\
v3
s i)
/
UM W
T 0 O B~~~
P24 +——0F

(&) @© ¢ BA AR2%xs49%S
Bidz2x29 &84 5T,
(NOTE) O ¢ B/A A : Connecter No.

B : Connecter Pin No.

H

F—-FnER LS ;

(TABLE UPPER LS)

F -7 LR F—=7 VTR
(TABLE UP) (TABLE DOWN) @

F1 F4

UM

F2 g F5

7—7 VTR LS
(TABLE BOTTOM LS)

L R
(CONTROL PANEL FEEDER SIDE)

Kt vT &= 9 24 9 F
(DAMP. PUMP MOTOR §W)

N24 —

X62

f252-SF 2 Btk H AR
( #252 — SF DOUBLE SHEET DETECTOR )

- GFRBI Y — (B
SENSOR(OUTPUT)  SENSOR(INPUT)

J
|

(GREEN)
(SEALED
(GREEN)
(RED)

() (RED)

N24

Ou BRES
QU (SYNCHRONOUS SIGNAL)
N24

DT-AV vyt
(DTA RESET)

s ool iz]13]2
Do () =oC

1]2]3]efs]6]7

X1y N24 X22 X20 P24

—232—

AF1iE 8%
(INPUT CONNECTIONS)

i F1(ERE
(OUTPUT CONNECTIONS)




O o mEmmroan
(CONTROL PANEL FEEDER SIDE)

B252-SF # fF XN 2 L & &

( #2562 — SF CONTROL PANEL CONNECTIONS )

¥ 1P/C-1 18

1 (STAR'Q/ .
0 o0— 3Pic-
DL

10B/C~1
i J 108
(PAPER FEED) O\ on
.———-——-—O—

(STOP)
ato O 2p/C-1

wv7 G0 ¥t
{PUMP. OFF)
QLO- {J 4P/C-1

@ BHERBE <RV (OP-S)
(CONTROL PANEL DELIVERY SIDE)

‘N24

) 1P/C-2
ouE é—————-g 2P/C-2
(PAPER FEED) \ oN

4 oFF
?—(Z 3p/Cc-2
k& -5 (2-P) )
(DAMP. FORM [ {J 4piC-2
ROLLER) ON
—————————O—OFF
AUTO _
5P/C-2
v+ Fo—35 (2—P)
(INK FORM r——g sp/C-2
ROLLER)
i e o
?—-——————Q 7P/C-2
f 1P/C—-4
HE
(SPPED) - < 2p/C-4
5k0 ,
¥ 3p/C-4
k&b (1-P)
(DAMP. FEED) I
OFF O 1P/C-5

C S il

»—(7J 2P/C-5
L@ 3P/C-5

1 (INCHING FOR WARD)
6P/C—1

L. (INCHING BA(%KWARD)
TP/C—
RYT

1L (PUMP ON)
O0—) 8P/C-1

| Mg g

_} oFF
?——-——g 11P/C-1

kT e,
N\ 7/
1\
12P/C-1

JSy 1 122

B8R A
(AUTO IMP, ON) & 13911

oo,
]

4 N

| P24

ON\Z EF&algnoum,lz

o__DEJ__LQ‘ 15P/C-1

14pP/C-1

J) K&'7% (1-P)
ON (DAMP. DUCTOR)

OFF —O———— 1P/C-3

AUTO
2P/C-3

AV%52% (1—-P)
ON (INK DUCTOR)

OFF —O———/ 3P/C-3

AUTO .
. 4P/C-3

k& 24 (2—P)
ON (DAMP. DUCTOR)

OFF ——O———{J 5P/C-3

AUTO
6P/C-3

(L A5 74 (2—P)
ON (INK DUCTOR)

OFF ——O———(} 7P/C-3

AUTO
8P/C-3

{7J 9P/C-3
k&b (2—-P)
(DAMP, FEED) ~—O 1R
OFF
oN ( F 20k0
J 2p/C-7
3P/C-7

(&) © ¢

(NOTE)

—233 -

O ¢

B/A° ARax/5%E

Bidazxs s v vESERS,
B/A° A : Connecter No.

B : Connecter Pin No.




B252-SF # E N X L E B K
(8252 — SF CONTROL PANEL CONNECTIONS )

® PEHEERBRIE X v (NOP-S)
(CONTROL PANEL DELIVERY SIDE)

HhE
(START)
N~ :
@ —f 1P/C-8
/N "
Nﬁ'z 2P/C-8
.
5 o (START) ¥ 3P/C-8

&1k
-Q l o —%;OPI)E % 4P/C-8
_1_ (INCHING FORWARD)

—3 o— 5P/C-8
ST
_1L_ (INCHING BACKWARD)

—0 oO— —( 6P/C-8

g———g 7P/C-8
1-P

e O— BOTH
2P
8P/C-8
N
AUTO  (IMP. ON)
N f 9p/C-8

RYT )

(PUMP OFF)

{INK_ROLLER
oG- CLEANING) o5 1pic g

7 10P/C—8

@ 24 9FHEyI 2
(SWITCH BOX)

N24 ‘
= & 1P/C-10

_1  (INCHING FORWARD)
O 2P/C-10
—— 2
_1 (INCHING BACKWARD)

S o— 3P/C-10
AUTO I

o/) on (IME. ON)
o,

Of 4P/C-10

B (¥ 5P/C-10

STOP)
Y P ¥ 6P/C-10

() © 8 BA ARaIx75BS
Bilazxs 4 ¥v&EERT
® @ EEER (~NVIH)IERT.
(NOTE) @ ¢ B/A A : Connecter No.
B : Connecter Pin No.
- @ ¢ MEANS DIRECT CONNECTION WITHOUT CONNECTER

—234—

ATSV— @
(SPRAY)
o
<
KE

(STATIC ELM.)

N24

2 1P/C—9
k&En -5 (1—P)(L——(Z 2P/C-9
(PAMP. FORM

ROLLER)
?———g 3P/C-9

fv%Fv -7 (1-P)

L——gz 4P/C-9
(INK FORM
ROLLER)

?——Q 5P/C-9

® XA 9vFRyIZR(AVYFVT)

(SWITCH BOX (INCHING))

N24
FHE J 1P/C-6

_1_ (INCHING FORWARD)

g5 2 2PIC-6

(INCHING BACKWARD)
5o % 3PIC=6




N24
oto—ls X
e
5 o—
g e
T |
—5 o—%
—alo—t—alo——]
oS T as—
OFFO A OFFQ £
v )
) o————@
oo X
L0 orF @
AUTOQ
TP1 i TP2 _@
N24
5o
— 5o

ON &
FF
AUTOQ

ON§
AUTOQ

o o
3

300 SBNOVLROBOE

B252-SF > — o7 v 94 A hE
(8252 — SF SEQUENCER INPUT /OUTPUT CONNECTIONS )

N24
P24
=1 (6 @ B.IMA €y —
(STOP) (B.I IMP. SENSOR)
158 52 @ B.IMAZ 43 v
(START) R 1/ {(B.I IMP. TIMING)
8 (F) _@ DT—A 2¥W#%
(INCHING) (FOR) ;f i (DT-A DOUBLE SHEET DETECT)
g ) g' @ DT (##X)
(INCHING) (BACK) P24 (DT MECHANICAL)
E AN @ X B.] €v#—
(PUMP ON) @ (B.J SENSOR)
Ry 4 52 @ B.Jga3vry
(PUMP OFF) S/ |(By TIMING)
B A ! @ YTV A L V7 (1-P)
(PAPER FEED ON) © (SINGLE LEVER FOR/BACK TIMING) (1-P)
BiE o = @ VTN~ " LS
(PAPER FEED OFF) 7/ |(SINGLE LEVER POSITION “1” LS)
BEEA S o @ YYT L= 27 LS
(AUTO IMP, ON) P24 (SINGLE LEVER POSITION “2” LS)
WA A(2-P) X EES (BHE5—70)
(INP. ON) (2-P) 24 1/ |(DELIVERY TABLE RECEDING)
Kk&E\Eea -5 A(1-P) X R 25—
(DAMP. ROLLER ON) (PAPER FEED DETECT SENSOR)
ko -5 H#) (1-P) Qy0- X RYTRY o T
(DAMP. ROLLER AUTO) (1-P) (PUMP TRIP)
Av+Fv -5 A(1-P) o F@ELA Y Frph— LS
(INK ROLLER ON) @ (HANDLE COVER LS)
1v+&Fo-5 HE (1-P) PR3-
(INK ROLLER AUTO) (1-P) —=P @ (CYL. SAFETY SHAFT) \?
AVN—F )7 5o X C.DYVy 4
(INVERTER TRIP) (C.D JAM)
A4 VHF =R Yy T = @ C.D FH
(MAIN THERMAL TRIP) 7) |(DELIVERY TABLE BOTTOM)
P24 N24
SYINUNFIRE S 4 VT (2—P) op
(SINGLE LEVER FOR/BACK TIMING) (2-P) | | | s i <
VYT W= "1 7 LS (FORWARD)
(SINGLE LEVER POSITION “1” LS) r _
PN A ZA RS R - ——— 7P Wi
(SINGLE LEVER POSITION “2” LS) (BACKWARD)
VYV —ReE | I——'Y 1 AvFEVT Ly rim—py
(CYL. SAFETY SHAFT) 3.? (INCHING) " (INVERTER)
BEs1 30
(PAPER FEED TIMING) H 9P BEXE—F
1-P %R (LOW SPEED)
(1-P SELECT) BZ ]
2—P &R
(2P SELECT) O DT-A )4y b
LY — (DT-A RESET)

(INK ROLLER CLEANING)
KEw—-7 A(2-P)

(DAMP. ROLLER ON)

K#&Ee -7 BE (2-P)
(DAMP. ROLLER AUTO)
1v%%Fa—-5 A(2-P)
(INK ROLLER ON)
1v4Fo -5 HEH(2-P)

@

(INK ROLLER AUTO)

k& B
(DAMP. FORM ROLLER REV.)

Rl 7 ¢
(INK FORM ROLLER REV.)

—235 -~

SRR @@é%@@@@

Ca

BHEL TR SOL
(DELIVERY TABLE BOTTOM SOL.)

| %% LED
(START LED)




B8262-SF & — 5y v 4 A B h %
( 8252 — SF SEQUENSER INPUT /OUTPUT CONNECTIONS)

. HA A(1-P)
(IMP. ON) (1-P)
— =% 2B A
(DOUBLE SHEET DETECT ON)
& H— Bigr— 7 v 1R

X1 R2

Q0GR ©8086ORESOHE

(PAPER TABLE UPPER LIMIT)
B.Ca=v MRH (1-P)
(B.C UNIT)

B.Cz=vw MR (2-P)
(B.C UNIT)
B.Jev#—(1-P)

(B.J SENCER)

EEEEEEEE

TEST SW.

#a# sOL
(PAPER FEED SOL.)

7 7 w¥ SOL
(CLUTCH SOL.)

KitE—-% (1-P)
(DAMP MOTOR)

KTE—% (2—P)
(DAMP MOTOR)

P.B SOL (1-P}

B.I SOL (1-P)

P.B SOL (2-P)

B.I SOL (2-P)

P24

OON
OFF
Z—O0AUTO
OON
OFF
20 AUTO
OON
OFF—o—g-——@—
—@F—0AUTO
ON
ow"—o—‘g—.——— o @
———0 AUTO

S

k2% SOL (1-P)
(DAMP DUCTOR SOL.)

4 v*%2% SOL(1-P)
(INK DUCTOR SOL.)

k&2 % SOL(2-P)
(DAMP DUCTOR SOL.)

1% % SOL(2—P)
(INK DUCTOR SOL.)

77 ¥%Y) -3 SOL(1-P)
(BLANKET CLEANER SOL.)

73v%Y —+ SOL(2-P)
(BLANKET CLEANER SOL.)

7T

T 7-Kk& SOL

DOOO OOO OB

O——&
O—e-
o—@-
DH—o—o—ED
O
HOT—e—
®

— 236 —

:

0L (AIR BLOW SOL.)

wgH 7
(CLEANING PUMP)

YISkt SOL(1—P)
(SINGLE LEVER FOR/BACK SOL.)

vy 7 nvus—HikE SOL(2—P)
(SINGLE LEVER FOR/BACK SOL.)

Yy LA b ws¥ SOL
(PAPER STOP SOL.)

£V Mg
(PUMP Mg.)
234

(STATIC ELM.)
X7V — SOL
(SPRAY SOL.)

7~
(BUZZER)

e e




T.B (30P)

p252-SF i Fa K &

(8252 — SF TERMINAL ARRANGEMENT )

HEESR R v
(CONTROL PANEL DELIVERY SIDE)
N24
1 FRREEB <R v
(CONTROL PANEL FEEDER SIDE)
2 NENW (1-P~2—P)
(CONTROL PANEL)
ato- X00
3 s¥2 0 (NOP-S)
(NOP-S PANEL)
4
X02
5
6
X03
BEMEER <% v
7 (CONTROL PANEL DELIVERY SIDE)

<_g_*f'i: X05

KRS < v

(CONTROL PANEL FEEDER SIDE)

k&5 (1-P)

10

(DAMP. DUCTOR)

A1v457% (1-P)
(INK DUCTOR)

1t

k&2 (2-P)
(DAMP. DUCTOR)

12

P24
15

4 %575 (2—-P)
(INK DUCTOR)

— 237 -

#4

—N24
16

—N24

—N24
20

1P| N 24
2P| X117
3P| X 20
4P| X 22
5P| X33
6P| X62
7P| Y 45
8P| Y45
9P

10P| P24
npeP

12P

— X1
21

— X1
22

23

24

25

26

—R2
27

—R2
28

29

30

¥ V=hrY s HiEs
(SEQUENSER «— CONTROL BOX)
a%x7% C-12
(CONNECTER C-12)










